TESCO

Custom Parts Lists

250 HXI 700 Top Drive System

250TON HXI 700HP
Unit 530

DOCUMENT NAME: 880087 REV 0






CusTOM PARTS LISTS COPYRIGHT AND DISCLAIMER

Tesco Corporation (“TESCO”) has made every effort to ensure that this document contains accurate
and current information for the TESCO top drive, however, the document is intended to be used in
conjunction with a complete training program and on-site supervision and TESCO does not
warrant or guarantee that the information contained herein is either complete or accurate in every
respect, and the reader hereby protects, indemnifies and holds harmless Tesco Corporation together
with its directors, officers, employees and agents from and against all liability for personal injury,
death or property damage to any person arising directly or indirectly from the use by the reader of the
information contained in the document.

Tesco Corporation © 2007

880087 REvV 0 250TON HXI 700HP ©TESCO CORPORATION, 2007
i



REVISION INFORMATION

CusTOM PARTS LISTS

Revision Information

Version

Date

Description of Changes

Rev 0

September 2007

First release of document

©TESCO CORPORATION, 2007

250TON HXI 700HP

880087 REv 0




CusTOM PARTS LISTS

TABLE OF CONTENTS

CHAPTER 1: ABOUT THIS DOCUMENT . . . ...ttt ittt ittt ettt e et et annnns 1
CHAPTER 2: TOP DRIVE PARTS LISTS. . . . .ttt ittt i ettt ie e et nneeennnns 3
Top Drive, c/w Swivel Yoke, 250-HXI-700 . . ... .. . . 4
Gearbox Assembly, 250-HXI-700 . . . .. ..o 6
Kit, Pipe Handler, 250-HXI-700. . . . .. ... . e 10
Collar, Load, EMI, 250-HXI-700 . . . ... o e e 12
Nut, Load, 250-EMI-400/250-HXI-700. . . . . ..ot 14
Kit, Grabber Leg, 250-HXI-700 . . . ... ... 16
Grabber, 9 in. Assembly (One-Piece Clamping Box) . ........... . ... .. 18
Piston/Cylinder Assembly, Grabber . . ... . . . . 20
Kit, Swivel Yoke & Counterbalance, 250-HXI-700 .. ......... ... . i 22
Kit, Bonnet, Gooseneck, Washpipe, 250-HXI-700 . ... ....... ... . i, 26
Kit, Motor Manifold, 250-HXI-700 . . . . ... .. . 28
Motor Manifold, 250-HXI-700 . . . .. ... . 30
Kit, Accessories, 250-HXI-700 . . .. ... 32
Kit, Auxiliary Hydraulics, 250-HXI-700 . . ... .. ... 34
Manifold Assembly, 250-HXI-700 . . .. ... ... . 48
Kit, Transducer, 250-HXI-700 . . . . ... o 50
Manifold 12 Station, 250-HXI-700 . . . . .. ... 52
Panel Assembly, Electrical, 12-Station Manifold, 250-HXI-700. . ... ..... ... ... .. ... ... ....... 55
Assembly, Grabber Lift Manifold, 250-HXI-700/350-EXI-600 . .. ....... ... ... ... .. ... .. ...... 58
Kit, Motor, Rotate, Pipe Handler, 250-HXI-700. . . . ... ... . e 60
Kit, Lock Pipe Handler, 250-HXI-700 . ... ... .. e e e 62
Kit, Mudsaver Valve, 250-HXI-700 . . . .. ... e 66
Kit, Torque Arrest, 250-HXI-700 . . . . ... .o e 68
Kit, Link Tilt, 250-HXI-700 . . . . ... o 70
CHAPTER 3: POWER UNIT. . ...ttt ittt ittt ettt iae e s iene et nnnnernns 73
Power Unit, Hyd, STD AMB, 480 VAC 12V2000, HXI. . . ... ... e 74
Power Unit, Hyd, STD AMB, 480 VAC 12V2000, HXI. . .. ... ... . e 76
Kit, Lube System, 12V2000, D4P . ... . . 78
Reservoir/Filter Assy, Painted. . .. ... ... . 80
Kit, Hoses, Engine Skid, 12V2000, D4P ... ... . . 82
Inspection Assy, Oil Condition, Pump Drive, D2P. . .. .. .. .. .. . 84
Power Unit, w/o Eng Skid/HR/SL, Relay Logic, HXI ... ........ ... ... ... . . . . ... 86
880087 REvV 0 250TON HXI 700HP ©TESCO CORPORATION, 2007



TABLE OF CONTENTS CusTOM PARTS LISTS

Pump Skid, 12V200, HXI, DAP . .. ..o 88
Kit, Pump Drive Lubrication, 12V2000, D4P ... ... . . 92
Kit, Filter Manifold & Charge Filter Instl, HXI, D4P. . . .. ... ... ... . . . 94
Charge-Manifold, Filter Assy, Type B, D2P/D4P . . . .. ... e 98
Manifold, Filter, MK2. . . ... 101
Kit, Filter Manifold & Pump Assy, CAT3412, D4P . .. ... ... e 104
Kit, Charger Filter, CAT3412, DAP. . . .. .. e 108
Assembly, Pressure Pilot Control Valve. . . ... . . 110
Kit, Hot Oil Shuttle, CAT3412, DAP . . .. .. e 112
Kit, Case Drain Plumbing, CAT3412, D4P. . .. ... . e e e 114
Kit, Hoses, Hyd, Pump Skid, CAT3412, DAP. . . .. .. .. . e 118
Kit, Pump Installation, 12V2000, D4P . . ... ... 124
Pumpdrive, 1:1.18 Ratio, DAP . . . . ... 127
Panel, Main Control DAP/DBP . . . . .. .. 129
Skid, Tank, Complete, DAP . . ... .. . 136
Cooler Assy, GHT532, Hyd Oil, DAP . . . ... . e e e e e e 140
Kit,Tank Skid Final Assembly,CAT3412,D4P . ... ... .. . . i 142
Transformer Assy, 380/480V, 120/208V, 20KVA, D4P/D6P .. ... ... .. ... 149
Circulation/Auxiliary Pump Assy, 460V . ... ... 152
Kit, Oil Tank Final Assembly, CAT3412, D4P .. .. ... e 154
Oil Tank Assembly, DAP . . ... . 156
Kit, Aux & Circulating Pump Instl, CAT3412, DAP . . . .. .. .. . e 160
Box, Electrical Shutdown, Hi-Temp . .. ... ... 164
Box, Electrical Shutdown, Hi-Temp Loop. . . ... .. i e 166
Box, Electrical Shutdown, Cooling Fan . ... ... ... .. . . i 168
Box, Electrical Shutdown Circ/PUump . . ... ... o 170
CHAPTER 4: TORQUE SYSTEM . ... i ot tiinsiatsnnnsnnnsnnnsnnnsnnnsnnnsns 171
Torque Bushing, 727, c/w Hydraulics, EMI400 . ........ ... ... i, 172
Torque Bushing, 72", No Hydraulics, EMI400. . . . ... ... . e 174
CHAPTER 5: HOSE REEL/SERVICE LOOP. . . . . ..ttt it it iieeiian s nnnennnens 177
Hose Reel/Service Loop, 225-ft, Cont Swvl, D4P . .. .. ... ... . . . 178
Service Loop, 225-ft1g, HXI, DAP .. .. . 182
Hose Reel, Cont Swivel, c/w Controls, D4P. . .. .. ... . 184
Tensioner, Chain, Service LOOP. . ... ..ot e 186
Reel Motor Control Assy, HMI, ECI/EMI . . ... ... . i 188
CHAPTER 6: DRILLER’ S PANEL . . . . oottt ittt ettt iine e s nnne e nnnneeennn 191
©TESCO CORPORATION, 2007 250TON HXI 700HP 880087 REV 0

iv



CusTOM PARTS LISTS

Driller's Panel, 24 VDC, 30.5mm, Relay Logic, 250-HXI-700 . .. ........ ... ... ... ... ... 193
Kit, Miscellaneous, Driller's Panel, HCI. . .. .. ... . . e 198
PART NUMBER INDEX & & ot ittt it ittt et et ee e ms s mnsmasnn s ansansansnnenn 201
880087 REvV 0 250TON HXI 700HP ©TESCO CORPORATION, 2007

\'



TABLE OF CONTENTS CusTOM PARTS LISTS

This page has been left blank intentionally.

©TESCO CORPORATION, 2007 250TON HXI 700HP 880087 REv 0
Vi


sabok


CusTOM PARTS LISTS

ABOUT THIS DOCUMENT

CHAPTER 1: ABOUT THIS DOCUMENT

This chapter contains all the parts lists and the accompanying illustrations for the 250TON

HXI 700HP top drive sytem.

Table 1-1: Where to Find More Information

For information on

Refer to

system components overview

System Description

* installation

* rig up

+ commissioning
 pre-operational checklists
* rig out procedures

Installation Guide

+ setting torque and speed

« driller's panel functions and operating descriptions
* making connections

+ drilling ahead

* tripping

« freeing stuck pipe

Operations Guide

* load path inspections
* maintenance/service schedules
+ component disassembly and reassembly

Maintenance Guide

Tesco manufactured parts and part numbers

Parts List

troubleshooting

Troubleshooting Guide (where available)

« electrical schematics

* hydraulic schematics

+ cooling schematics

+ gearbox lubrication schematics

System schematics

available options and spares

Tesco Representative

880087 REV 0 250TON HXI 700HP

©TESCO CORPORATION, 2007
1



ABOUT THIS DOCUMENT CusTOM PARTS LISTS

This page has been left blank intentionally.

©TESCO CORPORATION, 2007 250TON HXI 700HP 880087 REv 0
2


sabok



CusTOM PARTS LISTS Top DRIVE PARTS LISTS

CHAPTER 2: ToP DRIVE PARTS LISTS

This chapter contains the parts lists and accompanying illustrations for the 250TON HXI
700HP.

880087 REvV 0 250TON HXI 700HP ©TESCO CORPORATION, 2007
3



CUSTOM PARTS LISTS

Top DRIVE, c/w SWIVEL YOKE, 250-HXI-700

ToP DRIVE, c/w SWIVEL YOKE, 250-HXI-700

>

) ted

)

Safety wire
typ 4 plcs 13

13

TITLE:

Top Drive, c/w Swivel Yoke,
250 HXI 700

* HE

L]

DATE: 08MAY2007

APPROVED:

CHECKED: 2 ‘Q

DRAFTED: DenisG

DWG No: 1100001 |PAGE: 1 OF 2 |REv0

®

TESCO

25JUN2007 . .

DATE

ISSUED FOR PRODUCTION

DESCRIPTION

132-0005

ECN

0

REV

880087 REv 0

250TON HXI 700HP

©TESCO CORPORATION, 2007



CusTOM PARTS LISTS

Top DRIVE, c/w SWIVEL YOKE, 250-HXI-700

ITEM NO.| QTY. |PART NO. DESCRIPTION
1 1 1100020 KIT, YOKE,LINK & COUNTER BALANCE, 250 HXI 700
2 1 1100021 KIT, BONNET GOOSENECK, WASHPIPE, 250 HXI 700
3 1 1100022 KIT, MOTOR MANIFOLD 250 HXI 700
4 1 1100002 GEARBOX ASSEMBLY, 250 HXI 700
5 1 1100086 KIT, PIPE HANDLER LOCK, 250 HX| 700
6 1 1100073 KIT, ROTATE, MOTOR, 250 HXI 700
7 1 1100006 KIT, PIPE HANDLER, 250 HXI 700
8 1 1100007 KIT, GRABBER LEG, 250 HXI 700
9 1 1100112 KIT, TORQUE ARREST, 250 HXI 700
10 1 1100113 KIT, LINK TILT, 250 HXI 700
11 1 1100047 KIT, AUX HYDRAULICS, 250 HXI 700
12 1 1100091 KIT, MUDSAVER VALVE 250 HXI 700
13 1 1100023 KIT, ACCESSORIES, 250 HXI 700
TITLE:
Top Drive, c/w Swivel Yoke,
250 HXI 700
DRAFTED: DenisG |DATE: 30MAY2007
0 | 132-0005 ISSUED FOR PRODUCTION 25JUN2007 e |cHECKED: 2 42 APPROVED: ° «,l%
REV | ECN DESCRIPTION DATE TEsco pwa No: 1100001 |pace: 2 oF 2 |rev O

880087 REV 0

250TON HXI 700HP

©TESCO CORPORATION, 2007

5



GEARBOX ASSEMBLY, 250-HXI-700 CusTOM PARTS LISTS

GEARBOX ASSEMBLY, 250-HXI-700

15 see sheet 2 for ag
5 Orientation of Seals.

1 16 Iy21'1t4 gﬁ-css Typ 3 ples. 39 ; 40
19 ok it ite 243 5 Typ 6 ples.
Typ 4 ples: 3 Safety wired. Locm; 243. 27 Logita 243,
i Typ 4 ples. 3 Safety wired.
Sl 24'3‘1 3 Typ 31 ples. Loctite 243.

14 Safety wired.2

Shim @light load 12
<300 Ibft. "

16 Typ 5pl
yp 5 plcs.
37  Loctite 243.

Saf ired.
Preload bearing afety wire

to 0.005" - 0.007" 10

34 Shim @ light load

33 <300 Ib-ft.

32 Bearing clearance
0.005" - 0.010"

Peen upper lid
@ edge of dowel !

holes. Typ 3 plcs. Heat to 200°F.

Inner race .)
Apply loctite 515
Flange Sealant
Tesco part# 1320068

Typ 14 places.Apply
Loctite 277 Threadlock
compound on threads.

Heatto 150°F 6

5

Heat to 150°F.

Upper race only.
Dowels
Typ 3 plcs-

Spray splines with

Loctite"Moly Dry Film"
A s Lubricant Part#720028
) Safety wired, -~

Install pins with grease
nipples orientated to
bottom. Typ 2 plcs.

42
Heat to 200°F 5
(inner race)
Heat to 200°F.
ApplyLoctite 609. 22
21 Orientation of this component

critical see Sheet 3 for detail.

133//\‘}\\/
25

Typspics. 23 Rmﬁs; t inhibit Il unpainted

S04 pply rust inhibitor to all unpainte

Sutetyim. machined surfaces, as per standard
STD0008.

See sheet 2 for 28

Orientation of Seals. gg Backlash Limits. 0.018" - 0.033"

TITLE:

Gearbox,2.28:1 Ratio,250-HXI-700

1 112-0080 | VNL Changed item 38 02AUG2007

DRAFTED: DenisG DATE:  03NOV2006
. 4
0 | 132:0005 [ DG | |SSUED FOR PRODUCTION 25JUN2007 o |CHECKED: A }«) APPROVED: /6’ 4 74_
REV ECN BY DESCRIPTION DATE TEsco DWG NO: 1100002 PAGE: 10F 4 IREV: 1
©TESCO CORPORATION, 2007 250TON HXI 700HP 880087 REV 0

6



CusTOM PARTS LISTS

GEARBOX ASSEMBLY, 250-HXI-700

NN

LI B

}? 28
\_//DETAIL A

SCALE1:1

y =

N\

NN

o
NRER:

DETAIL B
SCALE1:1

I

SECTION A-A
SCALE1:6

&\\\\\

112-0080

VNL

Referto sheet 1

02AUG2007

132-0005

DG

ISSUED FOR PRODUCTION

25JUN2007

REV

ECN

BY

DESCRIPTION

DATE

TESCO

TITLE:

Gearbox,2.28:1 Ratio,250-HXI-700

DRAFTED: DenisG

DATE:  03NOV2006

CHECKED: 4]1«)

APPROVED: /&l» 74' .

DWG NO: 1100002

PAGE: 2 OF 4 |REV: 1

880087 REV 0

250TON HXI 700HP

©TESCO CORPORATION, 2007

7



GEARBOX ASSEMBLY, 250-HXI-700

CusTOM PARTS LISTS

Tapped hole

24

23

When installing retainer,
ensure tapped hole is
aligned with Grease Nipple
and Coupling assy.

02AUG2007 - .
25JUN2007

1 112-0080 | VNL Refer to sheet 1
Q 132-0005 | DG ISSUED FOR PRODUCTION
REV ECN BY DESCRIPTION

DATE TESCd

TITLE:

Gearbox,2.28:1 Ratio,250-HXI-700

DRAFTED: DenisG

DATE: 03NOV§006

CHECKED:

/ﬂ A

APPROVED: /& - #‘

DWG NO:

1100002

PAGE: 30F 4 IREV: 1

©TESCO CORPORATION, 2007

8

250TON HXI 700HP

880087 REv 0



CusTOM PARTS LISTS

GEARBOX ASSEMBLY, 250-HXI-700

ITEMNO.| QTY. [PART NO. DESCRIPTION
1 1 1100003 GEARBOX MACHINING 250HX1700
2 31 |1100095 SCREW, FLG-LOCK, HEX HD, 1/2"-13UNC x 2", GR8, PLD, DR HD
3 11 [15520 SCREW,SET,SKT DRIVE,CUP PT,1/2"-13UNCx0.5"LG
4 1 [7452 BEARING, THRUST,RLR,TPR,14.5"0Dx7.0"IDx3.25"THK
5 1 (1100008 MACHINE, QUILL, NC50 PIN, 250HX1700
6 1 (1100010 GEAR, BULL, HELICAL, QUILL, 250HX1250
7 20 [1064 WASHER, LOCK, HELICAL SPRING, HI-COLLAR, 5/8"
8 20 (13295 SCREW,CAP,SKT HD,5/8"-11UNCx2-3/4" ALY, UNBRAKO
9 1 11100028 BEARING, THRUST,RLR,TPR,2800Dx180IDx64THK
10 5 [1100097 STEEL SHIM STOCK .010" THK
11 2 (1100098 STEEL SHIM STOCK .005" THK
12 2 11100099 STEEL SHIM STOCK .002" THK
13 1100032 RETAINER, BEARING, UPPER QUILL 250HXI700
14 340167 O-RING, N70-378,10.475"IDX0.210"DIA
15 2 10633 OIL SEAL, 6.500 SHAFT x 7.500 OD x 0.50 CRWH1,CR64994
16 19 (731043 SCREW,CAP,HEX HD,5/8"-11UNCx2-1/4",Gr8,PId,Dr Hd
17 1 820067 MUD SHIELD, GEARBOX, T100
18 8 [1112 FITTING, GREASE, STR, LONG, 1/8" MNPT
19 2 2799 FITTING,HYD,PLUG,SKT HD,#4MORB
20 1 11100029 BEARING,RLR,CYL,2600Dx170IDx42THK
21 1 100033 RETAINER,LOWER,BEARING,QUILL,GEARBOX,250HXI700
22 1 [340106 O-RING N70-376
23 8 [1079 WASHER, LOCK, HEL SPRING, HI-COLLAR, 1/2"
24 8 [1044 SCREW,CAP,SKT HD,1/2"-13UNC x 1-1/2"
25 1 11718 FITTING,PIPE,NIPPLE,SCH80,1/8"MNPTx3"Lg
26 1 1268 FITTING, PIPE, COUPLING, FULL, 3000-PSI, 1/8"FNPT
27 1 [1100034 SLEEVE WEAR,SEAL,LOWER,QUILL,GEARBOX,250HXI700
28 3 |Default Qil Seal 6.875 Shaft x 8.375 OD x 0.50 CRWH1 CR68745
29 1 100030 BEARING,RLR SPH,2150Dx100IDx73THK
30 1 100011 PINION, INPUT HELICAL, 250HXI700
31 1 100031 BEARING,RLR,SPH,2500Dx1501Dx100THK
32 5 [1100101 STEEL SHIM STOCK .010" THK
33 2 1100102 STEEL SHIM STOCK .005" THK
34 2 (1100103 STEEL SHIM STOCK .002" THK
35 1 [1100035 RETAINER,UPPER,BEARING MOTOR,GEARBOX,250HXI700
36 1 4044 O-RING,N70-272,9.484"1Dx0.139"DIA
37 11 [9232 WASHER,FLAT, TYPE A,NARROW 5/8" HARDENED PLD
38 1 1120189 Motor, Hyd, 125-Series 4-port,Code 62,250 cu-in,Splined Shaft,Rineer
39 1 [0592 O-RING,N90-265,7.734"IDX0.139"DIA
40 6 7909 SCREW,CAP HEX HD,5/8"-11UNCx5",Gr8,PId, Dr Hd
41 1 10072 THERMOWELL, 304, S/S, 1/2"FNPTx3/4"MNPT
42 1 0070 THERMOMETER,BIMETAL,0-250,1/2
43 111100070 BOTTLE, EXPANSION, ASSEMBLY, 250HXI700
44 114030 0O-Ring,N90-219,1.296"IDx0.139"Dia
45 4 7135 WASHER,LOCK,HELICAL SPRING,3/8" ALLOY,PLD
46 4 8626 SCREW,CAP,HEX HD,3/8"-16UNCx1-1/2",GR8,PLD,DR HD
47 1 |0451 PLUG,MAGNETIC,SKT DRIVE,3/4"MNPT
48 1 10204 FITTING,HYD,90°ELB #8MJICx#8MORB
49 1 1502 FITTING,HYD,STR #8MJICx#8MORB
50 1 [1320115 HOSE,HYD,100R2-AT #8X14" FJICX45FJIC
51 1 10231 FITTING,HYD,STR #12MORBx#12MNPT
52 1 10009 VALVE,BALL 2-WAY 2000-PSI,WOG,3/4"FNPTx3/4"FNPT
53 1 0281 FITTING, HYD,STR,#12MJICx#12MNPT
54 1 10403 FITTING,HYD,CAP #12FJIC,STL
55 2 1100039 PIN GEARBOX LINK, HXI
56 2 [6200 RETAINER,PIN,SWIVEL LINK
57 4 5881 WASHER, LOCK, HEL. SPRING, 1/2"
58 4 |3116CapHex0.588CGREW, CAP, HEX HD, 1/2"-13UNC x 1-1/2" LG, DR HD

TITLE:

112-0080 | VNL

Changed item 38

Gearbox,2.28:1 Ratio,250-HXI-700

02AUG2007 DRAFTED: DenisG

132-0005 | DG

ISSUED FOR PRODUCTION

DATE:  03NOV2006

25JUN2007 ; -"j/)‘ |
CHECKED: £/ /)

REV

ECN BY

DESCRIPTION

APPROVED: /K(, .,4_ ’

TESCO

DATE DWG NO: 1100002

PAGE: 4 OF 4 IREV: '|

880087 REV 0

250TON HXI 700HP

©TESCO CORPORATION, 2007

9



KiT, PIPE HANDLER, 250-HXI-700

CusTOM PARTS LISTS

KiT, PIPE HANDLER, 250-HXI-700

Typ 14 places.
Torque150 ft-Ib.
Apply Loctite 243.
Safety wired. 35

Typ 20 plcs.

Torque 400 ft-Ib

Safety wired.
Loctite 243.

Typ 3 plcs.

Typ 23 ples.
Loctite 243.
3

6
7

Torque 200 ft-lb g

Loctite 243.

Typ 12 plcs.
Loctite 243

Note:

Apply rust inhibitor to all
unpainted machined surfaces, Typ 4 ples. Item 16 installed
as per Standard STD0009.

12
11

Gearbox Ref only

Loctite 243.
Safety wired.
16
Typ 10 ples. 15
Torque 1000 ft-lb.
Loctite 243. 21
Safety wired 20
19

25 Typ 4 plcs.
Loctite 243.
24 Safety wired.

s to threads and conical seat of
/’, - - item 22. Torque to 1000 ft-Ib

g L before installing item 23.
?,;? : 23
% 2% = 22
- e

b 39

~ e 15
15

40
40 Loctite 243.
Safety wired.

Typ 4 plcs.
Loctite243.
Safety Wired

Adjust bolts for 1/16"
clearance to Grabber Leg.

with Loctite 243.Safety Wired 28

Typ 2 places. Apply Loctite 243

TITLE:

- Kit, Pipe Handler,
250 HXI 700

. . DRAFTED:  DenisG DATE:  08JAN2007
25JUN2007 el @

0 | 132-0005 ISSUED FOR PRODUCTION s | CHECKED: g» APPROVED: 2
REV ECN DESCRIPTION DATE TESC o DWGNO: 1100006 PAGE: 1 OF 2 REV: O
©TESCO CORPORATION, 2007 250TON HXI 700HP 880087 REV 0

10



CusTOM PARTS LISTS KIT, PIPE HANDLER, 250-HXI-700

ITEMNO. | QTY. |PART NO. DESCRIPTION
1 1 820141 ROTARY SEAL ASSEMBLY, EXI/HXI
2 1 840041 BEARING, SLEWING, EXT GEAR, 94T, EXVHXI
3 23 |1100106 SCREW,CAP,SKT HD,3/4"-10UNCx5-1/2"
4 1 810356 ADAPTOR, PIPE HANDLER, MACHINING
5 20 19231 WASHER, FLAT, TYPE A, NARROW, 3/4", HARDENED, PLD
6 20 |3736 SCREW,CAP,HEX HD,3/4"-10UNCx4",GR8,PIld,DR HD
7 3 |15516 SCREW,CAP,SKT HD,1"-8UNCx2-3/8",MOD
8 3 |15517 RING,RTNG,INTERNAL,1.575"ID SHAFT,0.062"THK
9 1 810358 FLANGE, LOAD COLLAR ADAPTOR
10 1 13392 COLLAR LOAD ASSEMBLY
11 12 |1079 WASHER, LOCK, HEL SPRING, HI-COLLAR, 1/2"
12 12 |1042 SCREW,CAP,SKT HD,1/2"-13UNCx1-3/4"
13 2 |183157 PAD, BAIL BUMPER
14 4 [1083 WASHER, FLAT, WIDE, TYPE A, 0.375"
15 7 |7185 WASHER,LOCK,HELICAL SPRING,3/8",ALLOY,PLD
16 5 |3725 SCREW,CAP,HEX HD,3/8"-16UNCx1",GR8,PLD,DR HD
17 1 730785 LOAD NUT ASSEMBLY
18 1 1100080 LEG, UPPER GRABBER, MACHINING, 250HXI700
19 10 1059 WASHER,LOCK,HELICAL SPRING,HI-COLLAR,1",BLACK
20 10 13418 SCREW,CAP,SKT HD,1"-8UNCx9",DR HD
21 1 3437 PIN, GRABBER, LIFT
22 2 18109 STEM, BREAKAWAY MOUNT, CYLINDER
23 2 1810003 PIN,SPRING,COILED,3/16"ODx1"LG
24 1 8151 NAMEPLATE,TOP DRIVE,SIX LINES
25 4 |5968 SCREW, CAP, SKT HD, 1/4"-20UNC x 1", DR HD
26 2 1810396 RETAINER, ELEVATOR LINK, EXI/HXI
27 4  |3506 SCREW,CAP,HEX HD,1"-8UNCx7",GR8,PLD,DR THD
28 4 |2348 NUT,HEX,SLOTTED, 1"-8UNC,GR2
29 4 |2361 PIN, SAFETY, 1/8" WIRE OD x 3-1/8" USABLE LG
30 1 820165 BRACKET, STOP, ACTUATOR, EXI/HXI
31 4  |5881 WASHER,LOCK, HELICAL,SPRING,1/2",ALLOY, PLD
32 4 |5966 SCREW,CAP HEX HD, 1/2"-13 UNC x 1 1/4" LG,GR8, DR HD
33 1 0285 FITTING,HYD,STR,#4MJICx#4MNPT
34 1 1115 FITTING,GREASE,STR,SHORT, 1/4"MNPT
35 14 1481183 BOLT,SHOULDER
36 36 |14249 WASHER, FLAT, TYPE A, NARROW, 1", HARDENED, PLD
37 14 481184 SEAL,U-CUP,N4180A80,1.000"IDx1.500"OD
38 14 |730752 SPRING,DIE,2.0"ODx3.5"LG,EXTRA HEAVY DUTY
39 1 810492 GUARD, HOSE, GRABBER LEG. EXI/HXI
40 2 |3538 SCREW, CAP, HEX HD, 3/8" -16UNC x 3/4" DR HD

TITLE: . .
- Kit, Pipe Handler,
250 HXI 700
. . DRAFTED:  DenisG DATE:  08JAN2007
0 132-0005 ISSUED FOR PRODUCTION 25JUN2007 p

CHECKED: % APPROVED: 2 <2

[
REV ECN DESCRIPTION DATE TEsco DWG NO: 1100006 PAGE: 20F2 |Rev: Q

880087 REvV 0 250TON HXI 700HP ©TESCO CORPORATION, 2007
1



COLLAR, LoAD, EMI, 250-HXI-700

CusTOM PARTS LISTS

COLLAR, LoAD, EMI, 250-HXI-700

Typ. 2 places

5

Rev.| By | Date |ICD/ECN# Description

5 |VNL|030303 | 5447 |Additem 4

6 | LUW|061025 |082-0032 |Replaced item #1

7 | LUW|061031 |084-0005 |Added items 5,6, & pads w/ holes

TESCO

Tile

Collar, Load,
EMI

39000440

"™ 1-13392-1.a0

Wode EMI

TN 113392

o 7 ‘Shcc\ 1of2

e Drawm
011121 | MDH

Checked ‘Appd

©TESCO CORPORATION, 2007

12

250TON HXI 700HP

880087 REv 0



CusTOM PARTS LISTS

COLLAR, LoAD, EMI, 250-HXI-700

Drawing # 1-13392 Rev. 7

1]
Parts List HE

(Part# 13392 | TESCO

Refer: 1 lllustration

File # 1-13392.xls Page 2 of 2
Drawing Title: Collar, Load, EMI

Item# Tesco# Qty Description

1

D O A W N

820155
10328
1115
16604
3157
0983

1

1
1
2
2
2

Bushing,Load Collar, EMI/HXI

COLLAR, LOAD

FTG, GREASE, STRAIGHT, 1/4" NPT

PIN, DOWEL, 3/4" X 2"

Nut,Hex,Jam, 1/2"-13UNC, Gr2

Screw,Cap,Hex Hd, 1/2"-13UNCx1-1/2",Gr8,PId

880087 REV 0

250TON HXI 700HP ©TESCO CORPORATION, 2007

13



NuT, LOAD, 250-EMI-400/250-HXI-700

CUSTOM PARTS LISTS

NuT, LoAD, 250-EMI-400/250-HXI-700

Load Collar

Safety Wired T

Install Using

"Locktite 242" - TESCO LEOSI? Al,\loL(I)t
Rev| By | Date | ICD# Description CORPORATION ["™-730785-1 [ EMI 400
0 LW | 050330 Issued for manufacture 6 O | 730785 N B
A | VNL| 051031 [LSW-101| Changed item 7 oo, Drawn

050330 LW

©TESCO CORPORATION, 2007

14

250TON HXI 700HP

880087 REV 0



CusToM PARTS LISTS NuT, LOAD, 250-EMI-400/250-HXI-700

Parts List HE

TESCO
(Part# 730785 |
Drawing # 1-730785 Rev. A Refer: 1 lllustration
File # 1-730785.xls Page 2 of 2
Drawing Title: Nut, Load, 250-EMI-400/250-HXI-700
Item # Tesco # Qty Description
1 8227 2 Screw, Set, Skt Drive,Rnd Pt,7/8"-9UNCx1.72",Mod
2 13098 1 Sleeve,Load Nut,EMI
3 13095 1 Collar, Split,Inner,Load Nut,EMI
4 730784 Rev A 1 Retainer,Upper,Load Nut,EMI
5 13094 1 Retainer,Lower,Load Nut,EMI
6 13075 12 Screw, Cap, Skt Hd, 1/2"-13UNCx6",Dr,Hd
7 450188 1 O-Ring,N70-260,6.484" IDx0.139" Dia
8 9755 2 Ring,Rtng,Internal,0.938"ID Shaft,0.042"Thk
880087 REvV 0 250TON HXI 700HP ©TESCO CORPORATION, 2007

15



KiT, GRABBER LEG, 250-HXI-700

CusTOM PARTS LISTS

KiT, GRABBER LEG, 250-HXI-700

4——

Spray Anti seize
aerosol on threads

#720904
0
9
7
Q
N Safety wired.
Loctite 243
Torque 1000 ft-Ib
Typ 10 plcs

Apply decals central
18 to sides of Grabber.

0
Attach Shackle to
Lug on Upper Leg.

Jr—ke (54" long)

\

6 (15" long)

Typ 4 places 16 13 Note:
Safety wired. 17% 15 Apply rust inhibitor to all unpainted
Loctite 243. 1 13 machined surfaces, as per STD0009
TITLE: .
Kit,Grabber Leg
250 HXI 700
DRAFTED:  DenisG DATE:  200CT2006
o | 132-0005 ISSUED FOR PRODUCTION 25JUN2007 % |crEckep: @« APPROVED: 2 47
REV ECN DESCRIPTION DATE TEsco DWGNO: 1100007 PAGE: 1 OF 2 |REV: 0

©TESCO CORPORATION, 2007 250TON HXI 700HP

16

880087 REv 0



CusTOM PARTS LISTS

KIT, GRABBER LEG, 250-HXI-700

ITEM NO. | QTY. |PART NO. DESCRIPTION

1 1 720457 GRABBER 9" ASSY
2 1 8987 GUIDE, SPLIT, 6-3/4 DRILL PIPE
3 1 820149 SPACER, GRABBER LEG, 15/16" THICK
4 1 3439 LEG,LOWER,GRABBER,MACHINED,ECIV/EMI/HC/HCI/HS
5 1 810393 CYLINDER, HYD, MODIFIED, 2" BORE x 1.25" ROD x 32" STROKE
6 1 2593 CHAIN,CLOSE-LINK,3/8",2500-LBS SWL,GR80
7 1 4025 O-RING. N90-218,1.234"IDx0.139"DIA
8 10 |731018 SCREW,CAP,HEX HD,1"-8UNCX7-1/2",GR8,PLD,DRHD
9 1 5033 PIN,GRABBER,LWR LEG,CYL BASE
10 16764 SHACKLE,ANCHOR, BOLT-TYPE,G2130,3/8",1 TON
11 1 3018 SHACKLE, 2 TON, 1/2", TYPE G-2130
12 10 [10637 WASHER, LOCK, HELICAL SPRING, 1", ALLOY, PLD
13 3 14732 SCREW,CAP,HEX HD,5/8"-11UNC x 2",GR8,PLD,DR THD
14 3 9789 NUT,HEX LOCK,NYLON,5/8"-11UNC,GR8,PLD
15 3 1097 PIN, COTTER, 1/8" OD, 1-1/2" LG, PLD
16 4 7855 WASHER,LOCK,HELICAL SPRING,3/4",ALLOY,PLD
17 4 3731 SCREW,CAP,HEX HD,3/4"-10UNCx1-1/2",Gr8,PLD,DR HD
18 2 1320005 DECAL"CAUTION ROTATING EQUIPMENT" 12" X 8"

TITLE:

- Kit,Grabber Leg
250 HXI 700
. . DRAFTED:  DenisG DATE:  200CT2006
0 132-0005 ISSUED FOR PRODUCTION 25JUN2007 » |CHECKED: @ APPROVED: 2 427
Rev| ECN DESCRIPTION DATE TESCO DWGNO: 1100007 PAGE: 20F2 |REV: 0

880087 REV 0

250TON HXI 700HP

©TESCO CORPORATION, 2007

17



GRABBER, 9 IN. ASSEMBLY (ONE-PIECE CLAMPING BOX)

CusTOM PARTS LISTS

GRABBER, 9 IN. ASSEMBLY (ONE-PIECE CLAMPING BOX)

/1 2

7>

Grabber Close ®  Open
=i
16~

=,

=

s
7\%/ Grabber
:

15
o
N3
&
@ \
\ \
6

\\ Typ. 4 places

€é’ Typ. 4 places

Safety Wired ////
19° 22
Typ. 4 places

B TEsco

20
Safety Wired
Rev.| By Date ICD# Description
A | VNL | 050505 Issued for manufacture
B | VNL|051031 | HLR-18 |Updated item 23

CORPORATION

Grabber, 9"

e e,

|-720457-1.ai |"*' ECIHCVEMI
"o 1720457 [ B[™ 10f1

Dae Dravn Thedead A =
050505 | VNL ‘7 y &

oS

©TESCO CORPORATION, 2007

18

250TON HXI 700HP

880087 REv 0



CusTOM PARTS LISTS

GRABBER, 9 IN. ASSEMBLY (ONE-PIECE CLAMPING BOX)

Detailed Bill of Material

720457 Rev B

Grabber,9"
ltem Qty Units Part Number Description
01 1 EA 0404 Fitting,Hyd,Cap,#4FJIC,Stl
02 1 EA 0405 Fitting,Hyd,Cap,#6 JIC,Steel
03 2 EA 0612 0-Ring,N90-904,0.351"IDx0.072"Dia
04 8 EA 1044 Screw,Cap, Skt Hd,1/2"-13UNCx1-1/2"
05 4 EA 1045 Screw,Cap, Skt Hd,1/2"-13UNCx1"
06 4 EA 1079 Washer,Lock,Helical Spring,Hi-Collar,1/2",Black
07 1 EA 1488 Fitting,Hyd,Str,#4 MORBx#4 MJIC
08 1 EA 1500 Fitting,Hyd, Str,#6MJICx#4MORB
09 4 EA 1676 TONG DIES,1/2X1-1/4X5-7/8
10 1 EA 3040 CYLINDER,GRABBER
11 1 EA 3045 GUARD, HOSE
12 2 EA 3046 Pin,Retraction,6-7/8" 7-3/8" 8-1/2 & 9"Grabber
13 2 EA 3051 Holder,Die,7-3/8" 8-1/2" & 9"Grabber,ECI/HCI
14 2 EA 3054 PLATE,KEEPER,F/7-3/8&8-1/2,GRB
15 1 EA 3059 CAP, RETRACTION
16 2 EA 3060 EXTENSION, PORT
17 1 EA 3061 COVER, DIRT, GRAB
18 2 EA 3062 SHOE,CYLINDER, 8-1/2&9",2/UNIT
19 4 EA 3725 Screw,Cap,Hex Hd,3/8"-16UNCx1",Gr8,PId,Dr Hd
20 4 EA 3727 Screw,Cap, Skt Hd,1/2"-13UNCx1-1/4",Dr Hd
21 1 EA 7002 BOX, TORQUING,GRABBER 9"
22 4 EA 7135 Washer,Lock,Helical Spring,3/8",Alloy,PId
23 1 EA 810065 Rev B Clamping Box,Machining,Grabber Box, 9.00
910 7 HR  LABOUR - MECH Labour - Mechanical
880087 REvV 0 250TON HXI 700HP ©TESCO CORPORATION, 2007

19



PISTON/CYLINDER ASSEMBLY, GRABBER

CusTOM PARTS LISTS

PISTON/CYLINDER ASSEMBLY, GRABBER

N TN
/ Sea/ Allignment

Y

/

1N <

(/ (Item 6 )

. Gland Nup) ~_ /
N —

Title:
Rev.| By Date | ICD#

Piston/Cylinder
- TESCO Assembly,
Description
0 | MDH|010720

Grabber
CORPORATION ™" 1-3040-1-1 "= EGIHCVEMI
| Issued for production o9 |-3040
1 VNL |011122 |4732 |Minor revisions according to the IBOM
2 | MDH| 021004 |5092 |Seal Alignment Note Added

= o 1of 1
011122 | "MDH

Checked [2ppa

©TESCO CORPORATION, 2007 250TON HXI 700HP
20

880087 REV 0



CusTOM PARTS LISTS

PISTON/CYLINDER ASSEMBLY, GRABBER

TESCO

Drawing # 1-3040

Parts List

|Part# 3040 |
Rev. 2 Refer: 1 lllustration

File # 1-3040.xlIs Page 2 of 2
Drawing Title: CYLINDER,GRABBER

Item# Tesco# Qty Description

1

N OO AN N

0610
0640
0642
2799
3056
3057
3058

1

_ A A NN

O RING, DURO, 70, NITRIL

SEAL, GRABBER, UNI-RING
POLYPAK, SEAL, F/GRABBER

FTG, HYD. PLUG, SKT, 1/4 MALE, ORB
CYLINDER, GRABBER BOX

GLAND, NUT, GRAB CYL

PISTON, GRAB CYL

880087 REV 0

250TON HXI 700HP ©TESCO CORPORATION, 2007
21



KIT, SWIVEL YOKE & COUNTERBALANCE, 250-HXI-700 CUSTOM PARTS LISTS

KiT, SWIVEL YOKE & COUNTERBALANCE, 250-HXI-700

Install Yoke Pins with
Grease hipples
orientated to top.

Safety Wired.
typ 4 ples

Stamping to face

this side. Safety Wired

7 Typ 4 ples.

19~
23/'3\

Drill 3/32@45°
thru cap base.

Stamping to
outside face.
14 See Note 1.

20
23
22 \\://
19 Typ 4 plos. E—_ﬁ
18 !
o 19 !
h |
\ol {/ s.) Drill $3/32 in Mount
Typ 4 plcs.17 /Safety wire Accumulator 1
1 a) Stamping to w Cap. Typ 2 plos. !
outside face.
~N
AN
Notes: Typ 4 ples. 1819 \

1. Pre-charge Accumulators with nitrogen
t01000 psi. Set relief to 1500 psi. Typ 4 plos. 1948 13

2. Apply rust inhibitor to all unpainted
machined surfaces, as per standard

STD0009.
TITL.E: .
- Kit,Swivel Yoke & Counterbalance
250 HXI 700
. . DRAFTED: DenisG DATE:  08JAN2007
o | 132-0005 ISSUED FOR PRODUCTION 25JUN2007 s [cHecKkeD: 2 APPROVED: % /),
REV ECN DESCRIPTION DATE TEsco DWGNO: 1100020 PAGE: 1 OF 3 REV: 0

©TESCO CORPORATION, 2007

22

250TON HXI 700HP

880087 REv 0



KIT, SWIVEL YOKE & COUNTERBALANCE, 250-HXI-700

CusTOM PARTS LISTS

53

51Cutin half.
Typ 4 ples

DETAILB

TITLE:

Kit,Swivel Yoke & Counterbalance

250 HXI1 700

08JAN2007

DATE:

APPROVED: 2 /).

PAGE: 20OF 3 |REV: 0

DenisG
/s ’\"UM
1100020

DRAFTED:
CHECKED

®

TEsco DWG NO:

25JUN2007 . .

DATE

ISSUED FOR PRODUCTION

DESCRIPTION

132-0005

ECN

0

REV

©TESCO CORPORATION, 2007

250TON HXI 700HP

880087 REV 0

23



KIT, SWIVEL YOKE & COUNTERBALANCE, 250-HXI-700

CUSTOM PARTS LISTS

TEMNO. [ QTY. [PART NO. __[DESCRIPTION
1 T [1100036 YOKE, SWIVEL, MACHINED, 250HX1700
2 2 [1100038 LINK,SWIVEL, 250HXI700
3 2 [1100044 PIN,YOKE, SWIVEL LINK, 250HXI700
4 5 [6200 RETAINER,PIN,SWIVEL LINK
5 6 [1112 FITTING, GREASE, STR, LONG, 1/8" MNPT
6 4 |5881 WASHER, LOCK, HEL. SPRING, 172"
7 4 _[3116 SCREW, CAP, HEX HD, 1/2-13UNC x 1-1/2" LG, DR HD
8 > [1100125 LUG, SWIVEL YOKE, COUNTERBALANCE, HXI
9 8 [10373 WASHER,BELLEVILLE,9900-LBS,1/2"IDx1.260"0OD,STL
10 8 [3536 SCREW, CAP, HEX HD, 1/2" x 2", DR HD
11 2 [4770 SHACKLE,ANCHOR,BOLT-TYPE,G-2130,3/4",4-3/4 TON
12 1 [1100040 MOUNT, ACCUMULATOR, DS ASSEMBLY 250HXI1700
13 11100042 MOUNT, ACCUMULATOR, ODS, ASSEMBLY, 250HXI700
14 5 [1100072 ACCUMULATOR, 2 GALLON, 3000 PSI,#16FORB
15 5 [1100126 LUG, SWIVEL LINK, COUNTERBALANGE, 250HX1700
16 1 [e10522 BRACKET,RELIEF MANIFOLD,COUNTER BALANCE, 250HXI700
17 8 [5972 SCREW, CAP, HEX HD, 1/2"-13 UNC x 5, GR8, PLD, DR THD
18 12 o784 NUT, HEX, LOCK, NYLON,1/2"-13 UNC GR8
19 16 [1097 PIN, COTTER, 1/8" OD, 1-1/2" LG, PLD
20 2 (9520 PRINCESS AUTO CYL BODY DWG 3008
21 5 [5333 SCREW GAP HEX HD 1'- 8UNC X4"GR8, DRILLED THREAD
22 5 [3742 SCREW,CAP,HEX Hd,1"-8UNCx3-1/2",GR8,PId,DR THD
23 4 [2348 NUT,HEX,SLOTTED,1"-8UNC,GR2
24 4 5971 SCREW, CAP, HEX HD, 1/2"-13UNC x 4", GR8,PLD,DR THD
25 1 (8027 MANIFOLD,COUNTER BALANCE
26 4 (0993 SCREW,CAP,HEX HD, 1/4"-20UNCx3",GR8,PLD
27 410634 WASHER,LOCK,HELICAL SPRING,1/4",ALLOY,PLD
28 4 _[9785 NUT, HEX, LOCK, NYLON, 1/4"-20 UNC, GR8, PLD
29 1 (2802 FITTING,HYD,PLUG,HEX HD #4MORB
30 112341 FITTING,HYD,STR #8MORBx#4FNPT
31 1 (0254 FITTING,HYD,90°ELB #4MNPTx#4FNPT
32 1__]0061 GAUGE,LIQ FILLED,0-3000PS1,2.5"ODx1/4"MNPT,LM
33 10227 FITTING,HYD,STR #8MORBx#6MNPT
34 1 [2021 BODY,CARTRIDGE,RELIEF,2 WAY,#8 SAE
35 110031 VALVE,RELIEF,DIR ACT,CART,10 GPM,600-3600 PSI
36 1 (0233 FITTING,HYD,STR #8MORBx#8FNPT
37 1 (2603 BREATHER AIR,1/2"MNPT
38 1 [2983 FITTING,HYD,STR #12MJICx#8MORB
39 2 (0319 FITTING,HYD,90°ELB,#12MJICx#8MNPT
40 5 [0318 FITTING,HYD,90°ELB, #8MJICx#8MNPT
7] 2 [12348 FITTING,HYD,STR,#1 6MORBx#1 2FNPT
42 5 (0357 FITTING,HYD, TEE, #12MJICx# 2MJICx#1 MNP T-BR
3 7 [1493 FITTING,HYD,STR,#1 2MJICx#1 2MORB
44 1 Jo198 FITTING.HYD,90°ELB, #8MJICx#12MORB
5 1 [0298 FITTING,HYD,STR,#8MJICX#BMNPT
6 1 (6115 VALVE,NEEDLE,3/8 FE/FE,6000PSL,F/HMI
47 1 [0238 FITTING,HYD,S1R #6MNP TX#6MNP T
8 1 [o4i8 DISCONNECT,QUICK,NIPPLE, 74SERIES, 3/8'x3/8"ENPT
49 1 [3460 CAP,QUICK DISCONNECT,NIPPLE, 74-Ser,3/8"
50 5 (3026 HOSE,HYD,100R2-AT, #12X33", FJICXFJIC
51 13490 HOSE,HYD,100R2-AT,#8X32",FJICXFJIC
52 1 [1320245 HOSE.HYD,100R2-AT.#12X23.5", FJICXFJIC
53 11320246 HOSE,HYD,100R2-AT, #12X46",FJICXLONG 90°FJIC
54 1 [5459 HOSE,HYD,100R2-AT,#8X36",FJICXFJIC
TITLE:
- Kit,Swivel Yoke & Counterbalance
250 HXI 700
. . DRAFTED: DenisG 08JAN2007
0 132-0005 ISSUED FOR PRODUCTION 25JUN2007 o CHECKED:WEL APPROVED: 2 /[(Z//
REV ECN DESCRIPTION DATE TEsco DWG NO: 1100020 PAGE: 30F3 REV: 0

©TESCO CORPORATION, 2007
24

250TON HXI 700HP

880087 REv 0



CusTOM PARTS LISTS KIT, SWIVEL YOKE & COUNTERBALANCE, 250-HXI-700

This page has been left blank intentionally.

880087 REvV 0 250TON HXI 700HP ©TESCO CORPORATION, 2007
25


sabok



KIT, BONNET, GOOSENECK, WASHPIPE, 250-HXI-700

CusTOM PARTS LISTS

KiT, BONNET, GOOSENECK, WASHPIPE, 250-HXI-700

Loctite 243.
Safety wired.
Typ 10 ples.

7
Typ 12 ples.
Loctite 243. 8

Loctite 243 ™~ ~
on setscrews

12 Loctite 243.
Safety wired.
11 Typ 10 ples.

Note:

Apply rust inhibitor to all unpainted
machined surfaces, as per standard
STD0009.

0 132-0005 ISSUED FOR PRODUCTION 25JUN2007

REV ECN DESCRIPTION DATE

TESCO

TITLE:

Kit, Bonnet, Gooseneck&Washpipe,
250 HXI 700

DRAFTED:  DenisG DATE:  29NOV2006

CHECKED: @ i APPROVED: @ 47

DWG NO: 1100021 PAGE: 1OF2 |Rev:Q

©TESCO CORPORATION, 2007
26

250TON HXI 700HP

880087 REv 0



CusTOM PARTS LISTS

KiT, BONNET, GOOSENECK, WASHPIPE, 250-HXI-700

ITEM NO. | QTY. |PART NO. DESCRIPTION
1 1 [1100012 BONNET MACHINING 250 HXI 700
2 1 [13771 GOOSENECK, MACHINING, EMI
3 1 [13553 SUB, BLIND,MALE,UNION,HAMMER,4",FIG 1002
1 115063 NIPPLE, GLAND NUT, WASHPIPE EMI
5 1 [13097 WASHPIPE, ASSEMBLY, EMI
5 1 [13394 O-RING,N90-348,4.35"IDX0.21"DIA
7 72 [3690 WASHER,LOCK HELICAL SPRING,HI-COLLAR,3/8",BLACK
8 123155 SCREW, CAP, SKT HD, 3/8" -16UNC X 1-1/4"
9 10 |9231 WASHER, FLAT, TYPE A, NARROW, 3/4", HARDENED, PLD
10 10 |13557 SCREW,CAP,HEX,3/4™-10X3",GR8,PLD,DR HD
11 10 [9232 WASHER,FLAT,TYPE ANARROW 5/8" HARDENED PLD
12 1011159 SCREW, CAP, HEX HD, 5/8"-11UNC x 3-1/2", GRS, PLD, DR HD
TIT!.E: .
- Kit, Bonnet, Gooseneck&Washpipe,
250 HXI 700
. . DRAFTED: DenisG DATE:  29NOV2006
o | 132-0005 ISSUED FOR PRODUCTION 25JUN2007 % |creckep: 2 o APPROVED: 3 é
REV ECN DESCRIPTION DATE TEsco DWG NO: 1100021 PAGE: 20F 2 |REV: 0

880087 REV 0

250TON HXI 700HP

©TESCO CORPORATION, 2007

27



KiT, MOTOR MANIFOLD, 250-HXI-700

CusTOM PARTS LISTS

Kit, MOTOR MANIFOLD, 250-HXI-700

Motor 1100087
ref only.

Safety wire.
Loctite 243.
Typ 4 plcs.

Safety wire.
Loctite 243. 19
Typ 12 plcs.

8

Safety wire. 1
Loctite 243. 15
>~ _Typ 12 plcs.

Safety wire.
3 Loctite 243. Loctite 243.
Typ 6 plcs. 15 Typ 4 plcs.

Typ 6 ples. 4
Safety wire.
7 Loctite 243.
Typ 3 plcs.
14
15
Safety wire.
Loctite 243. 22
Typ 8 ples.
Notes:
Apply rust inhibitor to all unpainted
machined surfaces, as per standard
STD0009.
TITLE: - ]
Kit, Motor Manifold,
250 HXI 700
1 |081-0042| LW Part number of item 20 revised 13Sept2007 DRAFTED: DenisG DATE: 12APR2007
4 L
o |132-0005 ISSUED FOR PRODUCTION 25JUN2007, o GHECKEQ@/’ APPROVED: /6(_74"
REV| ECN | BY DESCRIPTION DATE TEsco DWGNO: 1100022 PAGE: 10F2 IREV: 1
©TESCO CORPORATION, 2007 250TON HXI 700HP 880087 REV 0

28



CusTOM PARTS LISTS

KIT, MOTOR MANIFOLD, 250-HXI-700

ITEM NO.| QTY. |PART NO. DESCRIPTION
1 3 1100090 MOUNT, MOTOR MANIFOLD, MACHINE, 250HXI700
2 6 9231 WASHER, FLAT, TYPE A, NARROW, 3/4" HARDENED, PLD
3 6 1002 SCREW,CAP,HEX HD,3/4"-10UNCx1-1/2",GR8,PLD
4 6 |16764 SHACKLE ANCHOR, BOLT-TYPE,G2130,3/8",1 TON
5 1 590224 MOTOR, MANIFOLD, 250HXI700
6 3 1061 WASHER, LOCK, HEL SPRING, HI-COLLAR, 7/8"
7 3 1100066 SCREW,CAP.SKT HD,7/8"-9UNCx10",DR HD
8 1100051 PIPE ROUTE, MOTOR, A1, WELDMENT, 250HXI700
9 00052 PIPE ROUTE, MOTOR, A2, WELDMENT, 250HXI700
10 ] 1100053 PIPE ROUTE, MOTOR, B1, WELDMENT, 250HXI700
11 1 1100054 PIPE ROUTE, MOTOR, B2 , WELDMENT, 250HXI700
12 8 |0598 O-RING,N90-228,2.234"IDX0.139"DIA
13 4 0594 O-RING,N90-225,1.859"IDx0.139"DIA
14 6 18823 FLANGE,SPLIT,C62,2" (Set of two)
15 24 |7855 WASHER,LOCK,HELICAL SPRING,3/4" ALLOY,PLD
16 16 [13557 SCREW,CAP HEX HD,3/4"-10UNCx3",GR8,PLD,DR HD
17 4 16196 FLANGE,SPLIT,C62,1-1/2" (Set of two)
18 16 [3687 WASHER, LOCK, HELICAL SPRING, 5/8", ALLOY, PLD
19 16 |1100067 SCREW,CAP HEX Hd,5/8"-11UNCx2-1/2" GR8,PLD,DR HD
20 2 1100175 Modification, Valve, Ball, 250HXI700
21 1 1100127 PIPE ROUTE, MANIFOLD, FORWARD, WELDMENT, 250HXI700
22 8 1100130 SCREW,CAP,HEX HD,3/4"-10UNCx6-1/2" GR8 PLD,DR HD
23 1 1100128 PIPE ROUTE, MANIFOLD, REVERSE, WELDMENT, 250HXI700
TITLE: s
- Kit, Motor Manifold,
250 HX1700
1 081-0042 Part number of item 20 revised 13Sept2007 . . DRAFTED: DenisG DATE: 12APR2007
i £ i
o | 132-0005 ISSUED FOR PRODUGTION 25JUN2007 o | cHECKeD; é | aeeroveD: ///,‘74 ‘
rev| Eon DESCRIPTION DATE TESCO DWGNO: 1100022 PAGE: 2 OF 2 |REV: 1

880087 REV 0

250TON HXI 700HP

©TESCO CORPORATION, 2007

29



MOTOR MANIFOLD, 250-HXI-700 CusTOM PARTS LISTS

MoTOR MANIFOLD, 250-HXI-700

ITEMNO. | QTY. |PART NO. DESCRIPTION
1 1 [590225 MANIFOLD, MOTOR, CODE 62, MACHINING, 250HXI1700
2 2 2075 VALVE,POPPET,DIRECTIONAL ,BOSCH
3 1 10845 VALVE,NG32 LOGIC POPPET RELIEF
4 1 1100062 VALVE, SHUTTLE, 2.5 GPM
5 2 [1100063 VALVE, RELIEF, 25 GPM, 150-6000 PSI, CARTRIDGE
6 1 590226 COVER 1, NG50, MACHINING, 250HXI1700
7 10 |3196 LOCKWASHER, HI COLLAR, 3/4"
8 10 |820120 SCREW,CAP,SKT HD,3/4"-10UNCx3", DR HD
9 1 590227 COVER 2, NG50, MACHINING, 250HXI700
10 1 340065 O-RING. N70-130,1.612"IDx0.103" DIA
11 1 [590228 COVER, NG32, MACHINING, 250HXI700
12 2 |340054 O-RING. N70-115,0.674"IDx0.103" DIA
13 4 1079 WASHER,LOCK,HELICAL SPRING,HI-COLLAR,1/2",BLACK
14 4  [731126 SCREW,CAP,SKT HD,1/2"-13UNCx2", DR HD
15 1 590229 COVER, C62, 2", MACHINING, 250HXI700
16 1 14026 O-RING. N70-228, 2.234"IDx 0.139" DIA
17 4  |7855 WASHER,LOCK,HELICAL SPRING,3/4",ALLOY,PLD
18 4 [13557 SCREW,CAP,HEX HD,3/4"-10UNCx3",GR8,PLD,DR HD

Torque 30-35ft-lb 4

Safety wired.
7 Loctite 243.
Typ 4 ples

Safety wired.
Loctite 243.
Typ 4 plcs
17

Torque 30-35 ft-lgy

Typ2ples. 5 Safety wired. 14

Loctite 243.
Typ 4 plcs
7
8  Safety wired.
Loctite 243.
Typ 6 plcs

Notes:

Apply rust inhibitor to all unpainted
machined surfaces, as per standard
STD0009, excluding internal bores
of manifold.

TITLE:

- Motor Manifold
250 HXI 700

. . DRAFTED:  DenisG DATE:  26APR2007
0 | 132-0005 ISSUED FOR PRODUCTION 25JUN2007 s |CHECKED: 2 APPROVED: @ {7
REV ECN DESCRIPTION DATE TEsco DWGNO: 590224 PAGE: 1 OF 1 |REV: 0
©TESCO CORPORATION, 2007 250TON HXI 700HP 880087 REV 0

30



CusTOM PARTS LISTS MOTOR MANIFOLD, 250-HXI-700

This page has been left blank intentionally.

880087 REvV 0 250TON HXI 700HP ©TESCO CORPORATION, 2007
31


sabok



KIT, ACCESSORIES, 250-HXI-700 CusTOM PARTS LISTS

KiT, ACCESSORIES, 250-HXI-700

Typ 4 plcs.
Safety wire!7

Typ 4 plcs.18

4 Typ 2 ples.

Typ 8 plcs.
Safety Wire.
Loctite 243

Typ 4 plcs. Sae
Typ 4 ples. 14_——€3, h

/ Typ 4 plos. Typ 4 ples. 16,/)\
/ Safety Wire. Typ 4 ples. 20—
/ Loctite 243
/ L
/ \/ Top drive
Ref only.

Typ 4 ples.
Safety Wire.
Loctite 243.

TITLE: . .
- Kit, Accessories,
250 HXI 700
1 |o081-0039 REPLACE ITEM 3 16JUL2007 . . S E—————

0 132-0005 ISSUED FOR PRODUCTION 25JUN2007 CHECKED: APPROVED:

— TESCO

REV [ ECN DESCRIPTION pwe No: 1100023 |pace: 1 oF 2 |Rrev 1

©TESCO CORPORATION, 2007 250TON HXI 700HP 880087 REV 0
32



CusTOM PARTS LISTS

KIT, ACCESSORIES, 250-HXI-700

ITEM NO.| QTY. |PART NO. DESCRIPTION
1 1 1100131 IMOUNT, FRONT GUARD, 250HXI700
2 1 1100132 |GUARD, TUGGER LINE, 250HXI700
3 2 810520 SIDE GUARD, 250HXI700
4 2 1100111 |PLATE, STOP, SWIVEL LINK, 250HXI700
5 1 1100082 |STAND, TRAVEL ASSEMBLY, 250HXI700
6 6 16764 SHACKLE ANCHOR BOLT-TYPE G2130,3/8" 1 TON
7 2 3018 SHACKLE ANCHOR BOLT-TYPE G-2130,1/2" 2 TON
8 2 2361 PIN,SAFETY 1/8"WIRE-ODX3-1/8"USABLE-LG
9 2 1100134 |PIN, GUARD, 250HXI700
10 8 1100135 |SCREW,CAP,HEX HD,3/4"-10UNCX5-1/2",GR8,PLD,DR HD
11 8 7855 WASHER,LOCK HELICAL SPRING 3/4" ALLOY PLD
12 8 5966 SCREW CAP HEX HD, 1/2"-13UNCX1-1/4", GR8,PLD DR HD
13 8 5881 WASHER,LOCK HELICAL SPRING 1/2" ALLOY PLD
14 4 3384 PIN.EXTEND ARM,1.5"0ODX6-1/4"LG
15 4 1320002 |SCREW CAP HEX HD,3/8"-16UNCX2-1/4" GR8 PLD, DR THD
16 4 4333 NUT HEX LOCK,NYLON, 3/8"-16UNC GR8 PLD
17 4 3116 SCREW CAP HEX HD 1/2"-13UNCX1-1/2" DR HD
18 4 5881 WASHER,LOCK HELICAL SPRING 1/2" ALLOY PLD
19 2 1852 CHAIN,LINK PASSING ZINC 3/16" X 10"LG
20 4 15608 PIN.COTTER, 3/32"'0D x 3/4" LG, PLD

081-0039

TITLE:
- Kit, Accessories,
250 HXI 700

132-0005

DATE: 08MAY2007

REPLACE ITEM 3 16JUL2007 -
. . DRAFTED: DenisG
ISSUED FOR PRODUCTION 25JUN2007

REV

ECN

DESCRIPTION

CHECKED:. . /4l

APPROVED:

?

/)
1

— TESCO

DWG No: 1100023

PAGE: 2 OF 2

REV 1

880087 REV 0

250TON HXI 700HP

©TESCO CORPORATION, 2007

33



KIT, AUXILIARY HYDRAULICS, 250-HXI-700

CusTOM PARTS LISTS

KiT, AUXILIARY HYDRAULICS, 250-HXI-700

Typ 8 plcs.
Safety Wire.
Loctite 243
6
H
N 8/0
P g
a&@ o
° 2
,&Q
Q& o 4
2 o
| 7 .,
@ 9‘ o
aég op 0
& Q .
o
1= :
Enclosure removed s
for clarity. A~

7
Typ 8 plcs. S
Safety Wire.
Loctite 243
Typ 4 plcs.
Safety Wire.
15 Loctite 243

. \)ﬁ

Safety Wire.
Loctite 243

‘/Typ 2 ples.
Safety Wire.
Loctite 243

1 081-0039 REPLACE ITEM 2 16JUL2007
] 132-0005 ISSUED FOR PRODUCTION 25JUN2007
REV ECN DESCRIPTION DATE

1] 4
S
N Q
Q o
Q
9 o™ 1o N\, TYP 4 plcs.
Q o ) Safety Wire.
Q | o Loctite 243
Q o ‘ 7
7 1
@ ~,
Typ 4 plcs.
Safety Wire.
Loctite 243
17 Ref only
TITLE:

TESCO

Kit, Aux Hydraulics,
250 HXI 700

DRAFTED: DenisG

DATE: 08MAY2007

CH ECKED:M?E

APPROVED: 2 //

DWG NO: 1100047

PAGE: 1 OF 14 |rRev 1

©TESCO CORPORATION, 2007

250TON HXI 700HP

880087 REv 0



CusTOM PARTS LISTS

KIT, AUXILIARY HYDRAULICS, 250-HXI-700

TITLE:

Kit, Aux Hydraulics,
250 HXI 700

1 081-0039

REPLACE ITEM 2

DATE: 08MAY2007

16JUL2007 -
DRAFTED: DenisG

132-0005

ISSUED FOR PRODUCTION

25JUN2007 CHECKED: APPROVED:

®
TEsco DWG No: 1100047 |pAGE: 2 OF 14 |rev 1

REV ECN

DESCRIPTION

DATE

©TESCO CORPORATION, 2007

880087 REV 0

250TON HXI 700HP

35



KIT, AUXILIARY HYDRAULICS, 250-HXI-700 CUSTOM PARTS LISTS

Gearbox ref only.

@ @ @

@

,‘%’%%%%%%%%%

<

\
i
‘@

Rear View.

TITLE: ] ]
- Kit, Aux Hydraulics,

250 HXI 700
1 | o081-0039 REPLACE ITEM 2 16JUL2007 . . S E————

0 132-0005 ISSUED FOR PRODUCTION 25JUN2007 TEscd CHECKED: APPROVED:

REV [ ECN DESCRIPTION DATE DWG NO: 1100047 ([PAGE: 3 OF 14|REV 1

©TESCO CORPORATION, 2007 250TON HXI 700HP 880087 REV 0
36



CusTOM PARTS LISTS

KIT, AUXILIARY HYDRAULICS, 250-HXI-700

Q)

QS

I 3

1 081-0039 REPLACE ITEM 2 16JUL2007
0 132-0005 ISSUED FOR PRODUCTION 25JUN2007 ®
REV ECN DESCRIPTION DATE TEsco

TITLE:

Kit, Aux Hydraulics,
250 HXI 700

DRAFTED: DenisG

DATE: 08MAY2007

CHECKED:

APPROVED:

DWG No: 1100047

PAGE: 4 OF 14 |rRev 1

880087 REV 0

250TON HXI 700HP

©TESCO CORPORATION, 2007

37



KIT, AUXILIARY HYDRAULICS, 250-HXI-700 CusTOM PARTS LISTS

TITLE:

Kit, Aux Hydraulics,
250 HXI 700

1 |o081-0039 REPLACE ITEM 2 16JUL2007 )
. . DRAFTED: DenisG [DATE: 08MAY2007
APPROVED:

0 132-0005 ISSUED FOR PRODUCTION 25JUN2007 CHECKED:

®
DATE TESCO DWG No: 1100047 |pacE: 5 OF 14 |rev 1

REV ECN DESCRIPTION

880087 REv 0

©TESCO CORPORATION, 2007 250TON HXI 700HP

38



CusTOM PARTS LISTS KIT, AUXILIARY HYDRAULICS, 250-HXI-700

TITLE:

Kit, Aux Hydraulics,
250 HXI 700

1 | 081-0039 REPLACE ITEM 2 16JUL2007 )
DRAFTED: DenisG [DATE: 08MAY2007
0 | 132-0005 ISSUED FOR PRODUCTION 25JUN2007 TEsco® CHEGKED: APPROVED:
DATE DWG No: 1100047 |paGE: 6 OF 14 [rRev 1

REV ECN DESCRIPTION

880087 REvV 0 250TON HXI 700HP ©TESCO CORPORATION, 2007
39



KIT, AUXILIARY HYDRAULICS, 250-HXI-700 CusTOM PARTS LISTS

T Mud Saver
| open.

TITLE:

Kit, Aux Hydraulics,

250 HXI 700
1 | 081-0039 REPLACE ITEM 2 16JUL2007 )
DRAFTED: DenisG |DATE: 08MAY2007
0 | 132-0005 ISSUED FOR PRODUCTION 25JUN2007 TESCO® CHECKED: APPROVED:
REV| ECN DESCRIPTION DATE DWG No: 1100047 |PacE: 7 OF 14 [REv 1

880087 REv 0

©TESCO CORPORATION, 2007 250TON HXI 700HP

40



CusTOM PARTS LISTS KIT, AUXILIARY HYDRAULICS, 250-HXI-700

TITLE: ) .
Kit, Aux Hydraulics,
250 HXI 700
1 081-0039 REPLACE ITEM 2 16JUL2007 . . DRAFTED: DenisG DATE: 08 MAY2007
0 132-0005 ISSUED FOR PRODUCTION 25JUN2007 » |CHECKED: APPROVED:
REV [ ECN DESCRIPTION DATE TEsco DWG No: 1100047 |pacE: 8 OF 14 [rev 1
250TON HXI 700HP ©TESCO CORPORATION, 2007
41

880087 REV 0



KIT, AUXILIARY HYDRAULICS, 250-HXI-700 CusTOM PARTS LISTS

N N
@@’ §

@5@0

P
@

TITLE: . .
- Kit, Aux Hydraulics,
250 HXI 700
1 081-0039 REPLACE ITEM 2 16JUL2007 . . DRAETED: DenisG DATE: 08MAY 2007

[} 132-0005 ISSUED FOR PRODUCTION 25JUN2007 o |CHECKED: APPROVED:
REV [ ECN DESCRIPTION DATE TEsco DWG NO: 1100047 |paGE: 9 OF 14 |rev 1
©TESCO CORPORATION, 2007 250TON HXI 700HP 880087 REV 0

42



CusTOM PARTS LISTS

KIT, AUXILIARY HYDRAULICS, 250-HXI-700

e © @
B~

@ @
-
g)@a« r = 57
Q. -?)
oY%

5
\

Q

@

®

®

@

©

o

1 081-0039 REPLACE ITEM 2
0 132-0005 ISSUED FOR PRODUCTION
REV ECN DESCRIPTION

— . .
25JUN2007

— TESCO

TITLE:

Kit, Aux Hydraulics,
250 HXI 700

DRAFTED: DenisG

DATE: 08MAY2007

CHECKED:

APPROVED:

DWG NO: 1100047

PAGE:10 OF 14| rev 1

880087 REV 0

250TON HXI 700HP

©TESCO CORPORATION, 2007

43



KIT, AUXILIARY HYDRAULICS, 250-HXI-700 CusTOM PARTS LISTS

107__ | 109
150
¢ i@,@
13 e \
Qdh ¥ @)
®
107__

A

<4

@ @

TITLE:
- Kit, Aux Hydraulics,
250 HXI 700

1 | 081-0039 REPLACE ITEM 2 16JUL2007 .
. . DRAFTED: DenisG |DATE: 08MAY2007
0 | 132-0005 ISSUED FOR PRODUCTION 25JUN2007 TEsco® CHECKED: APPROVED:
REV | ECN DESCRIPTION DATE pwe No: 1100047 |pace:11 OF 14|rev 1

©TESCO CORPORATION, 2007 250TON HXI 700HP 880087 REV 0
44



CusTOM PARTS LISTS

KIT, AUXILIARY HYDRAULICS, 250-HXI-700

TITLE:

Kit, Aux Hydraulics,
250 HXI 700

REPLACE ITEM 2

: DenisG |DATE: 08MAY2007

16JUL2007
DRAFTED

1 | 081-0039
o [ 132-0005 ISSUED FOR PRODUCTION 25JUN2007 TESC°® CHECKED: APPROVED:
REV [ ECN DESCRIPTION DATE DWG No: 1100047 |pAcE:12 OF14|Rev 1

©TESCO CORPORATION, 2007

880087 REV 0

250TON HXI 700HP

45



KIT, AUXILIARY HYDRAULICS, 250-HXI-700

ITEM NO.| QTY. [PART NO. DESCRIPTION
1 1 1100024 MANIFOLD ASSEMBLY 250HXI1700
2 1 810521 MOUNT, 12 STATION MANIFOLD, 250HXI700
3 1 2603 BREATHER,AIR,1/2"MNPT
4 1 1100105 GUARD, HOSE, GEARBOX, 250HXI700
5 8 5965 SCREW, CAP, HEX HD, 3/8" -16UNC x 3/4" DR HD
6 10 |5967 SCREW,CAP HEX HD 1/2"-13UNCx1-1/4" GR8,PLD,DR HD
7 15 |7135 WASHER,LOCK HELICAL SPRING, 3/8" ALLOY PLD
8 10 |5881 WASHER, LOCK, HELICAL SPRING, 1/2", ALLOY PLD
9 1 1100094 ASSEMBLY,GRABBER LIFT MANIFOLD,EXI/HXI
10 1 1090073 MANIFOLD, MINI BOOSTER, HC3
11 7 960054 SCREW,CAP HEX HD,3/8"-16UNCX4-1/2",GR8 PLD DR HD
12 1 1100119 GUARD, ACCUMULATOR, GRABBER, EXI/HXI
13 1 1100120 GUARD, INTENSIFIER, GRABBER, EXI/HXI
14 4 1079 WASHER LOCK HELICAL SPRING HI-COLLAR 1/2" BLACK
15 4 3727 SCREW, CAP SKT HD 1/2"-13UNCX1-1/4" DR HD
16 4 3690 WASHER,LOCK HELICAL SPRING,HI-COLLAR,3/8" BLACK
17 4 8763 SCREW,CAP SKT HD,3/8"-16UNCX1".DR HD
18 1 720222 GAUGE LIQ FILLED,0-7500PSI/KPA,2.5"ODX1/4"MNPT,LM
19 1 7353 GAUGE LIQ FILLED, 0-3000PSI/KPA, 2.5"0ODX1/4"MNPT, CBM
20 1 0387 PLUG, QUICK DISCONNECT, COUPLER, 78-SER, 1"
21 1 0389 CAP, QUICK DISCONNECT, NIPPLE, 78-SER, 1"
22 6 0022 VALVE CONTROL, 1/4"NPT CAW REV FLOW FREE CHECK
23 2 0411 DISCONNECT,QUICK,COUPLER,74SERIES,3/8"X3/8"FNPT
24 2 3461 CAP, QUICK DISCONNECT, COUPLER, 74-SER, 3/8"
25 2 0418 QUICK DISCONNECT, NIPPLE, 3/8"X3/8"FNPT, 74 SERIES
26 2 3460 CAP, QUICK DISCONNECT, NIPPLE, 74-SER, 3/8"
27 1 2895 DISCONNECT, QUICK,COUPLER,78SERIES, 1"X1"FNPT
28 1 2008 DISCONNECT, QUICK, NIPPLE, 78 SERIES, 1"X1"ENPT
29 1 0029 VALVE CHECK INLINE, 1/2"FNPT 3000-PSI WP 5-PSIi CP
30 1 2021 BODY,CARTRIDGE,RELIEF,2 WAY,#8 SAE
31 1 16245 VALVE RELIEF,100-250 PSI,VENT/ ATMOSPHERE
32 10 FT {15473 SLEEVE HOSE,NYLON,1.53"ID,BULK
101 2 0236 FITTINGHYD, STR #16MNPTX#16MNPT
102 2 0239 FITTINGHYD STR #MNPTX#4MNPT
103 1110199 FITTING, HYD, 90°ELB, #5MJICX#6MORB
104 1 2788 FITTING HYD,90°ELB #MJICX#8MORB
105 1 12128 FITTING HYD TEE #6MJICX#6MJICX#6MORB-BR
106 2 0337 FITTINGHYD,STR #6FJICX#4MJIC
107 7 0352 FITTINGHYD 90°ELB #6MJICX#6FJIC
108 2 0373 FITTING HYD TEE #6MJICx#6MJICx#6FJIC-BR
109 12 |1497 FITTING HYD STR #6MJICX#6MORB
110 1 0327 FITTINGHYD STR #4FNPTX#6FJIC
111 1 12303 FITTING HYD,90°ELB #8MJICx#6MORB
112 1 10513 FITTINGHYD STR #8MJICX#8FNPT
113 2 0292 FITTINGHYD STR #6MJICX#6MNPT
114 9 12291 FITTINGHYD, 45°ELB #5MJICX#6MORB
115 1 0349 FITTING HYD 45°ELB #6MJICx#6FJIC
116 6 0289 FITTING HYD,STR #6MJICX#4MNPT
117 4 0214 FITTINGHYD STR #4MNPTX#6FJIC
118 4 0316 FITTING HYD 90°ELB #6MJICX#6MNPT
119 2 0318 FITTING HYD, 90°ELB #8MJICx#8MNPT
120 1 0235 FITTINGHYD STR #8MNPTx#8MNPT
121 1 0213 FITTING HYD,STR #8MNPTx#8FJIC
122 1 0361 FITTING HYD TEE #8FNPTX#8FNPTXx#8FNPT

TITLE:

Kit, Aux Hydraulics,

250 HXI 700

081-0039

REPLACE ITEM 2

CusTOM PARTS LISTS

16JUL2007

DRAFTED: DenisG [DATE: 08MAY2007

132-0005

ISSUED FOR PRODUCTION

25JUN2007

CHECKED: APPROVED:

REV

ECN

DESCRIPTION

TESCO

DATE

DWG No: 1100047

©TESCO CORPORATION, 2007

46

250TON HXI 700HP

PAGE:13 OF14 [rev 1

880087 REv 0



CusTOM PARTS LISTS

KIT, AUXILIARY HYDRAULICS, 250-HXI-700

ITEMNO. | QTY. |PART NO. DESCRIPTION
123 2 0283 FITTINGHYD,STR #8MJICx#8MNPT
124 2 0369 FITTING HYD, TEE #8MJICx#8MJICx#8MJIC
126 1 0339 FITTINGHYD,STR #8FJICx#6MJIC
126 3 1491 FITTINGHYD, STR #4MJICx#6MORB
127 2 0353 FITTINGHYD,90°ELB #4MJICx#4FJIC
128 1 12289 FITTING HYD 45°ELB #4MJICx#6MORB
129 3 0323 FITTING,HYD,90°ELB #4MJICx#4MNPT
130 2 1507 FITTING HYD,STR #8MORBXx#8FJIC
131 1 0354 FITTING HYD,90°ELB #8MJICx#8FJIC
201 1 1320201 HOSE HYD,100R2-AT #6X15" FJICXLONG 90°FJIC
202 1 1320202 HOSE HYD, 100R2-AT #6X25" FJICXLONG 90°FJIC
203 1 1320081 HOSE HYD 100R2-AT #6x49" FJICXFJIC
204 1 1320204 HOSE HYD,100R2-AT #4x123" FJICXFJIC
205 1 1320084 HOSE HYD,100R2-AT #6x123" FJICXFJIC
206 1 1320079 HOSE HYD,100R2-AT #6x20" FJICX90°FJIC
207 2 1320093 HOSE HYD, 100R2-AT #6x143FJICX90°FJIC
208 1 16726 HOSE HYD,100R2-AT #6X25" FJICX90°FJIC
209 1 1320088 HOSE HYD,100R2-AT #6x23" FJICX90°FJIC
210 2 1320090 HOSE HYD, 100R2-AT #6x73" FJICX90°FJIC
211 1 1320211 HOSE HYD 100R2-AT #6x72" FJICX90°FJIC
218 1 3419 HOSE HYD, 100R2-AT #6x56" FJICXFJIC
213 1 1320213 HOSE HYD,100R2-AT #6x58" FJICX90°FJIC
214 1 5465 HOSE, HYD,100R2-AT #6x65" FJICXFJIC
215 1 1320215 HOSE HYD,100R2-AT #6x22" FJICX90°FJIC
216 1 1320216 HOSE HYD, 100R2-AT #6x21" FJICXLONG 90°FJIC
217 1 17329 HOSE HYD, 100R2-AT #6X18" FJICX90°FJIC
218 1 1320218 HOSE HYD, 100R2-AT #6X22.5" FJICXLONG 90°FJIC
219 1 1320219 HOSE HYD,100R2-AT #4X52" FJICX90°FJIC
220 1 1320220 HOSE HYD 100R2-AT #4X49" FJICX90°FJIC
221 1 1320221 HOSE HYD,100R2-AT #6X36.5" FJICX90°FJIC
222 1 1320222 HOSE HYD,100R2-AT #6X36.5" FJICXLONG 90°FJIC
223 1 1320223 HOSE HYD,100R2-AT #6X44" FJICXLONG 90°FJIC
224 1 1320224 HOSE HYD,100R2-AT #6X44" FJICX90°FJIC
225 1 17321 HOSE HYD, 100R2-AT #6X21" FJICX90°FJIC
226 1 1320226 HOSE HYD,100R2-AT #6X23.5" FJICXLONG 90°FJIC
227 1 1320227 HOSE HYD, 100R2-AT #6X31" FJICX90°FJIC
228 1 1320228 HOSE HYD 100R2-AT #6X29.5" FJICXLONG 90°FJIC
229 1 1320229 HOSE HYD,100R2-AT #6X36",FJICX90°FJIC
230 1 1320230 HOSE HYD,100R2-AT #6X40" FJICXLONG90°FJIC
231 1 3406 HOSE HYD, 100R2-AT #6X24" FJICXFJIC
232 1 1320232 HOSE HYD,100R2-AT #8X43",FJICX90°FJIC
233 1 731242 HOSE HYD, 100R2-AT #8X13" FJICXFJIC
234 1 1320234 HOSE HYD,100R2-AT #8X33.5" FJICXFJIC
235 1 3490 HOSE HYD,100R2-AT #8X32" FJICXFJIC
236 1 3464 HOSE HYD 100R2-AT #6x25" FJICXFJIC
237 2 5440 HOSE HYD, 100R2-AT #6X32" FJICXFJIC
238 1 1320239 HOSE HYD,100R2-AT #4X40.5" FJICXLONG 90°FJIC
239 1 1320240 HOSE HYD,100R2-AT #4X41.5" FJICXLONG 90°FJIC
240 1 1320241 HOSE HYD,100R2-AT #4X40.5" FJICX90°FJIC
241 1 1320242 HOSE HYD, 100R2-AT #4X48" FJICX90°FJIC
242 1 1320243 HOSE HYD, 100R2-AT #4X44.5" FJICX90°FJIC
243 1 3564 HOSE HYD, 100R2-AT #8X9" FJICXFJIC
TITLE:
- Kit, Aux Hydraulics,
250 HXI 700
1 |081-0039 REPLACE ITEM 2 16JUL2007 . . rerTeD: HenisE  |pares DEMAY208T
0 | 132-0005 ISSUED FOR PRODUCTION 25JUN2007 o lchEcKED: APPROVED:
REV [ ECN DESCRIPTION DATE TEsco DWG NO: 1100047 |pace:14 OF14 |Rev 1

880087 REV 0

250TON HXI 700HP ©TESCO CORPORATION, 2007

47



MANIFOLD ASSEMBLY, 250-HXI-700 CusTOM PARTS LISTS

MANIFOLD ASSEMBLY, 250-HXI-700

ITEM NO. [ QTY. [PART NO. DESCRIPTION
1 1 770763 ENCLOSURE, AUX MANIFOLD, 250HXI1700
2 1 1320065 MANIFOLD, 12 STATION, 250HXI700
3 6 [16270 VALVE,DIR CNTRL,ELEC OPER,3P,4W,D03,5000PSI
4 4 16268 VALVE,DIR CNTRL,ELEC OPER,3P,4W,D03,5000PSI
5 48 1038 SCREW,CAP,SKT HD,#10-24UNCx1-1/4"
6 1 16267 VALVE,DIR CNTRL,ELEC OPER,3P,4W,D03,5000PSI
7 1 16269 VALVE,DIR CNTRL,ELEC OPER,2P,4W,D03,5000PSI
8 26 |13696 SCREW, CAP, BUT HD,1/4"-20UNC X 1/2"
9 1 1310001 KIT, TRANDUGCER 250 HXI 700

O-ring #2956(ref)
Four per valve.
Supplied with valve.

Door removed 1

4
UNLOADER 6

3
ELEVATOR Run bead of clear silicone

3 around this edge to seal
GRABBER 4 Manifold to Enclosure.
EXTEND

3
P.H. ROTATE 8

4 Typ 26 plcs.
P.H. LOCK 3 Loctite 243

4

3

3

Engrave function
onto face of each valve

TITLE:

- Manifold Assembly
250 HXI 700

. . DRAFTED:  DenisG DATE:  31JAN2007
0 | 132-0005 ISSUED FOR PRODUCTION 25JUN2007 s |cHECKED: 2 {ZL APPROVED: =
REV ECN DESCRIPTION DATE TEsco DWG NO: 1100024 PAGE: 1 OF 1 REV: 0
©TESCO CORPORATION, 2007 250TON HXI 700HP 880087 REV 0

48



CusTOM PARTS LISTS MANIFOLD ASSEMBLY, 250-HXI-700

This page has been left blank intentionally.

880087 REvV 0 250TON HXI 700HP ©TESCO CORPORATION, 2007
49


sabok



KIT, TRANSDUCER, 250-HXI-700

CusTOM PARTS LISTS

KiT, TRANSDUCER, 250-HXI-700

ITEM NO.| QTY. |PART NO. DESCRIPTION
1 1_ [3879 TRANSDUCER,DFP, 4-20MA,_05000#,GP50
2 1 |14134 FITTING, TUBE,STR #4TUBEx#4MNPT,SS
3 1_ [12019 FITTING,HYD,STR #4MNP Tx#4MJIC-BLKHD
4 1_|3876 TUBE,HYD,0.250"ODx0.065"WALL,SS
5 1 [1985 FITTING, TUBE, STR,#4TUBEX#4MJIC-BLKHD,SS
6 2 |0665 SEAL STAT-O,BONDED,7/16"
7 2 10633 WASHER,LOCK,HELICAL SPRING,7/16".ALLOY.PLD
8 1__ |0966 NUT,HEX.7/16"-14UNC.GR8,PLD

N
¢ O

5

132-0005

ISSUED FOR PRODUCTION

25JUN2007

REV

ECN

DESCRIPTION

DATE

TESCO

TITLE:

Kit, Transducer,
250 HXI 700

DRAFTED: DenisG

DATE: 30MAY2007

CHECKED:_?‘_

APPROVED: 2 %7

DWG No: 1310001

PAGE: 1 OF 1 | rev 0

©TESCO CORPORATION, 2007

50

250TON HXI 700HP

880087 REv 0



CusTOM PARTS LISTS KiT, TRANSDUCER, 250-HXI-700

This page has been left blank intentionally.

880087 REvV 0 250TON HXI 700HP ©TESCO CORPORATION, 2007
51


sabok



MANIFOLD 12 STATION, 250-HXI-700 CUSTOM PARTS LISTS
MANIFOLD 12 STATION, 250-HXI-700
ITEMNO. | QTY. |PART NO. DESCRIPTION

1 1 590222 MANIFOLD, 12 STATION, ROBOTICS, TOP DRIVE

2 11 1590047 VALVE, RELIEF, 25 GPM, 100-3000 PSI, CARTRIDGE, SUN

3 2 |1502 FITTING,HYD,STR,#8MJICx#8MORB

4 19 |1497 FITTING,HYD,STR,#6MJICx#6MORB

5 1 1488 FITTING,HYD,STR,#4MJICx#4MORB

6 24 4261 FITTING, HYD, PLUG, HEX SKT, #2 MORB

7 3 |5128 FITTING, HYD, PLUG, HEX SKT,#6 MORB

8 9 |5127 FITTING, HYD, PLUG, HEX SKT, #8 MORB

9 2 10200 FITTING,HYD,90 °ELB,#4MJICx#6MORB
4@/

Typ9 6

positions. 1
4@/ - /
4®/, v
4 g See View A

/on Sheet 2 for
rear view.

4®/
4®/
4@//
4®//

Manifold 12 Station
250 HXI 700
. . DRAFTED:  DenisG DATE:  31JAN2007
o | 132-0005 ISSUED FOR PRODUCTION 25JUN2007 o | cHECKED: 2 g APPROVED: % {7
REV| ECN DESCRIPTION DATE TEsco DWG NO: 1320065 PAGE: 10OF2 |REV:(

©TESCO CORPORATION, 2007

52

250TON HXI 700HP

880087 REv 0



CusTOM PARTS LISTS MANIFOLD 12 STATION, 250-HXI-700

&0 9. Typ. 13

6 Places

e & & i\

/

)

&

®
yryr
;§2§{

’
’

Typ. 7 8 //

Places

4

Typ. 11
Places

/
’

7

o

\

P P @
S

/

/

@
9 9 @
“L/§
\pe
// ﬁﬁ//

’

7§/ 6 &/6

View A
TITLE: ; .
- Manifold 12 Station
250 HXI 700

. . DRAFTED:  DenisG DATE:  31JAN2007
0 132-0005 ISSUED FOR PRODUCTION 25JUN2007 © CHECKED:__?.:;‘" el APPROVED: 2@ é
REV ECN DESCRIPTION DATE TEsco DWG NO: 1320065 PAGE: 20F 2 REV: 0

880087 REvV 0 250TON HXI 700HP ©TESCO CORPORATION, 2007

53



MANIFOLD 12 STATION, 250-HXI-700 CusTOM PARTS LISTS

This page has been left blank intentionally.

©TESCO CORPORATION, 2007 250TON HXI 700HP 880087 REv 0
54


sabok



CusTOM PARTS LISTS

PANEL ASSEMBLY, ELECTRICAL, 12-STATION MANIFOLD, 250-HXI-700

PANEL ASSEMBLY, ELECTRICAL, 12-STATION MANIFOLD, 250-HXI-700

DETAIL 1

s} e maamamammm ]
G
AN AN NN NN NN AN AR NA RN \|;E
USRRNNNARNN]
= -

,—SEE MECH PART LIST

FOR DIFF. PRESSURE SWITCH

@
5

FRONT VIEW
(WITHOUT DOOR)

®
@
@

LEFT SIDE VIEW
(WITHOUT DOOR)

)

=
e

] @

I

nnnn
vuuuL - — _ _luddu

O
-
O
FRONT VIEW
(WITH DOOR)
f fi
;::Juﬂuﬂuﬂu[ o \ﬂuﬂuﬂﬂu"::l

v

LEFT SIDE VIEW

(WITH DOOR)

H

H

H
[

[N O S|

BACK VIEW

0 0845 TBERVILLE |BUSHING, ELEC, /5, PLASTIC 20] 26 2093 WIELAND _ |BLOCK, TERMINAL, DBL, 300V, 10, GRY, o/w 3A DIODE - STANDARD TOLERANCES:
9 3958 a8 RING, SEALING, ELECT, 11/4 * 19 4 | 3966 WIELAND  |BLOCK, TERMINAL, WK_4/U, 600V, 40A, RED ORAWN ) RO X + Ve - TESCO
8 3962 a8 BUSHING, ELECT, 15", PLASTIC 18] 1 | 6060 PaF SWITCH, PROX, NAMUR, 2 WIRE, 5MM + 0.03
T SSOED FoR MANGFACTURE 7 3959 IBERVILLE_[NUT, LOCK, ELEC, 11/4 *, STL 17 2 | 770184 PaF BARRIERS F/ PH AND RPM SWITCHES ooeL T 001 CORPORATION
1 HANGE QTY IN BOM & CORRECT THE TTEW DESC 6 4095 T88 CONNECTOR, 1%4", CABLE. 90 ELB. SR (1.065'-1.205" 16| 1 | 770775 P& SWITCH, PROX, NAMUR, 2 WIRE, 1.5MM, HI PRESS./N\ HX1700 +0.005
[res! v frrmum DESCRIPTION 5 16269 VICKERS __|VALVE,DIRECTIONAL,D03,24V,4% /2P 15| 1 [14768 WIELAND _ |GROUND BAR, 6* LONG + 0.5
O ———— [ 16267 VICKERS _|[VALVE,DIRECTIONAL,D03,24V,4/3P,P T0 T 14] 1| 770695 CORD A, PIGTAIL, ROBOTICS, TOP DRIVE, ZONE 2 o o e
Gl 5CO CORPORATION. 0 N 5 DOCUMENT 1S 7
PROPRIETARY AND CONFIDENTIAL, AND SHALL REMAIN THE SOLE PROPERTY OF 2 125?2 V%gngg VALVE'B:QEEHSNAL'BS;EZV'ZW/;?:_? TOB TB 13 g ;1’235 ;rB&EBR T RI"er- S[)ECALIQGECELEC'Z VZST
TESCO CORPORATION. T ENT SHALL NOT BE USED, GOPIED OR REPRODUCED 1 VicK VALVE, NAL,D03,24V,4%/3P,P-T-A-B BLK 12 8 VILLE |NUT, LOCK, ELEC, 1/2 *, STL
IN WHOLE OR IN N HALL BE REVEALED IN ANY MANNER TO OUTS 7 = v TITLE
Ih WHoLE o RTLNOR SHALL BE REVEALED N ANY MANNER T0 OUTSIDE ]Tww Uiiii - lacE ';«Flc. ENCLOSURE, AUX. HVDRA;é_SlgRI»inIVéZOLD BOX, HXI700 ]::M z zwzpsART _ T&BWR CONNECTOR, CABLE, STR[;EQZC,RISPRTI;%.NO 0560 AUX. MANIFOLD JUNCTION BOX, LAYQOUT
PRINTS S SHALL BE RETURNED UPON JOB COMPLETION UNLESS OTHERWISE o . - - TESCO UNITS S REV.
SPECIFIED IN WRITING BY TESCO CORPORATION. MATERIALS LIST paar e, [ (OT63 | INCHES 1000924.bel | 1

880087 REV 0

250TON HXI 700HP

©TESCO CORPORATION, 2007
55



PANEL ASSEMBLY, ELECTRICAL, 12-STATION MANIFOLD, 250-HXI-700

CusTOM PARTS LISTS

\// ]

1B

ilo] To SIS
2leo] o SINE
EIRE ol o
HEINE SINE
O slo] o SINE
HEIRIE SINEE
SEE FIGURE 1 7 @ @ ® \9
slo] o SIS
ol |o SRS
NIZINIE SIS
o] |o SIS
elo] 1o SIHRE
Blo| o SHE
141@ ) © Q
HEINE SIHE
16O (%) S o
o] 1o SIREE
slo] o o] [o
vlol o] lof |o
00| @ SINE
2ol o SINE
zlo| o ol o
23lo| o o| o
ulo| o SRS
slo] o] SINE
20| 0] SIRE
o ol ]
2 e |©
= ] [
S ]o ol |
| %) S ‘
= © ©
I ‘ (0%} S
[
)
2 ©
" o

DETAIL

CORD "A', ROBOTICS
37C, #14
(DWG. 93000070) —

| CABLE "A" SOLENOID VALVE, 24VDC
- < 14 ] ¢ GRABBER OPEN F1J75 40—_' Ei—l GRABBER OPEN
S B ——f4——— [swoo
<= 24| ®  GRABBER CLDSE F1J76 4«%_’ }ﬂ GRABBER CLOSE
s o8 51000 SOLENOID VALVE, 24COM
= 3A | ® MUDSAVER VALVE OPEN F7J69 4@‘:‘ Ei—l MUD SAVER VALVE OPEN
4 38 51400
< 4A | ® MUDSAVER VALVE CLOSE F7JT1 4&_' Ei—l MUD SAER VALVE CLOSE
5 48 p | stoo
< SA| ® ACTUATOR RELEASE FrJ62 4C:‘ ﬁ ACTUATOR RELEASE
6 58 51400
< GA| ® EXTEND IN F1459 46:’ E/_‘O_—I EXTEND IN
; 5B 51400
< AL e EXTEND 0UT F7Je0 4@:’ Eﬂ EXTEND QUT
. 75 51400
BA| ® FLOAT F7J89 4@:‘ Ei—l FLOAT
9 8B 51400
< 94| @ LINK TILT FORWARD F7.88 %3:' Eﬂ LINT TILT FOWARD
0 9B S1J00
< — 104] & LINK TILT BACK F7J87 4€:‘ Ei—l LINK TILT BACK
1 10B S1J00
< 11A| ELEVATOR CLOSE FlJ82 4(:/52 ELEVATOR CLOSE
" 1R 51400
— 12A| @  ELEVATOR OPEN F7J8l %i' i—l ELEVATOR OPEN
o 5 128 S1J00
S S 134 T TORGUE RELIEF F7J02 4@:‘ Eﬂ TORQUE RELIEF
) 138 S1J00
e 14 14A acK F1J55 b—-—0 - . PIPE HANDLER
o = ® PIPE HANDLER LOCK U5 : \L_O_—| PIPE HANDLER LOCK PROX. SWITCH H
5 5 148 1400 ; BRN = 2%
3 — 15A| ® PIPE HANDLER UNLOCK FJ54 4@4’ Ei—l PIPE HANDLER UNLOCK ﬂi A,ﬂ 2810 28
8 6 158 $1J00 BLU 02| o5l|O £c
S ° 16A] ®  LOW SPEED RANGE Fru23 401’ Ei—l” LOW SPEED RANGE o1 o4]|O 8
168 51400 BRN SN 2z -
Q _ o g5 QR -
il < 17A] @ HIGH SPEED RANGE F1J24 4‘——_/2/{_7 HIGH SPEED RANGE } [{ 23 22 (O e 15B
o 7B 1I00 RPM BLU . O|ES L]
& B it . PROX. SWITCH ol 4] ©| 58
e <. tg . UNLDADER FrJ48 4C—_’>i—| UNLOADER S
EE] L E—E— N
[N
=) 19 194] ¢ UNLDADER
198
o
o <20 204 ¢ SPARE ToRaut
E 208 L—— 4 [ SIJOD TRANSDUCER
s 2 _ TORQUE SICNAL BLK
' < 21A1 @ TORUE SIGNAL (-) L1BOT -
u(fJ‘ 22 o8 =
= < cc 22h] ¢ SPARE
3 228 SPEED SIGNAL +
234 . SPEED SIGNAL KIEOD!
R 238
o 24 24A| g ACTUATOR APPLY Fst |0\ ACTUATOR APPLY
R 248 51J00
< < 5 254 ¢ PH REVERSE F7J51 4(,:/> j):l PH. REVERSE
i 258 S1J00
<26 26 9 P FORWARD [ — PH. FORWARD
268 s | stuoo
27 > o Sk SPEED SIGNAL -
- 28 <
< 2 Fri01
D) )i g gmo TORQUE TRANSDUCER 24VYDC (RED)
=30 ;c @ S F,m‘ 1SB1 24VDC_(RED)
: 31 “31 ° S F?J:w [SB2 24VDC (RED)
32 > @ PH LOCK SIGNAL (BLU)
o 3]0l |
34 3
< 34 @ O [s1d00
L BRE o ; Sl [SB1 24COM_(BLK)
_ 36 IR BEIETT 1SB2_24COM_(BLK)
S : =

200200

IF SOLENOID REQUIRES GROUND,
MAKE CONNECTION TO GROUND BAR

30 1 770701 TAG SET 40 X STANDARD TOLERAN:
29| 1 | 3967 WIELAND __|RAIL, MNT, DIN, TS 35x7.5x2M_LONG, SLOT 39 DRAKN | PROEET e ERIC < Ve - TESCO
28 1 14779 WIELAND LABEL CARRIER 38 + 0.03
27| 5 | 0823 WIELAND _ |CLAMP, END, WHT, F/RAIL, TS 35 37 + 0.01 . . CORPORATION
0 | LC [01/05/28}41-0038[ ISSUED_FOR MANUFACTURE MODEL
1 Zf CHANGE QTY IN BOM & CORRECT THE [TEM DESC 26| 1 ]4051 WIELAND _ |PLATE, END, GRY, F/TERMINAL, WK 4/U 36 HXI700 + 0.005
[rev. BY rvamzon ico* DESCRIPTION 25| 4 |0825 WIELAND PLATE, PARTITION, GRY, F/TERMINAL, WK 4/U 35 + 05
COPYRIGHT © TESCO CORPORATION. ALL INFORMATION IN THIS DOCUMENT [ 24] 1 13969 WIELAND PLATE, END, GRY, F/TERMINAL, Wk 4 E/U 34 D. CHK. E. CHK. APPD.
OPYR © TES RPORATION. A I s Doc s
PROPRIETARY AND CONFIDENTIAL, AND SHALL REMAIN THE SOLE PROPERTY OF g; 1| 10647 WIELAND BLOCK, TERMINAL, WK 4/U, 600V, 40A, GREEN 33
TESCO CORPORATION. THIS DOCUMENT SHALL NOT BE USED, COPIED OR REPRODUCED 3 10820 WIELAND BLOCK, TERMINAL, WK 4/U, 600V, 40A, BLACK 32 -
IN WHOLE OR IN PART, NOR SHALL BE REVEALED IN ANY MANNER TO OUTSIDE TITLE
PARTIES WITHOUT PRIOR WRITTEN PERMISSION FROM TESCO CORPORATION. ALL [TZEL QTSY OBZP‘/‘&RT o WIEL'::: BLOCK, TERMINAL, WK 4;5;55:3:;:[4“‘ BLUE ]?E; nT3Y HFTLZRT o WIE;;\:D JUMPER, COMBS, 10P, F/DESCLRI'IE?:'JNAL BLOCK AU ><“ M AN ”:OI—D JU N CTION BOX9 LAYOU T
PRINTS AND COPIES SHALL BE RETURNED UFON JOB COMPLETION UNLESS OTHERWISE . . - . TESCO UNITS SHEET SCALE |FILE REV.
SPECIFIED IN WRITING BY TESCO CORPORATION. MATERIALS LIST et o, { (O763 | INCHES | 20F2 | 1:4 |N/\ME 1000924.bel ‘ 1

©TESCO CORPORATION, 2007
56

250TON HXI 700HP

880087 REV 0



CusTOM PARTS LISTS ASSEMBLY, GRABBER LIFT MANIFOLD, 250-HXI-700/350-EXI-600

This page has been left blank intentionally.

880087 REvV 0 250TON HXI 700HP ©TESCO CORPORATION, 2007
57


sabok



ASSEMBLY, GRABBER LIFT MANIFOLD, 250-HXI-700/350-EXI-600

CusTOM PARTS LISTS

ASSEMBLY, GRABBER LIFT MANIFOLD, 250-HXI-700/350-EXI-600

ITEMNO. | QTY. |PART NO. DESCRIPTION
1 1 590230 MANIFOLD, GRABBER LIFT, EXI/ HXI
2 1 1100093 ACCUMULATOR,PISTON,1PT,3000-PSI,#12 FORB
3 1 0231 FITTING,HYD,STR,#12MORBx#12MNPT
4 2 |1100092 VALVE,FLW CNTRL,CART,NDL,D03,T-13A,HANDKNOB
5 1 590047 VALVE, RELIEF, CARTRIDGE, PO,100-3000 PSI,T-10A
6 1 7353 GAUGE,LIQ FILLED,0-3000pPSI/kPA,2.5"ODx1/4"MNPT,CBM

/Charge_ pressure
= U

350 psi.

TITLE:

Assembly, Grabber Lift Manifold
350 EXI 600

84-0020

ISSUED FOR PRODUCTION

DATE: 15 MAR2007

. . DRAFTED: DenisG
13APR2007

CHECKED: 2 4%

REV

ECN

DESCRIPTION

APPROVED: % /4;

®
DATE TESCO DWGNO: 1100094

PAGE: 1 OF 1 |REV:0

©TESCO CORPORATION, 2007

58

250TON HXI 700HP

880087 REv 0



CusTOM PARTS LISTS ASSEMBLY, GRABBER LIFT MANIFOLD, 250-HXI-700/350-EXI-600

This page has been left blank intentionally.

880087 REvV 0 250TON HXI 700HP ©TESCO CORPORATION, 2007
59


sabok



KIT, MOTOR, ROTATE, PIPE HANDLER, 250-HXI-700

CUSTOM PARTS LISTS

KiT, MOTOR, ROTATE, PIPE HANDLER, 250-HXI-700

ITEMNO. | QTY. |PART NO. DESCRIPTION
1 1 1100074 ADAPTER, MOTOR, PH ROTATE, 250HXI1700
2 1 1320001 MOTOR, HYDRAULIC, 32.7 ci, WHITE CE 420540W3522AAAAA
3 1 820146 GEAR, PINION, ROTATE,PIPE HANDLER,EXI
4 1 15582 PIN,COTTER,1/8"ODx2"LG,PLD
5 1 820147 GUARD, PINION, ROTATE, PIPEHANDLER, EXI
6 9 5881 WASHER,LOCK, HELICAL,SPRING,1/2",ALLOY, PLD
7 4 6925 SCREW, CAP, HEXHD, 1/2" x 2 1/2", DR HD
8 5 3116 SCREW, CAP, HEX HD, 1/2"-13UNC x 1-1/2" LG, DR HD
Supplied with

Motor.(1320001)
Torque to 80-120 ft-lb

Safety wired
Typ 4 places.

TITLE:

Kit, Motor, Rotate, Pipe Handler,
250 HXI 700

DRAFTED: DenisG

12APR2007

0 | 132-0005 ISSUED FOR PRODUCTION 25JUN2007 o |cHECKED: 2 Ui APPROVED: 2 @
REV ECN DESCRIPTION DATE TEsco DWG NO: 1100073 REV: Q
©TESCO CORPORATION, 2007 250TON HXI 700HP 880087 REV 0

60



CusTOM PARTS LISTS

KIT, MOTOR, ROTATE, PIPE HANDLER, 250-HXI-700

Safety wire
Typ 5 plcs.

Gearbox ref only.

Apply rust inhibitor to all unpainted

Note:

machined surfaces, as per standard

STD0009.

TITLE:

Kit, Motor, Rotate, Pipe Handler,

250 HX1 700

~ °
WZV
w
AN o
W{l
M
L lw
o
[a]
&lo
> | N
.12 ..
ElEls
< | o
Sl=<|&
3
ol=xle
2|75
c
5| |8
il —
D@il
a1
w | w
= 4
L|s
EA
[= &)

®

TESCO oo™

25JUN2007 . .

DATE

ISSUED FOR PRODUCTION

DESCRIPTION

132-0005

ECN

0

REV

©TESCO CORPORATION, 2007

250TON HXI 700HP

880087 REV 0

61



KiIT, Lock PIPE HANDLER, 250-HXI-700

CusTOM PARTS LISTS

KiT, LOCK PIPE HANDLER, 250-HXI-700

ITEM NO. | QTY. |PART NO. DESCRIPTION
1 1 1320014 CYLINDER, LOCK, P/H, EXI/HXI
2 1 810399 RETAINER, CYLINDER, PIPE HANDLER, EXI/HXI
3 1 1320015 RING,SNAP,INTERNAL,TRUARC N5000-500
4 1 1100076 BODY, LOCK, PIPE HANDLER, 250HXI700
5 1 1100077 SHIM, BACK, LOCK, PIPE HANDLER, 250HXI700
6 2 820145 SHIM.SIDE,LOCK, PIPE HANDLER, EXI/HXI
7 1 1100075 GEAR SEGMENT, LOCK PIPEHANDLER, HXI
8 6 3196 LOCKWASHER, HI COLLAR, 3/4"
9 6 970112 SCREW,CAP,SKT HD,3/4"-10UNCx7-1/2",DR HD,3 HOLE
10 1 1100117 RETAINER, PROXIMITY SENSOR, P/H LOCK, 350EXI600
11 1 1100116 RING, SNAP, INTERNAL, TRUARC N5000-300
12 1 6060 SWITCH,PROX,NAMUR, 18AWG,P&F
13 2 810429 BUSHING, PIPE, PORT EXT, CYL, LOCK, P/H, EXI/HXI
14 2 1100104 FITTING,PIPE,NIPPLE,SCH80,1/4"MNPTx4-1/2"Lg
15 1 1100122 GUARD, GEAR SEGMENT, P/H LOCK, 250HX1700
16 3 3533 SCREW, CAP, HEX HD, 3/8" -16UNC x 3/4" DR HD
1 =
13
Loctite 243.
Torque to 80 ft-lb.
5 Machine Shims (items 5 and 6)
s Prior to install see Sheet 3.
Assembled 4
position -
11
12
10 Setface of sensor 1/8"
from Gear Segment.
15
16
Kit, Lock Pipe Handler,
250 HXI 700
DRAFTED:  DenisG DATE:  11DEC2006
0 132-0005 ISSUED FOR PRODUCTION 25JUN2007 » | CHECKED: D i et APPROVED: % <{£7
REV ECN DESCRIPTION DATE TEsco DWG NO: 1100086 PAGE: 1OF3 |REV: Q

©TESCO CORPORATION, 2007
62

250TON HXI 700HP

880087 REv 0



CusTOM PARTS LISTS

KiIT, Lock PIPE HANDLER, 250-HXI-700

Gearbox
Ref only

X

/________________,«

/
o

£y

Loctite 243.
Safety wire.
Typ 3 plos.

Loctite 243.
Safety wire
Typ 6 places
I
|

"~ Machine Shims (ltems 5 and 6)
| prior to install, see Sheet 3.

<7~
o
|
N i 7
|
! A
| |
o :
! |
| |
i [
o | l
-4 Lo
b
| |
-
e b Note:
el J«’/ Apply rust inhibitor to all unpainted
i machined surfaces, as per Standard
STD0009
TITLE: B .
- Kit, Lock Pipe Handler,
250 HXI 700
DRAFTED: DenisG DATE:  11DEC2006

0 132-0005

ISSUED FOR PRODUCTION

25JUN2007 CHECKED: ‘@ /iy

APPROVED: 2 47

REV ECN

DESCRIPTION

DATE DWG NO: 1100086 PAGE: 20F3 |REV: 0

880087 REV 0

250TON HXI 700HP ©TESCO CORPORATION, 2007

63



KiIT, Lock PIPE HANDLER, 250-HXI-700 CusTOM PARTS LISTS

Slewing Bearing
(840041) Ref only.

1 Align Gear Segment to Slewing bearing
while Pipe handler is facing forward.

2 Measure side clearance from
Gear Segment to Housing.

3 Machine front face of item 6 (2 places)
to provide 0.010" - 0.015" total
running clearance.

Magchine rear face of Shim (Item 5) to achieve DETAIL A
0.007"(+0.003") running clearance.

TITLE:

- Kit, Lock Pipe Handler,
250 HXI 700

. . DRAFTED:  DenisG DATE:  11DEC2006
0 | 132-0005 ISSUED FOR PRODUCTION 25JUN2007 o |CHECKED: @ /jiyme APPROVED: 2 é
REV ECN DESCRIPTION DATE TEsco DWG NO: 1100084 PAGE: 30F3 |REV: 0
©TESCO CORPORATION, 2007 250TON HXI 700HP 880087 REV 0

64



CusTOM PARTS LISTS

This page has been left blank intentionally.

880087 REvV 0 250TON HXI 700HP ©TESCO CORPORATION, 2007
65


sabok



KIT, MUDSAVER VALVE, 250-HXI-700

CusTOM PARTS LISTS

KiT, MUDSAVER VALVE, 250-HXI-700

ITEMNO. | QTY. |PART NO. DESCRIPTION
1 1 720475 VALVE,MUDSAVER,DUAL BALL,SPLINED LOCK,4-1/2"IF,BXB
2 1 8528 ACTUATOR,MUDSAVER VALVE,4186-TDA-SER-C
3 1 11315 COLLAR, QUILL SPLINE LOCK
4 2 |6188 Screw,Set, Skt Drive,Cup Pt,1/2"-13UNCx3/4"
5 2 |0199 FITTING,HYD,90 °ELB,#6MJICx#6MORB
6 1 0286 FITTING,HYD,STR,#4MJICx#2MNPT
7 2 |0405 FITTING, HYD, CAP, #6 FJIC, STL
8 1 820183 HOSE,HYD, 100R2-AT,#4X9.5",FJICx90 °FJIC
Quill Ref only

Typ 2 plcs.
Loctite 243

N
|
‘ I‘\Saver Sub : : 7
Ref only V
\ } u J
e b
\\ Stop Bkt
Ref only
TITLE: .
- Kit, Mudsaver Valve,
250 HXI 700
. DRAFTED: DenisG DATE:  03JAN2007
0 | 132-0005 ISSUED FOR PRODUCTION 25JUN2007 o |CHECKED: 2 /iy APPROVED: % Q“
REV ECN DESCRIPTION DATE TEsco DWGNO: 1100091 PAGE: 1 OF 1 REV: 0

©TESCO CORPORATION, 2007
66

250TON HXI 700HP

880087 REv 0



CusTOM PARTS LISTS KIT, MUDSAVER VALVE, 250-HXI-700

This page has been left blank intentionally.

880087 REvV 0 250TON HXI 700HP ©TESCO CORPORATION, 2007
67


sabok



KiT, TORQUE ARREST, 250-HXI-700

CusTOM PARTS LISTS

KiT, TORQUE ARREST, 250-HXI-700

ITEMNO. | QTY. |PART NO. DESCRIPTION
1 1 |820114 MOUNT, EXTEND FRAME, MACHINED, EMI 400
2 16 |3196 LOCKWASHER, HI COLLAR, 3/4"
3 16 [14734 SCREW,CAP,SKT HD,3/4"-10UNCx1-3/4",DR HD,3 HOLE

Gearbox
Ref only.

Typ. 16 Plcs

Safety Wired 3
Loctite 243.
2\®f

Note:
Apply rust inhibitor to all unpainted
machined surfaces, as per Standard

STDO0009.
TITLE:
Kit,Torque Arrest
250 HXI 700
. . DRAFTED:  DenisG DATE:  26JAN2007
0 | 132-0005 ISSUED FOR PRODUCTION 25JUN2007 o |cHECKED: 20 0 APPROVED: % @
REV ECN DESCRIPTION DATE TEsco DWGNO: 1100112 PAGE: 1OF1 [REV:(Q

©TESCO CORPORATION, 2007

68

250TON HXI 700HP

880087 REv 0



CusTOM PARTS LISTS KiT, TORQUE ARREST, 250-HXI-700

This page has been left blank intentionally.

880087 REvV 0 250TON HXI 700HP ©TESCO CORPORATION, 2007
69


sabok



KIT, LINK TILT, 250-HXI-700 CusTOM PARTS LISTS

KiT, LINK TILT, 250-HXI-700

ITEM NO. | QTY. |PART NO. DESCRIPTION
1 2 15645 CYLINDER,HYD,SNGL STAGE,2.5"BORE1.3"ROD, 16" STROKE
2 4 2361 PIN, SAFETY, 1/8" WIRE OD x 3-1/8" USABLE LG
3 2 4022 SCREW, MODIFIED, ROD END, 1"- 8UNC x 3"
4 2 4023 SPACER,ROD END,1.160"0D X 0.985"ID
5 4 4024 NUT, HEX, SLOTTED, 1"- 8UNC, GR2, MODIFIED
.’<:/ /’/I,\:\\\\:\
|("\;\\\\\ ! ()\\\\W\
1y \\\‘}\\ Ty .
! (T\g SN el Upper Leg Machining.
2 :(\\! 5 7\?\// ; Reference only.
P \
oy (\f)l ool
N e !
i Y ]
i qtg: 29 |
NI ’/’
h\
A el
AN }\\ Vi [ ,"'
W\l I\ )"lv'
weoy ST
W

P
N
7
/7
77
/7
7

Note:
Orientate cylinder ports
towards rear as shown.

TITLE:
Kit, Link Tilt,
- 250 HXI 700
. . DRAFTED:  DenisG DATE:  29JAN2007
o | 1320005 ISSUED FOR PRODUCTION 25JUN2007 s |cHEckeD: 2 APPROVED: 2 45
REV| EcN DESCRIPTION DATE TESCO DWGNO: 1100113 PAGE: 1OF1 |REV:(

880087 REv 0

©TESCO CORPORATION, 2007 250TON HXI 700HP

70



CusTOM PARTS LISTS KIT, LINK TILT, 250-HXI-700

This page has been left blank intentionally.

880087 REvV 0 250TON HXI 700HP ©TESCO CORPORATION, 2007
71


sabok



KIT, LINK TILT, 250-HXI-700 CusTOM PARTS LISTS

This page has been left blank intentionally.

©TESCO CORPORATION, 2007 250TON HXI 700HP 880087 REv 0
72


sabok



CusTOM PARTS LISTS POWER UNIT

CHAPTER 3: POWER UNIT

This chapter contains the parts lists and accompanying illustrations for the 250TON HXI
700HP top drive Power Unit.

880087 REvV 0 250TON HXI 700HP ©TESCO CORPORATION, 2007
73



CusTOM PARTS LISTS

PoweR UNIT, HYD, STD AMB, 480 VAC 12V2000, HXI

PoweR UNIT, HYD, STD AMB, 480 VAC 12V2000, HXI

o] o] MIL | £52020

210k o] b ] OOWZT L.

ava__...| E1-0/012;

dvQ@'IXH 1607 Aejay (1 so11)
0002ZAZ +‘OVA08Y'AWY ALS
dooT 80IA19S/HH o/m
‘PAHNUN Jomod

03§31

Sjeid oweN 1o
papesu se ‘elp ,91/5
sejoy ¥ ybnoiy 1ug

8PPV | £S002H+| S09020 | INA| |

nss| 02200 |[MM | O

#NO3/00I[_e1eq_| g [ney|
sjuep 10 0058] ‘89 OSI ‘PAH 10 evLLeL
wielsAg Buloo) 1000 Jemod 08/0S [8s8IQ Hoseq JuejooD euibu3 09002tk
anuq dund 0088 ‘0 VS Y0ON'I0 sekies
suibug 0058) ‘0b-MG} IVS ‘UAS-IWSS YN0 pELIEL
pesn alsum. uonduoseq  # 0ose).
S1UE|00D PUE SUEDLGNT 10} SSOUBIRjeY 1 aiqeL

880087 REv 0

250TON HXI 700HP

©TESCO CORPORATION, 2007

74



CusToM PARTS LISTS PoweR UNIT, HYD, STD AMB, 480 VAC 12V2000, HXI

Parts List =
Part# 721070

TESCO
Drawing # 1-721070 Rev. 1 Page 2 of 2

File # 1-721070.xlIs Refer: 1 lllustration
Drawing Title: Power Unit,Hyd,w/o HR/Service Loop, STD Amb,480VAC,12V2000 (Tier ll),Relay Logic,HXI,D4P

Item# Tesco# Qty Description
1 1120053 1 Skid, Engine, Complete, 12V2000-R1238K40 (Tier I1),D4P

2 1120080 1 Power Unit,w/o Eng Skid/Hose Reel/Service Loop,Relay Logic,HXI,D4P
3 11467 8 Washer,Flat, Type A,Narrow, 1/4",Hardened,Pld
4 3229 1 Skid,Roll,D4P/D6P
5 3271 4 Screw, Cap, Skt Hd, 1/4"-20UNCx1"
6 730669 1 Kit,Fasteners, Skid Set,D4P
7 8151 1 NAMEPLATE, TOP DRIVE,SIX LINES
8 9785 4 Nut,Hex,Lock,Nylon, 1/4"-20UNC, Gr8,PId
880087 REvV 0 250TON HXI 700HP ©TESCO CORPORATION, 2007

75



PoweR UNIT, HYD, STD AMB, 480 VAC 12V2000, HXI

CusTOM PARTS LISTS

PoweR UNIT, HYD, STD AMB, 480 VAC 12V2000, HXI

Rev.

By

Date

ICD/ECN#

Description

VNL

070712

112-0056

Issued for manufacture

Tile

Skid, Engine, Complete,
12V2000-R1238K40

(Tier 1), D4P
"™ -1120053-1.ai["*"  D4P
Dwg. No. 1-1120053 Fev. 0 |bheet 1of2

Date Drawn
070712| VNL

Cheched ‘Aptd

©TESCO CORPORATION, 2007

76

250TON HXI 700HP

880087 REv 0



CusToM PARTS LISTS PoweR UNIT, HYD, STD AMB, 480 VAC 12V2000, HXI

Parts List =

Drawing # 1-1120053 Rev. 0 Page 2 of 2
File # 1-1120053.xIs Refer: 1 lNllustration

Drawing Title: Skid,Engine,Complete,12V2000-R1238K40 (Tier Il),D4P
Iltem# Tesco# Qty Description

1 1120001 1 Kit,Lube System,12V2000,D4P

2 1120002 1 Kit,Hoses,Engine Skid,12V2000,D4P

3 720358 1 Inspection Assy, Oil Condition,Pump Drive,D2P

4 1120051 1 Engine Package, 12V2000-R1238K40,c/w Acc/Rad/Exh,(Tier Il)
*5 731134 70 Oil,Motor,Semi-Syn,SAE 15W-40, Tesco

*6 1120060 265 Engine Coolant,Detroit Diesel 50/50 Power Cool

100 1120092 1 Kit,Labels, Stick-On,Engine Skid,D2P/D4P/D6P
101 720082 2 Decal,Danger,Equip Auto Start/Stop
102 1120086 2 Decal, Tesco Synthetic Blend Motor Oil SAE15W-40,5"x2",Red
103 1120032 2 Decal,"Engine Coolant,Detroit Diesel 50/50 Power Cool",5"x2",Red

* - Item is not shown in lllustration

880087 REv 0 250TON HXI 700HP ©TESCO CORPORATION, 2007

77



KiT, LUBE SYSTEM, 12V2000, D4P

CUSTOM PARTS LISTS

KiT, LUBE SYSTEM, 12V2000, D4P

Note: Some items may not be shown for clarification purposes.

Assembly

To Gearbox

From Inspection

Rev.

By

Date

ICD#

Description

VNL

080704

Issued for manufacture

28

s
Typ. 4 places

B TEsco
. . CORPORATION

Kit, Lube System,
12V2000, D4P

™" 1-1120001-1.ai| " D4P

=
57 | 1120001 0 |‘5hee! 1of2
Pk

060704 | VNL

©TESCO CORPORATION, 2007

78

250TON HXI 700HP

880087 REv 0



CusTOM PARTS LISTS

KiT, LUBE SYSTEM, 12V2000, D4P

Part # 1120001

. ]
Parts List T

TESCO

Drawing # 1-1120001 Rev. 0 Page 2 of 2

File # 1-1120001.xIs Refer: 1 lllustration
Drawing Title: Kit,Lube System,12V2000,D4P

Item# Tesco# Qty

Description

1

© ®© N OO O A W N

N N N N - M A A = = =2 =2 = =
W N 2O © 0O NO O AN W N O

0068
0128
0235
0242
0243
0247
0266
0283
0287
0290
0318
0380
0700
720195
0990
13723
16533
3430
5175
5187
8408
8539
0323

1

e e e e e T e T O N LS T U R O R N N U U W O O B GOSN

METER,FLOW,15 GPM,1/2"NPT,ROUND

Fitting, Pipe,90°Elb,2000-psi, 1/2",FNPT

Fitting, Hyd, Str, B8BMNPTx#8MNPT

Fitting, Hyd, 90°Elb, #8MNP Tx#8MNPT

Fitting, Hyd, Str,#12MNPTx#8FNPT

Fitting, Hyd, Str, #B8MNPTx#4FNPT

Fitting, Hyd, Str,#8FNPTx#8FNPT

Fitting, Hyd, Str, #B8MJICx#8MNPT

Fitting, Hyd, Str,#16MJICx#16MNPT

Fitting, Hyd, Str, #8MJICx#4MNPT

Fitting, Hyd, 90°Elb,#8MJICx#8MNPT

Fitting,Hyd, Tee, #8F NP Tx#8FNPTx#8MNPT-Br
Clamp,Hose, Constant Torque,6-1/2"

Nut,Hex,Lock, Spiralock,Flg,1/2"-13SPL,Gr8,Pld
Screw,Cap,Hex Hd, 1/2"-13UNCx2",Gr8,Pld
Washer,Flat, Type A,Wide, 1/2",Hardened, Pld
Bracket, Oil Filter,Lubrication System,D6P
Valve,Check,Inline, 1/2"FNPT,3000psi-WP,65psi-CP
Gauge,Liq Fill,0-200psi/kPa,2.50Dx1/4MNPT,CBM,U-CI
Fitting, Pipe, Plug, Skt Drive, 1/2"MNPT,Blk
Reservoir/Filter,Lubrication System,D2P/D6P
Mount,Reservoir/Filter,Lubrication System,D2P/D6P
Fitting, Hyd, 90°Elb,#4MJICx#4MNPT

880087 REV 0

250TON HXI 700HP

©TESCO CORPORATION, 2007

79



RESERVOIR/FILTER ASSY, PAINTED

CusTOM PARTS LISTS

RESERVOIR/FILTER ASSY, PAINTED

3
(See Note 2)

3
(See Note 2)

D
o

(

Notes: 1.Some items may not be shown for clarification purposes.

2. Place magnets (item 3) equally spaced on the bottom of
the replacement filter as shown

B 1Esco

Reservoir/Filter
Assembly, Painted

Fle No.

Rev.| By | Date |ICD# Description

odel

1-8408-1.ai N/A

. . CORPORATION

VNL[020716 Issued for production

Dwg. No

1-8408 0™ 10of2

Checked

Date Drawn
020717 | VNL

|ADDd

©TESCO CORPORATION, 2007 250TON HXI 700HP

80

880087 REv 0



CusTOM PARTS LISTS RESERVOIR/FILTER ASSY, PAINTED

]
HE Parts List

TESCO [ Part # 8408 |
Drawing # 1-8408 Rev. 0 Refer: 1 lllustration
File # 1-8408.xls Page 2 of 2

Drawing Title: ASSEMBLY, RESERVOIR/FILTER, PAINTED

Item# Tesco# Qty Description

1 7489 1 RESEVOIR, COOLER SYSTEM W/FILT
2 8297 2 BUSHING, HEX 2-1/2 X 3/4, 150#, M.I.
3 9227 4 MAGNET, 1/2 X .125T, NEON

4 11295 2 FTG, HYD, PLUG, HEX, 3/4" MPT

880087 REv 0 250TON HXI 700HP ©TESCO CORPORATION, 2007
81



KiIT, HOSES, ENGINE SKID, 12V2000, D4P CUSTOM PARTS LISTS

KiT, HOSES, ENGINE SKID, 12V2000, D4P

Note: Some items may not be shown for clarification purposes.

Tille
Kit, Hoses,
- TESCO Engine Skid,
e ——— 12V2000, D4P
Rev| By | Date | ICD# Description CORPORATION ™" [-1120002-2.ai[ " D4P
0 | VNL |060705 Issued for manufacture B T | 11120002 ) ‘Sheel 1of2
"osozos [ WL | [
©TESCO CORPORATION, 2007 250TON HXI 700HP 880087 REvV 0

82



CusTOM PARTS LISTS

KiT, HOSES, ENGINE SKID, 12V2000, D4P

Part# 1120002

Parts List =

TESCO
Drawing # 1-1120002 Rev. 0 Page 2 of 2
File # 1-1120002.xls Refer: 1 lllustration
Drawing Title: Kit,Hoses,Engine Skid,12V2000,D4P
Item# Tesco# Qty Description
1 1120003 1 Hose, Hyd, 100R2-AT, #8x80", FJICx90°FJIC
2 1120004 1 Hose,Hyd, 100R2-AT,#8x73",FJICx90°FJIC
3 3374 1 Hose,Hyd, 100R2-AT,#8x85" FJICxFJIC
4 5489 1 Hose,Hyd, 100R2-AT, #8x94" FJICxFJIC
5 7278 1 Hose, Hyd, 100R2-AT,#12x105" FJICXFJIC
880087 REv 0 250TON HXI 700HP ©TESCO CORPORATION, 2007

83



INSPECTION AssY, OIL CONDITION, PumMP DRIVE, D2P

CusTOM PARTS LISTS

INSPECTION AssY, OIL CONDITION, PumpP DRIVE, D2P

1)

sl

ev.| By Date ICD# Description

VNL | 050203 Issued for manufacture

[SIENESY

VNL 051122 | OM-11

Major changes according to IBOM

VNL

060712 | TJF-002 |Deleted item 12, changed 10, 11

< Typ. 2 places <

N\

. 3
10

( Typ. 2 places

B tesco

‘ ‘ CORPORATION ™™ 17203581 i

" Inspection Assy,
Qil Condition,
Pump Drive, D2P

HMI
Rev. 2 |S'\EEA 10f2

Checked [Aood

Dwg. No. |'720358
Date Drawn
050203 | UNL

©TESCO CORPORATION, 2007

84

250TON HXI 700HP

880087 REv 0



CusTOM PARTS LISTS

INSPECTION AssY, OiL CONDITION, Pump DRIVE, D2P

Part # 720358

Parts List

TESCO
Drawing # 1-720358 Rev. 2 Page 2of 2
File # 1-720358.xlIs Refer: 1 lllustration
Drawing Title: Inspection Assy,Oil Condition,Pump Drive,D2P
Item# Tesco# Qty Description
1 0029 1 Valve, Check, Inline, 1/2"FNPT,3000-psi WP, 5-psi CP
2 720478 2 Fitting, Hyd, Str,#16MNPTx#8MNPT
3 0318 4 Fitting, Hyd, 90°Elb, #8MJICx#8MNPT
4 0381 1 Fitting, Hyd, Tee, #8MNPT-Runx#8FNPTx#8FNPT
5 0354 1 Fitting, Hyd, 90°Elb, #8MJICx#8FJIC
6 720459 1 Valve,Ball, 3-Way, 507 5psi, 1/2"FNPT, Stl, (w/Lock Kit)
7 731052 1 Hose, Hyd, 100R2-AT,#8x 15", FJICxFJIC
8 720359 1 Strainer, Y-Type,Mag, 150-psi, 1"FNPTx1"FNPT, Brass
9 720661 2 Clamp, Pipe, 28mm-OD, Std Series
10 3422 4 Screw, Cap,Hex Hd, 1/4"-20UNCx1-3/4",Gr8,Pld
11 720473 4 Nut,Hex, Lock, Spiralock, Flg, 1/4"™-20SPL, Gr8,Pid
880087 REv 0 250TON HXI 700HP ©TESCO CORPORATION, 2007

85



PowEeR UNIT, w/0 ENG SKID/HR/SL, RELAY Loalc, HXI CusTOM PARTS LISTS

POWER UNIT, w/0 ENG SKID/HR/SL, RELAY Loaic, HXI

—y - [a\)
s Q “s
6 8% |3k
2
N ® _loogi
O O _ 2ol E
[ \SED W N\ g x
AL o vt e o5 :
FEANY VOl e W EREIE
s \\ WA T e ‘;g 8)"_.8 =z
=3 0|5/8.5
c 23882
e
Pl E R
ggm"im
QOI S
Haigen 25

Description
Issued for manufacture

LJW| 070220

Rev.| By
0

©TESCO CORPORATION, 2007 250TON HXI 700HP 880087 REV 0
86



CusTOM PARTS LISTS PoweR UNIT, w/0 ENG SKID/HR/SL, RELAY Loalc, HXI

Parts List L]
Part# 1120080 . .

) TESCO
Drawing # 1-1120080 Rev. 0 Page 2 of 2

File # 1-1120080.xls Refer: 1 lllustration
Drawing Title: Power Unit,w/o Eng Skid/Hose Reel/Service Loop,Relay Logic,HXI,D4P

Item# Tesco# Qty Description

1 3302 1 ASSY,MAIN CONTROL PANEL,HS/HC
2 770704 1 Assy, Cord, Pgtl,Female, Robotics,D2P/D4P/D6P
3 7222 1 Cord,Main Power,4/4CX250F T, W/M&F
4 730624 1 Tank Skid,D4P
5 730668 1 Kit,Electrical Installation, CAT3412,D4P
6 1120079 1 Pump Skid,12V2000,HXI,D4P
880087 REv 0 250TON HXI 700HP ©TESCO CORPORATION, 2007

87



Pump SKiD, 12V200, HXI, D4P CusTOM PARTS LISTS

PumpP SKiD, 12V200, HXI, D4P

Tile

- Pump Skid,

12V2000, HXI, D4P
Rev.| By | Date |ICD/ECN# Description . . e 1120079-1 .ail" D4P
0 | LJW| 070220 |142-0007 | Issued for manufacture
1 | VNL| 070605 |112-0057 | Fixed position for item 2

o ™ 11120079 [7 1 10f 3
TESCO i

Date Drawn hecked [Appd.
070220 ‘ LJW |

©TESCO CORPORATION, 2007 250TON HXI 700HP
88

880087 REv 0



CusTOM PARTS LISTS

Pump SKID, 12V200, HXI, D4P

Rev.| By Date |ICD/ECN#|

Description

0 | LJW| 070220 | 142-0007
1 | VNL| 070605 |112-0057

Issued for manufacture
Refer to sheet 1

TESCO

Pump Skid,

12V2000, HXI, D4P

e o

1-1120079-2.ai ™ D4P

Dwg 1o

I-1120079 [~ 1™

20f3

o70220 | LW

eod

‘»m

880087 REV 0

250TON HXI 700HP

©TESCO CORPORATION, 2007

89



Pump SKiD, 12V200, HXI, D4P CusTOM PARTS LISTS

Parts List

Part# 1120079 TEsco
Drawing # 1-1120079 Rev. 1 Page 3 of 3
File # 1-1120079.xIs Refer: 2 lllustrations

Drawing Title: Pump Skid,12V2000,HXI,D4P
Item# Tesco # Qty  Description

1 1120000 1 Kit,Pump drive Lubrication,12V2000,D4P

2 1120087 2 Decal, Tesco Single Weight Motor Oil SAE40, 5"x2" Red

3 730610 1 Kit,Filter Manifold & Pump Assy,D4P

4 730612 1 Kit,Charger Filter,D4P

5 730613 1 Kit,Hot Oil Shuttle,D4P

6 730614 1 Kit,Case Drain Plumbing,D4P

7 730658 1 Skid,Pump,Code 62,CAT3412 D4P

8 730770 1 Kit,Hoses,Hyd,Pump Skid,CAT 3412,D4P

9 1420012 1 Kit,Filter Manf & Charge Filter Instl,12V2000,HXI,D4P
10 731245 1 Kit,Pump Installation, 12VV2000,D4P
*11 731135 23 Oil,Motor,SAE 40, Tesco

* - Item is not shown in lllustration

©TESCO CORPORATION, 2007 250TON HXI 700HP 880087 REV 0
90



CusTOM PARTS LISTS Pump SKiID, 12V200, HXI, D4P

This page has been left blank intentionally.

880087 REv 0 250TON HXI 700HP ©TESCO CORPORATION, 2007
91


sabok



KiT, PumP DRIVE LUBRICATION, 12V2000, D4P

CusTOM PARTS LISTS

Kit, PumP DRIVE LUBRICATION, 12V2000, D4P

Rev.| By Date |ICD/ECN# Description
0 LW | 060706 Issued for manufacture
1 VNL | 070402 | 111-0046 |Changed item 18

Note: Some items may not be shown for clarification purposes.

HE

®

TESCO

" Kit, Pump drive
Lubrication, 12V2000,
D4P

GER3

1-1120000-1.ai]""  D4P

9514120000 [ 1 [7 1 of 2

T Chedked | o

Date D
060706 | VNL

©TESCO CORPORATION, 2007
92

250TON HXI 700HP

880087 REv 0



CusTOM PARTS LISTS

KiT, PumP DRIVE LUBRICATION, 12V2000, D4P

Item# Tesco# Qty

Parts List ]

Part # 1120000 . .

Drawing # 11120000 Rev. 1 Page 2 of 2 TESCO

File # 1-1120000.xIs Refer: 1 lllustration
Drawing Title: Kit,Pump drive Lubrication,12V2000,D4P

Description

230 N OO WwN

N = A A A A = =
S © O N OO AN W N

0173
0237
0243
0281
0282
0285
0313
0323
0362
0451
10634
730757

3562
2700
3330
3695
3877
1335
7651
0353

1

B e e e LS I N U U U TS N U o « B N OV B U U S SN

Fitting, Pipe, Tee,2000-psi,2",FNPT

Fitting, Hyd, Str,#12MNPTx#12MNPT

Fitting, Hyd, Str,#12MNPTx#8FNPT

Fitting,Hyd, Str,#12MJICx#12MNPT

Fitting, Hyd, Str,#8MJICx#12MNPT

Fitting, Hyd, Str,#4MJICx#4MNPT

Fitting, Hyd, 90°Elb,#12MJICx#12MNPT
Fitting,Hyd, 90°Elb,#4MJICx#4MNPT
Fitting,Hyd, Tee,#12FNPTx#12FNPTx#12FNPT
Plug,Magnetic, Skt Drive,3/4"MNPT
Washer,Lock,Helical Spring, 1/4",Alloy,Pld
Fitting, Pipe,Nipple,Sch80,2"MNPTx18"Lg
SWITCH, TEMP,GAUGE,MURPHY,250F
Breather,Air Filter,3/4"MNPT, Nylon
MANIFOLD, LUBE, PUMP BOX, D4P

Screw, Cap,Hex Hd, 1/4"-20UNCx2-1/2",Gr8,Pld
Fitting, Pipe,Bushing,Hex, 1/4"FNPTx2"MNPT
Fitting, Pipe,Nipple, Sch80,2"MNPTx3"Lg
CAP,FILLER, THRD,3/4NPT,D2P/D4P

Fitting, Hyd, 90°Elb,#4MJICx#4FJIC

880087 REV 0

250TON HXI 700HP ©TESCO CORPORATION, 2007
93



KIT, FILTER MANIFOLD & CHARGE FILTER INSTL, HXI, D4P

CusTOM PARTS LISTS

KiT, FILTER MANIFOLD & CHARGE FILTER INSTL, HXI, D4P

~
/ 5 15
’\t\\ ‘,

Typ. 4 places 18

Typ. 4 places 15

Rev.| By Date |ICD/ECN# Description
0 | LJW |070222 |142-0007 |Issued for manufacture
1 VNL | 070829 |141-0057 |Changed item 35

/Q
0
(\%

i\

Typ. 4 places

18 Typ. 4
places

v

To Hot Oil
Shuttle

TESCO

[Tl

Kit, Filter Manf &
Charge Filter Instl,
12V2000, HXI, D4P

"™ -1420012-1.ai [ D4P

o™ 1.1420012 [ 1™ 10f3

Date Drawn Checked Appd.
070220 [ LJW

©TESCO CORPORATION, 2007
94

250TON HXI 700HP

880087 REv 0



CUSTOM PARTS LISTS

KIT, FILTER MANIFOLD & CHARGE FILTER INSTL, HXI, D4P

A

21— |

8 3
Typ. 4 places \ﬁ

33
Typ. 4 places

Rev.| By Date |ICD/ECN# Description
0 | LJW | 070220 |142-0007 |Issued to manufacture
1 | VNL | 070829 |141-0057 | Refer to sheet 1

Typ. 4 22
places 3g

0 Typ.4 -~
“~._ places !

19— |

S

7—¢ |

o

Shop retrofit
to make it
2-1/4" taller

Typ. 2 places
39 6

Typ. 4 places

TESCO

[Tille

Kit, Filter Manf &
Charge Filter Instl,
12V2000, HXI, D4P

™™ 1-1420012-2.ai] _ D4P

P 11420012 ™1™ 2 0f 3

Date Drawn Checked Appd.
070220[ LJW [

880087 REV 0

250TON HXI 700HP

©TESCO CORPORATION, 2007

95



KIT, FILTER MANIFOLD & CHARGE FILTER INSTL, HXI, D4P

CusTOM PARTS LISTS

Parts List =
Part # 1420012

TESCO
Drawing # 1-1420012 Rev. 1 Page 3 of 3

File # 1-1420012.xls Refer: 2 lllustrations
Drawing Title: Kit,Filter Manf & Charge Filter Instl,12V2000,HXI,D4P

Item# Tesco# Qty Description

1 Not used

2 Not used

3 0609 4 O RING,DURO,90,NITRIL, N90-237

4 Not used

5 Not used

6 0982 4 CAP,GR8,NC,PLT,1/2 X 3-1/2

7 0983 4 CAP,GR8,NC,PLT,1/2 X 1-1/2

8 0990 8 CAP,GR8,NC,PLT,1/2 X 2

9 3659 1 Screw,Cap,Hex Hd,3/4"-10UNCx6",Gr8,Pld
10 Not used

11 Not used

12 13168 1 SUPPORT,HEADER FLTR BLK,D4P/6P

13 1420007 2 Adaptor,Flange,2"C62x3"C62(0O-ring)

14 1420008 2 Cover Plate, Protective,C62,2"

15 1420009 8 Screw,Cap, Skt Hd, 1-1/8"-7TUNCx5",Gr8,Pld
16 11298 2 KIT,FLANGE,SPLIT,C62,2"

17 Not used

18 13914 20 WASHER,LOCK,ALLOY,GR8,1-1/8

19 0668 1 MANIFOLD,CHARGE FILTER, TYPE A
20 3672 1 CAP,GR8,NC,PLT,1 X 5-1/2
21 4072 1 SUPPORT,ELECTRIC CABLE,D6P
22 5881 4 WASHER,LOCK,ALLOY,PLTD,1/2"
23 Not used
24 7855 1 WASHER,LOCK,ALLOY,PLTD,3/4"
25 7856 8 CAP,SKT,HD,NC,1-1/8 X 4
26 Not used
27 730630 1 Header,Reverse In,Code 62,CAT3412,D4P
28 Not used
29 Not used
30 730629 1 Header,Forward In,Code 62,CAT3412,D4P
31 8370 1 SUPPORT FOOT,ELEC. CABLE,D6P
32 8934 4 CAP,GR8,NC,PLT,1-1/8 X 3
33 Not used
34 720197 1 Nut,Hex,Lock, Spiralock,Flg,1"-8SPL,Gr8,Pld
35 1410018 1 Manifold, Filter, MK2,HCI,D6P
36 0194 1 Fitting, Hyd,90°Elb,#20MJICx#20MORB
37 Not used
38 0988 4 Screw,Cap,Hex Hd, 1/2"-13UNCx1-1/4",Gr8,Pld
39 720195 16 Nut,Hex,Lock, Spiralock,Flg,1/2"-13SPL,Gr8,Pld
40 5878 1 BRACKET,CHARGE FILTER,HMI

©TESCO CORPORATION, 2007 250TON HXI 700HP 880087 Rev 0

96



CusTOM PARTS LISTS KIT, FILTER MANIFOLD & CHARGE FILTER INSTL, HXI, D4P

This page has been left blank intentionally.

880087 REv 0 250TON HXI 700HP ©TESCO CORPORATION, 2007
97


sabok



CHARGE-MANIFOLD, FILTER AssY, TYPE B, D2P/D4P

CusTOM PARTS LISTS

CHARGE-MANIFOLD, FILTER AssY, TYPE B, D2P/D4P

Title:
Filter Assy,
- TESCO Charge-Manifold,
_ Type A, D4P

Rev.| By | Date ICD# Description D CORPORATION | " 1-0668-1.ai Mods! D4P
0 TR | 020612 Issued for manufacture Dwa Mo Rev o [Sneet
1 | VNL|060213| OM-037 |Transformed into lllustrator format, changed item & SET |-0668D,W Cmfwl ,lgt?f 2
2 | VNL| 060901 | MCL-004 |Added two more plugs, changed title and item 4 020612 ‘ TR |

880087 REV 0

©TESCO CORPORATION, 2007

98

250TON HXI 700HP



CusTOM PARTS LISTS

CHARGE-MANIFOLD, FILTER AssY, TYpPE B, D2P/D4P

_ ]
Parts List BB

Part# 0668 TESCO
Drawing # 1-0668 Rev. 2 Page 2 of 2
File # 1-0668.xls Refer: 1 lllustration
Drawing Title: Filter Assy,Charge-Manifold,Type A, D4P
Item# Tesco# Qty Description
1 0430 8 Fitting,Hyd, Plug,Hex Hd,#16MORB
2 0982 4 Screw,Cap,Hex Hd, 1/2"-13UNCx3-1/2",Gr8,PIld
3 10691 1 BLOCK,MANIFOLD,CHARGEPRESS,A
4 5881 4 Washer,Lock,Helical Spring,1/2",Alloy,Pld
5 11548 1 Filter,Base-Ported, Cartridge,3000psi, 100gpm
880087 REv 0 250TON HXI 700HP ©TESCO CORPORATION, 2007

99



CHARGE-MANIFOLD, FILTER AssY, TYPE B, D2P/D4P CusTOM PARTS LISTS

This page has been left blank intentionally.

©TESCO CORPORATION, 2007 250TON HXI 700HP 880087 REvV 0
100


sabok



CusTOM PARTS LISTS MANIFOLD, FILTER, MK2

MANIFOLD, FILTER, MK2

TEM]_PRRT R, Y TEBGRFTION WEGHT
[0 | wew | 1 [eoKATEuFODHG
[ | o | 7 |ANECOERNGA [ )]
[ | 1en [ b [scrowseaam o
DRILLERS GAUGE [ 4| w1 | 2 [ANECOERNGK ATERAD {1300007)
3] s 6 | 1971 | 12 | SCREWCAPAKT HOTRM-ANGT
1 [0 | oo | 1 |VALVERLOT PRESSURE RELEF.| #-BK0OFBANDIONE
P @—‘ O + 1:: +:mu.-n:;.‘:n.n‘
= |8 | @ie1 | 4 |FLTER.GANASHY. WMOUNTIEXT
0| 1A | 1 |COVERMANFOLD BLOCKNGHING (19000079
7 EL [CE e (1] om0 | 2 [ORNGHI1LEATRO.RIDIA
(2] 2 | & | ruGsn imeoks
8| 160 | 1 |VAIVENGHOPOPIET RELEF
"g = [ ®8 | 1 [vavepammenD
= ml 5| e | 1 |VAVESEOUENCERORCHDIMT
i j@' [ | 100 | 1 | PLATETAPFINGMANFOLD BLOGK (1900007 0)
- é REV=0U U7 | KR | 1 |VALVERLOT RELIEF.D0G.PT. 452I00PR. K08
e ééé ]| m | 1 |AAECMRNGSATERAD (o)
K‘SE I 18| 1044 | 4 |BCREW,ONPBKT HOAR1SNGO- 1T
} [ | | [worusn
- 7 | 40w | 2 | VA VECHECK IRECT AGTING CARTRIZOE, 1200 LMINGT2-P6]
) B [ | 198 | 2 |VALVECHECKPLOT GPERATEDCARTRDGEZS0LNNGTFS
rg W [3 | 123 | 1 [9PACER IMKNON ALTER (19000048)
9| M7 | 4 |FITINGTEST PO, 10100 PA MUORB ATRLE BEAL
| % | 1061 | 3 | FLANGE ANCH1F BLANKCOR
] [ | 108 | 1 |vAVENaE POPRET RELEF
™ [ & | ot | 1 | WANFOLDSUBPLATE DGOF THU
(= et | 7 [oANGAO-HLLMZEDO. KDL
; ﬂﬂ"" [ o T oo meie
[H| 1M | 3 [PUGACHROEIER ALTER
o " @A (2| 2 | 20 |SCREWCAPHEXHDAZ-1SNCGZ.GRFLD
(8 | 1| 20 |WASHERLODGHELICAL SPRNG.IZ STLAD
[ [ T2E | 4 | Screw,ow S i uneatr e 88
[ a2 | + [acrowoemTHanuNaaIr
01
[ | 18 | 1 | AT STRMMAGEIMUCRS
9 132133, [ 70m | 1 |TUBEMECHSMLEGAFOCIAIDA
[0 [ 7 | 1 | HOBE,HYE, 1002 AT T FIKEIG
] "FITTING HYDSTR MMCRERENFT
[ 41| GHE | 1 | DIBCONNECT,OLICK COLPLER T2EERER IR IWFNRT
[48 | 4194 | 1 | MAMFPLATE TERCO.THREE LNE 1A ZSXT ALIMNAN (10020
. | e | 1 | ATTING YD, ALIGET HOZAMORD
] — — e T e W [ 4 | @7 | 4 |GABKET, PANTCOVER, RBAE ¥ CODE K2 FLANGE PORT _[19000041)
e@@ [95| &M | & |SCRew,O0HEXHD, LINTINOY GRAPID
[48 | #om | & [BCREWDRVERSND HO2GAXIE,TYPELL 15388
[47 | 157 | & |COVER PLATEPANTINGFBAE 3 CODER? FLANGE PORT _(1S0000AT)
[40 | 016 | 1 | WANFOLDSUBPLATE DUE TOAT EXT.FORD BAE
o L o & ﬂ [ 1| HORE HYD, INFGATMIDE FACEX -
[ 51| o | 1 |PLUGOLAGKDIGONNET, W BLACK
(2| 784 | 1 |LOCKAOSCH TUMBLERRIRELIEF VALVE
34, -
@ ;
12 16)X28
]
& 3907 B H
= || B
3 [ [ P
@sa)—° 3
1 o = e 9
oeen —Ey © 2 i I
13 | @ _© =
- [—
(14)
I @) | 1)
(19)
- 1
o (%)
L
¢ o g ]
£ g
& j—(D l POPPET FTR MOOG CEME BEAL KIT FORMODG VICKERS DEME SEALKIT FORVICKERE
1 > 10736 CEEBSBERP 1021 CVISEDC16-L-40-ENS 1410010
bed o o 4 CEFADBSRP 1770 CVHODCISL40END 1410012
- e ¢ W CEEABEAVATS 10272 GVI40G10F-C40-ENG 1410012
i f 3 @ L] o] CVHZS-C1OF-H-40-ENE 1410018
T [ —
L 1. UNLERS NOTED, ALL FARTS SHALL BE FEFRMAMENTLY - REFER TO BOM MANIFOLD, FILTER,
(7 — (4) = OMF: HE HEAT TREATMENIAPELIAL PROCEME MK2, HCI, D6P
MOTEB: Wm"%m ‘COPRIGHT TERG0-00RPORATION. ALL NFTRATION Z
1. TO BE PAINTED TESCO BLUE A8 FER TESCO BPECIFIGATION Ferrhea bty ot aw - |
§TD000G. 2. ALL PRS(TE AN CEIPIGE EHALL I F TURMED LIPEN O AL WOT G LMD, COPED O FEFRCOUCED N
UNLEDD CTHERAEOE EPEOIFED N WRTIG e D veoLicy M oty
Y e D] 1eroom | mama e e | WAITER PRVORI TERCO CORPORKTION. | BEAT EDOED 390 K MHIRAR FADIUS LS g
B I — 1410018 a 10F1
— — —_ STl 3 i
880087 REV 0 250TON HXI 700HP ©TESCO CORPORATION, 2007

101



MANIFOLD, FILTER, MK2 CusTOM PARTS LISTS

This page has been left blank intentionally.

©TESCO CORPORATION, 2007 250TON HXI 700HP 880087 REv 0
102


sabok



CusTOM PARTS LISTS

This page has been left blank intentionally.

880087 REv 0 250TON HXI 700HP ©TESCO CORPORATION, 2007
103


sabok



CusTOM PARTS LISTS

KiT, FILTER MANIFOLD & PuMP Assy, CAT3412, D4P
Kit, Filter Manifold & Pump Assy, CAT3412, D4P
Typ. 2 Q p
places )
o8 a1 1o

Typical 4 places

26~

Typ. 2 places 25
—
e
.

S 46
Y-

22/
\\(\ 4 ~
/ e ) . .
N S Kit, Filter Manifold
o~ and Pump Assembl
— B Tesco D e
‘ : D4P
Rev| By | Date | ICD# Description CORPORATION [ “™*|-730610-1.ai [*“*  D4P
) LW | 041230 Issued for Manufacture Bwg 1o | - Fev Sheet
1 |VNL :050825 LSW-60 | Major changes according to IBOM o l 730?1,8 omci' ,J,p?f 3
2 | VNL | 060706 |YFR-001 | Minor changes according to IBOM 041230 | LW
©TESCO CORPORATION, 2007 250TON HXI 700HP 880087 REV 0

104



CusTOM PARTS LISTS

KIT, FILTER MANIFOLD & PumpP Assy, CAT3412, D4P

Typical 4 places

Tl . . .
Kit, Filter Manifold
- TESCO and Pump Assembly,
_— D4P
Rev| By [ Date | iCD# Description . . CORPORATION "™ 7306102 [~ DaP
0 | LW |041230 Issued for Manufacture g No. | - Fev 5 [onest
1 | VNL | 050825 | LSW-60 | Major changes according to IBOM Dot |7306018 Ohecgdl A%naOfs
2 | VNL |060706 |YFR-001 | Refer sheet 1 041230‘ LW
880087 ReEv 0 250TON HXI 700HP

©TESCO CORPORATION, 2007
105



KIT, FILTER MANIFOLD & PumpP Assy, CAT3412, D4P

CusTOM PARTS LISTS

Parts List

Part # 730610
Drawing # 1-730610

File # 1-730610.xls
Drawing Title: Kit,Filter Manifold & Pump Ass

Item# Tesco# Qty

Rev. 2

Description

Page 3 of 3 TESCO

Refer:
y,D4P

2 lllustrations

1 0988 8 Screw, Cap,Hex Hd,1/2"-13UNCx1-1/4",Gr8,Pld

2 0056 2 Gauge, Liq Filled,0-600psi/kPa,2.5"ODx1/4"MNPT,LM
3 0072 1 THERMO,304,S/S,1/2X3/4X6.0 LAG

4 0194 4 Fitting, Hyd,90°Elb,#20MJICx#20MORB

5 0215 12 Fitting,Hyd, Str,#20MNPTx#20FJIC

6 0243 1 Fitting, Hyd, Str,#12MNPTx#8FNPT

7 13723 8 Washer, Flat, Type A,Wide, 1/2",Hardened,Pld

8 0345 1 Fitting, Hyd, Str,#16FJICx#12MJIC

9 0218 2 Fitting, Hyd,90°EIb,#6FJICX#6MNPT

10 0355 3 Fitting, Hyd,90°EIb,#12MJICx#12FJIC

11 0362 1 Fitting,Hyd, Tee,#12FNPTx#12FNPTx#12FNPT
12 12128 4 Fitting, Hyd, Tee, #6MJICx#6MJICx#6MORB-Br

13 0375 1 Fitting, Hyd, Tee,#12MJICx#12FJIC-Runx#12MJIC
14 0376 4 Fitting, Hyd, Tee, #6MJICx#6FJIC-Runx#6MJIC

15 0411 1 Disconnect, Quick, Coupler, 74Series, 3/8"x3/8"FNPT
16 0418 1 Disconnect,Quick, Nipple, 74Series, 3/8"x3/8"FNPT
17 0569 48 FLANGE,SPLIT,C62

18 0621 8 0-Ring,N90-920,1.475"IDx0.118"Dia

19 0626 24 0-Ring,N90-222,1.484"IDx0.139"Dia

20 0968 8 Nut,Hex, 1/2"-13UNC, Gr8,Pld

21 1497 4 Fitting, Hyd, Str,#6MJICx#6MORB

22 0982 16 Screw,Cap,Hex Hd, 1/2"-13UNCx3-1/2",Gr8,Pld
23 0327 2 Fitting, Hyd, Str,#4FNPTx#6FJIC

24 720195 4 Nut,Hex,Lock, Spiralock,Flg,1/2"-13SPL,Gr8,Pld
25 0990 66 Screw, Cap,Hex Hd, 1/2"-13UNCx2",Gr8,Pld

26 16535 1 Support, Flowmeters, Filter Manifold, D6P

27 0980 2 Screw,Cap,Hex Hd, 1/2"-13UNCx1-3/4",Gr8,Pld
28 2085 8 Fitting, Pipe, Reducer,3000-psi,2"FNPTx1-1/4"FNPT
29 0151 8 Fitting, Pipe,2"Hose Endx2"MNPT,Pld

30 0708 16 Clamp,Hose, Constant Torque,2-1/2"

31 8726 23FT  Hose,Petroleum Suction/Dischrage, 150 psi, 2"

32 16534 1 Bracket,Support, Flowmeters, Filter Manifold,D6P
33 10775 8 Nut,Channel, 1/2"-13UNC, W/Spring

34 16536 4 Bracket,Flowmeter Flange Support,D6P

35 3275 8 Adapter,Flow Meter,D6P

©TESCO CORPORATION, 2007 250TON HXI 700HP

106

880087 REV 0



CusTOM PARTS LISTS KIT, FILTER MANIFOLD & PumpP Assy, CAT3412, D4P

Parts List ]
Part # 730610 . .

Drawing # 1-730610 Rev. 2 Page 3 of 3 TESCO

File # 1-730610.xls Refer: 2 lllustrations
Drawing Title: Kit,Filter Manifold & Pump Assy,D4P

Item# Tesco# Qty Description
36 3324 2 Guard,Gauge,D4P/D6P

37 3460 1 Cap, Quick Disconnect,Nipple,74-Ser,3/8",Black
38 3461 1 Cap, Quick Disconnect,Coupler,74-Ser,3/8",Black
39 3568 4 Fitting, Hyd,90°EIb,#20MJICx#16-C61
40 3569 4 Fitting,Hyd,90°Elb,#12MJICx#12-C61
41 3575 4 Adapter, Split Flange,C62
42 5763 2 Gauge,Liq Filled,0-6000psi/kPa,2.5"ODx1/4"MNPT,LM
43 5881 70 Washer,Lock,Helical Spring,1/2",Alloy,Pld
44 6208 4 METER,REV FLW,OIL,BI-DIR,SS,5000PSI,100GPM,RD
45 730458 1 Switch, Temp,WP,80°F-205°F,SPDT
46 1073 4 Washer, Flat, Type A,Narrow, 1/2",Hardened,Pld
880087 REv 0 250TON HXI 700HP ©TESCO CORPORATION, 2007

107



KIT, CHARGER FILTER, CAT3412, D4P CusTOM PARTS LISTS

Kit, Charger Filter, CAT3412, D4P

Kit,
- TESCO Charger Filter,
D4P
Rev| By | Date | ICD# Description ‘ CORPORATION | "™ 1-730612-1.ai [**  D4P
0 LW |041222 Issued for manufacture Cwo 1o | - Fev o [Sneet
1 VNL | 050930 | LSW-60 Changed structure Date ! 7306\)1& om:gj Aldef 2
2 | VNL |060710|YFR-001|Added items 1, 11, 12, 13, deleted 15 041222 | LW
©TESCO CORPORATION, 2007 250TON HXI 700HP

880087 REV 0
108



CusTOM PARTS LISTS

KiIT, CHARGER FILTER, CAT3412, D4P

Part # 730612

Parts List ]
HE

Drawing # 1-730612 Rev. 2 Page 2 of 2 TESCO

File # 1-730612.xIs Refer: 1 lllustration
Drawing Title: Kit,Charger Filter,D4P

Item# Tesco# Qty Description

230 ® N RN WN

- = = =
W N OO O AN W N

0049
0375
12208
0212
0249
0394
0442
6305
0421
3460
12967
1120009
12201

1492
1989
1998
3284

- - AN

Gauge,Liq Fill,0-1000psi/kPa,2.5"0ODx1/4"MNPT,LM,R
Fitting, Hyd, Tee,#12MJICx#12FJIC-Runx#12MJIC
Fitting, Hyd, Str,#16MNPTx#4FNPT

Fitting, Hyd, Str,#12MNPTx#12FJIC

Fitting, Hyd, Str,#16MNPTx#12FNPT

Cap, Quick Disconnect,Nipple,FF-Ser,1",Black
Cap, Quick Disconnect,Coupler,FF-Ser, 1" Black
Fitting, Hyd, Str, #8MNPTx#12FJIC

Disconnect, Quick, Nipple, 74Series, 3/8"x1/2"FNPT
Cap, Quick Disconnect,Nipple, 74-Ser,3/8",Black
Fitting, Hyd, Str,#16MORBx#12MNPT

Fitting, Hyd, Tee, #12MJICx#12FNPTx#12FNPT
Fitting, Hyd, Str,#12MNPTx#4FNPT

Not used

Fitting, Hyd, Str,#12MJICx#16MORB

Disconnect, Quick, Nipple, FF-Series, 1"x1"FNPT
Disconnect, Quick, Coupler, FF-Series, 1"x1"FNPT
ASSY,PRESS.PILOT,CNTRL.VALVE

880087 REV 0

250TON HXI 700HP ©TESCO CORPORATION, 2007
109



ASSEMBLY, PRESSURE PILOT CONTROL VALVE

CusTOM PARTS LISTS

ASSEMBLY, PRESSURE PILOT CONTROL VALVE

Green Tape
(3 places)

Blue Tape
(4 places)

Red Tape
(2 places)

oy

G

Reverse
C1

Forward
c2

White Tape
(1 place)

Note: Some items may not be shown for clarification purposes.

[Title

Pressure Pilot
Control Valve

Rev.

By

Date

ICD#

Description

0

VNL

020419

Issued for production

Assembly
"™ -3284-1.ai [ D4P, D6P
Dwg. No. |‘3284 Rev. 0 ‘Shee( 1 Of 1

Date Drawn
020419 ‘ VNL

Checked

‘APPd

©TESCO CORPORATION, 2007

110

250TON HXI 700HP

880087 REV 0



CusTOM PARTS LISTS

ASSEMBLY, PRESSURE PILOT CONTROL VALVE

TESCO
Drawing # 1-3284

File # 1-3284.xls

Parts List

| Part# 3284 |

REV. 0

Refer: 1 lllustration

Drawing Title: Pressure Pilot Control Valve Assembly

Item # Tesco# Qty Description
1 0292 4 FTG, HYD, STR, 3/8 MPT X 3/8 MJIC  (1030-6-6)
2 0352 4 FTG, HYD, ELB, 90D, 3/8 MJIC X FJICSW  (3293-6-6)
3 0411 2 COUPLING, HYD, FEM, 3/8", FF  (74C6-6F)
4 0418 2 COUPLING, HYD, MALE, 3/8", FF  (74N6-6F)
5 1501 4 FTG, HYD, STR, 1/2 MORB X 3/8 MJIC ~ (3050-8-6)
6 2880 1 VALVE, PRESS. CONTROL PILOT  (MCV116A3201)
7 2881 1 MANIFOLD, ADAPTOR, F/MCV116 VALVE = (KK02501)
8 3280 1 ASSEMBLY, BRACKET, DIRECTIONAL PROPORTIONAL VALVE (13000150)
9 3426 1 HOSE, HYD, 2W, #6 X 80" W/FJIC
10 Not used
11 3425 2 HOSE, HYD, 2W, #6 X 90" W/FJIC
12 3460 2 CAP, HYD, #6 NIPPLE, 74SRS, FF  (74PNC-6 )
13 3461 2 PLUG, HYD, #6 CLPG, SRS, FF  (74PCC-6)
14 3529 4 CAPSCREW, 1/4" X 1-1/4", UNC, SKT HD
15 3427 1 HOSE, HYD, 2W, #6 X 106" W/FJIC

880087 REV 0

250TON HXI 700HP ©TESCO CORPORATION, 2007
111



KiT, HOT OIL SHUTTLE, CAT3412, D4P CusTOM PARTS LISTS

Kit, Hot Oil Shuttle, CAT3412, D4P

Typ. 2 [
places :
D -
Kit,
B 1Esco Hot Oil Shuttle,
—_— D4P
Rev. By | Date | ICD# Description CORPORATION |“™1-730613-1.ai [**' D4P
0 LW | 041222 Issued for manufacture Dwg. o Rev. Sheel
1 | VNL [060710 | YFR-001|Changed the Kit description o |-730(3l§i Qhecljl AlpCOf 2
04/12/22‘ LW ‘
©TESCO CORPORATION, 2007 250TON HXI 700HP 880087 REvV 0

112



CusTOM PARTS LISTS KiT, HOT OIL SHUTTLE, CAT3412, D4P

Parts List ]
Part # 730613 . .

Drawing # 1-730613 Rev. 1 Page 2 of 2 TESCO

File # 1-730613.xls Refer: 1 lllustration
Drawing Title: Kit,Hot Oil Shuttle,D4P

Item# Tesco# Qty Description

1 0008 2 VALVE,BALL,APOLO, 15004#WP, 1-1/4"

2 0129 2 ELBOW,PIPE,90 DEG,2000#, 1-1/4"

3 Not used

4 0297 2 FTG,HYD,STR, 1-1/4MPTX1-1/4MJIC

5 0531 2 UNION,HAMMER, THREAD, 206, 1-1/4"

6 1306 1 NIPPLE, THR,SCH80,1-1/4"X8"

7 1309 4 NIPPLE, THR,SCH80, 1-1/4"X2-1/2"

8 1311 1 NIPPLE, THR,SCH80,1-1/4"X3"

9 Not used

10 1918 1 TEE, THR,2000#,NPT, 1-1/4"

11 3004 1 PLUG,HEX, THR,FS, 1-1/4"

12 Not used

13 6569 2 CLAMP,MUFFLER, 1-3/4",BLUE
880087 REv 0 250TON HXI 700HP ©TESCO CORPORATION, 2007

113



KiT, CASE DRAIN PLUMBING, CAT3412, D4P CusTOM PARTS LISTS

Kit, Case Drain Plumbing, CAT3412, D4P

Tile

Kit,
- TESCO Case Drain Plumbing,
‘ : D4P
Fev] By | Date | ICD# Description ‘ ‘ ‘ CORPORATION ™™ -730614-1.ai | DaP
(1) \%VL 2‘5‘1 ggg LSW-60 !I?rz:z?ofr(:erziggalmusﬁawr format ?:EM |-7306D,1W4n :;gﬂlm‘ Alp?f 4
2 | VNL [060710]YFR-001| Changed the Kit description 041229 ‘ LW

©TESCO CORPORATION, 2007 250TON HXI 700HP 880087 REvV 0
114



CusTOM PARTS LISTS KiT, CASE DRAIN PLUMBING, CAT3412, D4P

N \\\\\
11
i .
Kit,
- TESCO Case Drain Plumbing,
D4pP
Rev| By | Date | ICD# Description CORPORATION ™ 1-730614-2.ai | D4P
0 LW 041229 Issued for manufacture g o | - Rev  [Sheet
1 | VNL | 051003 | LSW-60 | Transformed into lllustrator format o ! 730?1:1” anzml ,?WCOf 4
2 | VNL [060710[YFR-001| Changed the Kit description 041229 | LW

880087 REv 0 250TON HXI 700HP ©TESCO CORPORATION, 2007

115



CusTOM PARTS LISTS

KiT, CASE DRAIN PLUMBING, CAT3412, D4P

Typ. 2 places

.
~

~. 19
\5 Typ. 2 places

/ Typ. 4 places
6
Typ. 4 places
>
N>
é\j
Q
h Kit,
Case Drain Plumbing,

o
B TEsco o

" 1-730614-3.a [“Y  D4P
Rev 2 ‘Shssi 3 Of 4

CORPORATION
o 730614
Date Drawn Checked [Appd
041229 [ Tw

By | Date ICD# Description
LW 041229 Issued for manufacture

VNL | 051003 | LSW-60 | Transformed into lllustrator format
VNL | 060710 |YFR-001| Changed the Kit description

-
2

oo

880087 REV 0

250TON HXI 700HP

©TESCO CORPORATION, 2007
116



CusTOM PARTS LISTS

KiT, CASE DRAIN PLUMBING, CAT3412, D4P

Part # 730614
Drawing # 1-730614 Rev. 2
File # 1-730614.xIs

Parts List ]
HE

Page 4 of 4 TESCO
Refer: 3 lllustrations

Drawing Title: Kit,Case Drain Plumbing,D4P

Item# Tesco# Qty Description

230 ® N oA N

NN N NN QO QA QA QA QAa
A WN 23S O© O NOD OO AN N

16245
0070
0230
0705
0961
0988
1014

10719
13721
1502
1885
1300
0287
2021
0089
3283

5881
7135
8211
8793
3276
9784
0170

1

= =2 AN N NN ANDNA AN

G A A N AN RN

VALVE,RELIEF,100-250 PSI,VENT/ ATMOSPHERE
THERMOMETER,BIMETAL,0-250,1/2
FTG,HYD,STR,1/2MORBX1/2MPT
CLAMP,HOSE,CONST.TRQ,3-1/2"
NUT,HEX,PLTD,NC,GR8,3/8"
CAP,GR8,NC,PLT,1/2 X 1-1/4
CAP,GR8,NC,PLT,3/8 X 1
HOSE,3"PETROLEUM TRANSFER 150P
WASHER,FLAT,ALLOY,USS, 3/8"
FTG,HYD,STR,1/2MORBX1/2MJIC
PLUG,PLASTIC,3",NPT,HEX

Fitting, Pipe, Nipple,Sch80, 1"MNPTxClose
Fitting, Hyd, Str,#16MJICx#16MNPT
BODY,CARTRIDGE,2 WAY,#8 SAE

Fitting, Pipe, Bushing,Hex, 1/2"FNPTx1"MNPT
ASSY,GUARD,CASE DRAIN MAN.,CAT/DD
Not used
WASHER,LOCK,ALLOY,PLTD,1/2"
WASHER,LOCK,ALLOY,PLTD,3/8"
UNION,HAMMER, THD,SEAL,206-3"
NIPPLE,KING COMB.PLTD, THR.3"
MANIFOLD,CASE DRAIN,D4P,CAT,BARE
LOCKNUT,NYLON,PLTD,NC,GR8,1/2"
Fitting, Pipe, Tee,2000-psi, 1",FNPT

880087 REV 0

250TON HXI 700HP

©TESCO CORPORATION, 2007

117



KiT, Hoses, HYD, PumP SKID, CAT3412, D4P

CusTOM PARTS LISTS

KiT, HosEs, HYD, PumpP SKiD, CAT3412, D4P

Note: Some items may not be shown for clarification purposes.

Rev.| By Date ICD# Description
0 | VNL|051012 Issued for manufacture
1 | VNL | 060712 |LSW-151|Refer sheet 3

To Lube
Pump

B TEsco
u u CORPORATION

Tile

Kit, Hoses, Hyd,
Pump Skid,
CAT3412, D4P

o o

1-730770-1.ai |  D4P

T | 730770 BE] |sh»‘ 1of6

Date Drawn
051012 ‘ VNL

Checked ‘ADDd

©TESCO CORPORATION, 2007

118

250TON HXI 700HP

880087 REV 0



CusTOM PARTS LISTS

KiT, Hoses, HYD, PumP SKID, CAT3412, D4P

Note: Some items may not be shown for clarification purposes.

Rev.| By Date ICD# Description
0 | VNL 051012 Issued for manufacture
1 | VNL 060712 LSW-151|Refer sheet 3

!

To Hot Oil
Chuttle

B TEsco
:| |: CORPORATION

Tile

Kit, Hoses, Hyd,
Pump Skid,
CAT3412, D4P

T |.730770-2.ai

Tiode! D4P

Dwg

" |-730770 =1 [ 20f6

Date Drawn
051012 | VNL

Checked |;.pm

880087 REV 0

250TON HXI 700HP

©TESCO CORPORATION, 2007

119



KiT, HOSES, HYD, PumpP SKiD, CAT3412, D4P CusTOM PARTS LISTS

PODD

Tile
Note: Some items may not be shown for clarification purposes. Kit, Hoses, Hyd,
B resco | nesi
—_— CAT3412, D4P
Rev| By | Date | ICD# Desoription . . CORPORATION [™ ™ 1-730770-3a |~ D4P
0 |VNL|051012 Issued for manufacture Dwg. Mo Fev. 4 [Sheet
1 VNL | 060712 |LSW-1561 | Corrected hoses routing T |_7307DZ£ Ohecldl gdefG
051012 | VNL

©TESCO CORPORATION, 2007 250TON HXI 700HP 880087 REV 0
120



CusTOM PARTS LISTS KiT, HOSES, HYD, PumP SKID, CAT3412, D4P

Title’
Note: Some items may not be shown for clarification purposes. Kit, Hoses, HYd,
B resco e
— CAT3412, D4P
Rov] By [ Date [ ICD¥ Desoription . . CORPORATION [ 173077044 |~ D4P
0 [VNL[051012 Issued for manufacture D No. Fev 4 [oneet
1| VNL| 060712 [LSW-151| Refer sheet 3 " |-730770 %e;dl 4oté
051012 | VL |

880087 REv 0 250TON HXI 700HP ©TESCO CORPORATION, 2007
121



KiT, HOSES, HYD, PumpP SKiD, CAT3412, D4P CusTOM PARTS LISTS

Title:
Note: Some items may not be shown for clarification purposes. Kit, Hoses, Hyd!
B resco | S
—_— CAT3412, D4P
Rev] By [ Date [ 1CD¥ Description . . CORPORATION [™™ 730770541 ["~ __ D4P
0 |[VNL|051012 Issued for manufacture D No. Fev 4 [Sheet
1| VNL[060712 [LSW-151]|Refer sheet 3 v HSOZZ& ledl Ep?f6
051012 | VNL |
©TESCO CORPORATION, 2007 250TON HXI 700HP 880087 REV 0

122



CusTOM PARTS LISTS

KiT, Hoses, HYD, PumP SKID, CAT3412, D4P

Part# 730770

Parts List =

TESCO

Drawing # 1-730770 Rev. 1 Page 6 of 6

File # 1-730770.xlIs Refer: 5 lllustrations
Drawing Title: Kit,Hoses,Hyd,Pump Skid,CAT 3412,D4P

Item# Tesco# Qty

Description

11306
16700
16728
16731
16737
3710
3716
4582
5435
5437
5446
5461
5517
5882
7117
7278
730758
730759
730760
730761
730762
730763
730764
730765
730766
730767

1

R N T G e . . Y ) S T O R U G G T X W (N e G G N G G S U NG AN

Hose,Hyd, 100R2-AT,#4x38",FJICxFJIC
Hose,Hyd, 100R13,#20x75",FLGXx90°FLG,C62
Hose,Hyd, 100R13,#20x83",FLGx90°FLG,C62
Hose,Hyd, 100R13,#20x44.5",FLGx45°FLG,C62
Hose,Hyd, 100R13,#20x65",FLGx90°FLG,C62
Hose,Hyd, 100R2-AT,#4x26",FJICxFJIC
Hose,Hyd, 100R2-AT,#6x28",FJICxFJIC
Hose,Hyd, 100R2-AT,#4x120", FJICxFJIC
Hose,Hyd, 100R2-AT,#4x18",FJICxFJIC
Hose,Hyd, 100R2-AT,#4x36" FJICxFJIC
Hose,Hyd, 100R2-AT,#8x70",FJICxFJIC
Hose,Hyd, 100R2-AT,#6x26",FJICxFJIC
Hose,Hyd, 100R2-AT,#20x23", FJICxFJIC
Hose,Hyd, 100R2-AT,#12x48" FJICxFJIC
Hose,Hyd, 100R2-AT,#16x52",FJICxFJIC
Hose,Hyd, 100R2-AT,#12x105",FJICxFJIC
Hose,Hyd, 100R2-AT,#12x55" FJICxFJIC
Hose,Hyd, 100R2-AT,#12x50",FJICx90°FJIC
Hose,Hyd, 100R2-AT,#12x53", FJICx90°FJIC
Hose,Hyd, 100R2-AT,#12x56",FJICx90°FJIC
Hose,Hyd, 100R2-AT,#16X41",FJICX90°FJIC
Hose,Hyd, 100R2-AT,#16X48",FJICX90°FJIC
Hose,Hyd, 100R2-AT,#16X52",FJICX90°FJIC
Hose,Hyd, 100R13,#20x51",FLGx45°FLG,C62
Hose,Hyd, 100R13,#20x89", FLGx90°FLG,C62
Hose,Hyd, 100R13,#20x66",90°FLGx90°FLG,C62

880087 REV 0

250TON HXI 700HP

©TESCO CORPORATION, 2007

123



KIT, PUMP INSTALLATION, 12V2000, D4P

CUSTOM PARTS LISTS

KiT, PUMP INSTALLATION, 12V2000, D4P

Hydraulic Pumps Orientation Diagram
View "A"

Typ. 4 places

27 28 )
vl -
%C{/ -7 Typ. 12 places

6 4
\

\\ A\
5®

Cutto 6.5" LG
Typ. 12 places
Q9

Typ. 8 places

Typ. 4 places
28 27
a4

23 Typ. 2
o4 Pplaces

Note: Some items may not be shown for clarification purposes. - T E s c °

Rev.| By | Date ICD# Description CORPORATION
0 | VNL 060710 Issued for manufacture

Tile

Kit, Pump Installation,
12V2000, D4P

File Wo.

1-731245-1.ai [  D4P

e | 731245 ) |S'\sel 1of2

Date. Drawn Checked |Appd.
060710 | VNL \

©TESCO CORPORATION, 2007 250TON HXI 700HP
124

880087 REv 0



CusTOM PARTS LISTS

KIT, PUMP INSTALLATION, 12V2000, D4P

Part # 731245

Parts List =

TESCO
Drawing # 1-731245 Rev. 0 Page 2 of 2
File # 1-731245.xls Refer: 1 lllustration
Drawing Title: Kit,Pump Installation,12vV2000,D4P
Item# Tesco# Qty Description

1 0195 6 Fitting,Hyd,90°Elb,#16MJICx#16MORB

2 0593 8 0O-Ring,N70-365,6.975"IDx0.210"Dia

3 0934 4 Pump,Hyd,CCW,7.93 cu-in/rev,4640-psi,(Sundstrand)
4 731248 12 Nut,Hex,M10,Class 10.9

5 0983 16 Screw,Cap,Hex Hd,1/2"-13UNCx1-1/2",Gr8,Pld

6 10633 12 Washer,Lock,Helical Spring,7/16" Alloy,Pld

7 12102 4 Fitting,Hyd, Plug,Hex Hd,2"MNPT

8 800079 1 Bracket,Mounting, RH,Pump Drive,D4P

9 1495 8 Fitting, Hyd, Str,#12MJICx#10MORB
10 15790 16 Stud, Threaded,3/4"™-10UNCx3-1/2",A-193 B7
11 19218 16 Nut,Hex,Lock, Spiralock,Flg,3/4"-10SPL,Gr8,Pld

12 3203 1 ASSY,PUMP DRIVE,1:1.18 RATIO,D4P

13 5128 8 Fitting, Hyd, Plug, Skt Hd,#6MORB

14 5881 16 Washer,Lock,Helical Spring,1/2",Alloy,Pld

15 590200 4 Adaptor,Charge Filter Assy,Sundstrand Ser 90

16 730623 1 Spacer,Atraflex M6 Coupling, CAT3412,D4P

17 730625 1 Coupling,Flywheel Atraflex M6,Splined, CAT3412,D4P
18 730626 1 Spacer,Atraflex M6 Housing, CAT3412,D4P

19 731246 3 Rod, Thr,M10x1M,Class 10.9
20 7474 4 PLATE,ADAPTER,SUNDSTRAND PUMP
21 0194 4 Fitting,Hyd,90°Elb,#20MJICx#20MORB
22 800080 1 Bracket,Mounting,LH,Pump Drive,D4P
23 460188 20  Nut,Hex,Lock, Spiralock,Flg,5/8"-11SPL,Gr8,Pld
24 460189 4 Stud, Threaded,5/8"™11UNCx4-1/2",A-193 B7
25 3277 1 LEG,LEFT HAND,4 PUMP
26 3278 1 LEG,RIGHT HAND,4 PUMP
27 1016 8 Screw,Cap,Hex Hd,5/8"-11UNCx1-1/2",Gr8,Pld
28 9232 12 Washer,Flat, Type A,Narrow,5/8",Hardened,Pld
29 1017 4 Screw, Cap,Hex Hd,5/8"-11UNCx3",Gr8,Pld
30 3325 2 Packing,Pump Drive, 1/4"thk,RS-4,D4P/D6P

880087 REv 0 250TON HXI 700HP ©TESCO CORPORATION, 2007

125



KIT, PUMP INSTALLATION, 12V2000, D4P CUSTOM PARTS LISTS

This page has been left blank intentionally.

©TESCO CORPORATION, 2007 250TON HXI 700HP 880087 REvV 0
126


sabok



CusTOM PARTS LISTS

PUMPDRIVE, 1:1.18 RATIO, D4P

PUMPDRIVE, 1:1.18 RATIO, D4P

12.75

TG
D
A \ OUTLINE OF PUMPDRIVE

SUPPORT BRACKET (REF)

SIGHT GLASS DETAIL

O

SIGHT GLASS NOT SHOWN
FOR CLARITY SEE SIGHT
GLASS DETAIL BELOW

13.02
REF
375 ]
—
- Mo
1

NG

END ELEVATION

GEAR HATI:

VAV

NOTES:

USE LOCTITE 515 FOR GASKET
BETWEEN LD AND DRIVE BODY,

ELEVATION — ENGINE SIDE

HEEHEEEEEEE0E G EE

(9]~ [l]o]~[afell] [a]]=[-] [-|mfslal=lo]f=[]]

EIEIOEDCERAE

EXTERNAL SPLINE
10/20 20T
30" SIDE FIT
FILLET ROQOT

TYPE O MOUNTING
FLANGE = 4 BOLT

A A
:::::F__H;:lmunu— s - ]
p iy = o [ ] |
[FASSOUEI RS 8 e s by v TESCO
| BME T
e " ASSY, PUMP DRWE, 1:1.18 RATIO, D4P &

37038 | meres | o 1] 1o [ 240207157 [~ 4

880087 REV 0

250TON HXI 700HP

©TESCO CORPORATION, 2007
127



PUMPDRIVE, 1:1.18 RATIO, D4P CusTOM PARTS LISTS

This page has been left blank intentionally.

©TESCO CORPORATION, 2007 250TON HXI 700HP 880087 REv 0
128


sabok


sabok


sabok


CusTOM PARTS LISTS PANEL, MAIN CONTROL D4P/D6P

PANEL, MAIN CONTROL D4P/D6P

(NOT SHOWN [ © o )
FOR CLARITY) P —
"I
]
]

@R
'S

I
1
—

8.@@@
@t’“. | @ “

® = ©

(N}

)&
S0

2% 2% 16Y "

(2

)

A

D QED
®

o
2x 2°x 3%

e -— 0

49 {
©- 9 @ @ 9 t
@ .\*.?’-I-‘.‘?’/ N

2
o
>
SO®

O .I..\: . LM ! = ‘
A@ @BACKPAN LAYOUT @

OO

\__© o
(L] e T TFTG, CABLE, STRAIGRT, LT3R, T4, . (1 - TFOSE, - E00Y, " — AN RN T
3| 5 2122 | TsB_ |CAP, MYERS, SCREWTITE, /" 0814 I [HOLDER, FUSE, 600V, 3P, 100A SR BN | PIECT GENERIC | e e, ' -
B 8| 4|  0aT4 | NAL |RECEPTACLE. WHEATHER PROOF, 125V, 154 0764 | GE SWITCH.3 POS.. MAINTAINED P TEsCo
e T 0793 | MB |LENS, PILOT LIGHT, GREEN 2125 | T8B TG, CABLE, STR, LTSR, fp" , 10.500°-0.375% - XKXX CORPORATION
2 |ELNDU/CLSRI-001T REVISE ITEM %, 13, 24, 75, 44, 49, 50, 9567 68, 1 0755 . GE |SWITCH, 3 POS., LEVER, WING 3952 | TaB__ FTG. CABLE, STR, LTSR, STEEL, ¥ , (0.500-0.750) HCI WHNEK
o s icoe | De semiPt ion 5 13 o768 | |BUTTON, RESET, EXT., TYPEA, ENCL 2145 | TAB|CAP.MYERS, SCREWTITE, 1" ANGLE
4 1] 4 | HOBBS  |METER, 12-60 VOLT HOUR 2130 | TAB  [CAP, MYERS, SCREWTITE, ¥," % D CHE, €. o,
3] 1] 0763 | CROUSE |COVER, SWITCH, TUMBLER, WP 14234 | TAB FTG, CABLE, STR, LTS, STEEL, Yy, (0.510°-0.560° g
2] 3] 3870 | CROUSE | BLAMK COVER PLATE 730244 | T&B |CONNECTOR, CABLE. STR. I', SR (0.625"-0.750%) —
V| 1| 10575 | ACE |MAIN PAEL ENCLOSURE 0847 | TAB | CONNECTOR, CABLE. STR, Yo', SR (0.310°-0.560% Z\ HCI, MAIN PANEL, GENERAL ASSEMBLY
: oty | PaRT WO MFR. DESCRIPTION PART NO. MFR. DESCRIPTION T T e —Tr —
= MATERIALS LIST 3302 | wcues | dors | ne v 93000315.bel |77 2
880087 REV 0 250TON HXI 700HP ©TESCO CORPORATION, 2007

129



PANEL, MAIN CONTROL D4P/D6P CusTOM PARTS LISTS

BxWH

4xBL 4xBL 19xBL

Sl EE R B 666|688 |66

T T ’
>
-T
o
HEEDIED)
DETAIL 2
0
@ 12xBL BxRD 12xBK 17=8L TxBL
@ A 5 & [EEEEEEEEEEEEREERE]- )
OE |55 |[s]s]e s|sls[s[sle sls|e
@ & T i i i T ’

D00 ® @ ®

- 1
T B
2 L

-~

-
> el Tel |
{ [e] Tel T
~ 2] @ -
A 1 @ 1 @ 1
L) / & 2 . [ —=aAst | T Tel T
P @ I —~ @
L | J —_— 4
DETAIL 1 @ @ 132 =L
1:2 1:2
M
H 5 P&B i Y. IDEC [ [iL] TRIP PLUG, JOA, F /BREAKER, ABOV
39 1| o751 | PAB_ |RELAY, 8 PIN 53] 3 | 16689 | WEILAND _PLATE, END
38 2 | 3969 | WEILAND |DOUBLE DECK TERMINAL, END PLATE s8] 1| 9929 | BUSSMANN FUSE, BAF, 54, 250V A\
37 [:] 2100 WEILAND  BLOCK, TERMINAL, WHITE, WK4/U, 600V, 404 57 1 14768 MEUTRAL BAR, 6" DE T A] L 6
36 1 3967 | WEILAND |SLOTTED DIN RAIL (T535) 56| 3 | 16690 | WEILAMD _PLATE, PARTITION, GRY, F/TERMINAL. WK 6/U -_ =
35 14 | 0823 | WEILAND [CLAWP, END 55| 3| 17022 | WEILAND | PLATE, END, GRY, F/TERMINAL, WK _6/U 1:2
34 1 | 0825 | WEILAND [PLATE, PARTITICN, GREY, F/TERMINAL, WK4/U 4] 1] 3982 | BUSSMANN FUSE, BAF, 104, 125V .
33 12 0820 AND[BLOCK, TERMINAL, BLACK, WK4/U, OOV, 404 53] 2 | 13632 | BUSSMANN_ HOLOER, FUSE, 24V, 304, AC_(RED)
32 8 3966 AND |BLOCK. TERMINAL. RED, WK4/U, 600V, 40A 52| 1 2451 BUSSMANN FUSE, 1A
3N 6 2093 | WEILAND [BLOCK, TERMINAL, 3A, DIODES 51 1| 0301 | BUSSMANN FUSE, BAF, BA, 250V
30 712 | 0824 | WIELAND | BLOCK, TERMINAL, BLUE, WK4/U, 600V, 40A 50] 1| 770663 | BUSSMANN FUSE, G00VAC, 30A, 100KAIC, FAST-ACTING J
23 1 13636 WEIDMULLER POWER SUPPLY ag| 1| 11008 | SOUARE D BREAKER, 3P, 4DA, 120/240V ELM - TESCO
a1 28 3 13631 | GOULD |HOLDER, FUSE, 600V, 304, AC (YELLOW) ECE] o772 | SOUARE D BREAKER, SF, 154, 120V TESCO
D 21 3 2243 | GE|HEATER, OVERLOAD, SIZE 00-285 at| 1] 0320 | GE  BLOCK, CONTACT, N0 A e CORPORATION
2 | ELNBTRARA-00 T REVISE 1TEW 3, 13, 24, 75 44, 45, 50, T5-67 26 1 2713 | |MOTOR POT BOARD, TYPE |1 46| 1| o918 | GE  BLOCK, CONTACT, HAC HCI
| S R oescRItion 25 & 2242 GE  |HEATER, OVERLOAD, SIZE 00-2 A\ a5 1 oT75s CH  BREAKER, FRAME E, RMS, 304
| 0818 | TAB  [LUG, UNIYERSAL, 14-2 F-N 44| 5 | 0752 | PaB  RELAY, 24vDC
2104 BUSSMANN | BLOCK, DISTRIBUTION, 3P EEI 3795 PA&B  BASE, 8 PIN, F/CUBE TINER, 10A, 38
| 2239 | GE_|STARTER FVNR, OPEM, 120V, COIL SI az| 19 | 15491 | WEILAND BLOCK, TERMINAL, GREY, WK6/U, 600V, 404 I
2094 | BUSSMANN|BLOCK, DISTRIBUTION, 4P. 600V, 175 a7 | 1787 | PANDUIT _ 2ZWx2H WIRE DUCT A o HC[, MAIN P}&NEL, GENERAL ASSEMBLY
PART NO. WFR. DESCRIPTION TEM, OTY PART NO. MFR. DESCRIPTION THiTS 7 STALE z =
MATERTALS LIST 3302 [ mcres [ zors | 93000315.bel [~ 2
©TESCO CORPORATION, 2007 250TON HXI 700HP 880087 REv 0

130



CusTOM PARTS LISTS

PANEL, MAIN CONTROL D4P/D6P

ul
w
M
w
-
w
~
w
#

=
=
-
o
o
o
o
o
M
o]
w
o
Lo}
L=
o
(=]
™~
o
L]
=
=

—MAIN ITEM NUMBER IN PRESENT DWG
(REF

—SUB ITEM TO SHOWN TAGS LOCATION

DETAIL A

4

SCALE 1

PO Y v
-

I

s

4

SCALE 1

DETAIL B - FRONT DOOR PANEL

B s
.. CORPORATION

“ HCI, MAIN PANEL, GENERAL ASSEMBLY

70 1 37?5 CUBE, TIMER, 20-65V, 2 FORM C 0| 2 786 PANDUIT | COVER, 2'x2" WIRING DUCT - J—
CEINT] 14825 [GASKET, BOX, ELEC,, CONDUIT, FS, 73] &5 | 14719 WEILAND |LABEL CARRIER e | HEET GENERIC
68| 2 | 10815 LEGEND, "HAND-OFF - AUTQ", F #SWITCH, 30.5mm T8 1 16355 (COVER, BACKPAN, LEXAN, MAIN PANEL n
1 ELW 082 ELN-36/ LPOATE T THE AS BUILT 67 1 | 14813 | |LEGEND, "OFF-ON', F/SWI TCH, 30.5mm 7] 1 14569 |GUARD, BREAKER, LEXAN, MAIN PANEL (91000912) p—
7 |ELNDA/IZ/OR4-00T REVISE ITEM 9, 13, 24, 25, &4, 43, 50, 95-67 66| 1 | 16364 |PHOTOMETAL TAG, SET, PHOTOMETAL, MAIN PANEL (93000906} 76 | (INDT_USED) HCI
E' oY T o | DESCRIPTION 65 1 | 16365 |PHOTOMETAL TAG, SET, PHOTOMETAL, MAIN PANEL, EX. KIT (9300090T) J75| INDT USED)
— 2 | 18 | PAMDUIT  COVER, Wx3H, WIRING DUCT A\ Z] [(NOT USED) o |:__c_ﬂ_
| T3066T | PANDUIT 'Wx3H WIRE DUCT T3] 1 | 14402 _KIT, CORDS, POWER UNIT SKID
LI o770 _TRIF PLUG, 204, F/BREAKER, 480% 72| INOT USED)
2 onr TRIP PLUG, 15A, F/BREAKER, 480V m NOT USEDN
PART NO. MFR. DESCRIPTION TEM OTY PART NO. MFR, DESCRIPTION

3302 | ncies | sors [ 1 - 93000315.bel [ 2]

880087 REV 0

250TON HXI 700HP

©TESCO CORPORATION, 2007
131



PANEL, MAIN CONTROL D4P/D6P

CusTOM PARTS LISTS

- FRONT DOOR PANEL

4

SCALE 1

BACK VIEW

B o
. . CORPORATION

3302 | moues | sors | w6 ['x 93000315.bel [*~ 2]

g ) (¢ 7 )
- T ™y
E |
, @ @
1
bt ¥ ° o
O ° 'S
-] 0 |
S N —
|
) o o . o o -
- o ° =~ ° ° = R
- pre
~= ~ [ T || E
o o~ oy i
od
>
b * ; -
= I M
m "~
> —
x x - _
- = - E i :\‘a ! @
=
AL AT : A PR
0 i o ° @ -
@ i
o
8
q o)
o =] o o
L+ ] o o o
L .
M
o
 EL T3 T " - ToeT TBUCHTNG, PLASTIC, INGULATED, T -
CEIER 3959 [LOCKNUT, 1y 3957 [LOCKNUT, CONDUIT, 1%, STL SECELN GENERIC
e 88 (NOT USED ) 3956 RING, SEALING, 1"
e e e o 87 3| 4047 [FITTING, HYD, STR, *4MNPT x *GMJIC-BLKHD 3360 |BUSHING, PLASTIC, INSULATED, Yo' 24 w0
2 [ELNBIADANIN SO REVISE TEM 8, 1 74, 25, 4, 45,50, 95-67 66| 3|  ce6d |SEAL. STAT-0, BONDED, g’ 3955 [LOCKRUT, =W HCl
| AL N DESCRIPTION Bs| 3 0405 (FITTING, HYD, CAP, *6FJIC, STL 2124 | RING, SEALING, ¥4
CI- [{NOT USED » 0845 |BUSHING, PLASTIC, INSULATED, " 0. . £ oo
83 1| 2121 HUB, MYERS, STR, /3" 3785 |LOCKNUT, 3 HUB
82 1 14005 [PLUG, DRAIN, ¥y, F/MAIN PANEL 2123 [RING, SEALING, %"
Bl | [INOT_USED) 3958 |RING, SEALING, 1/y* HCI, MAIN PAN EL, GENERAL ASSEMBLY
TEM| OTY PART NO. MFR. DESCRIPTION PART NO. WFR. DESCRIPTION
ATER LIST

©TESCO CORPORATION, 2007
132

250TON HXI 700HP

880087 REV 0



CusTOM PARTS LISTS PANEL, MAIN CONTROL D4P/D6P

DOOR THIS SIDE . CONNECTOR LOCATION

\ 1. MAIN POWER
§ 2. 120V/208V, TRANSFORMER SECONDARY
— 3. SPARE
] 4. AUXILIARY PUMP
5. SPARE
6. COOLING FAN 120V
7. SPARE
8. SPARE
9. COOLING FAN
10. HIGH TEMP
1. PUMP CONTROL
12. SPARE
13. CIRCULATING PUMP
14, LOW OIL
15, REVERSE TORQUE
16. GROUND
17. 380V, 3PH, TRANSFORMER PRIMARY (OPTION)
18. SPARE
19, THROTTLE
20. SPARE
21, 480V, 3PH, TRANSFORMER PRIMARY
22. AUXILIARY PRESSURE
23, ENGINE SHUTDOWN
BOTTOM VIEW - CABLE LAYQUTS 24, 37C ROBOTICS
. 25. ENGINE HEATER
SCALE T4 26. TANK HEATER
27, BUILDING HEATER

12€) 160 200D 27(

1O 150 190 230 26
100 14@18@22@ 25

@ [S NOT SHOWN FOR CLARITY.

110/ e R S 1A ANCES:
AT ISSUED FOR MAMUF ACTISE - o Ll
1 [EL 08RRMELH-26 UPDATE T0 THE 45 BUILT por) e el o . . CORPORATION
2 [ELNBLARAS-00IT REVISE ITEN 9, 13, 24, 25, 44, 43, 50, 95-67 06, XK

| S N DLSCAIPTIoN wEl — | — |
N E— — HCI, MAIN PANEL, GENERAL ASSEMBLY
MATERIALS LIST - — it 3302 | mcwes | sors | ke [+ 93000315.bel [T 2

- pmiary | pamT wo. | wem. | DESCRIPTION

880087 REV 0 250TON HXI 700HP ©TESCO CORPORATION, 2007
133



PANEL, MAIN CONTROL D4P/D6P CusTOM PARTS LISTS

This page has been left blank intentionally.

©TESCO CORPORATION, 2007 250TON HXI 700HP 880087 REv 0
134


sabok


CusTOM PARTS LISTS

This page has been left blank intentionally.

880087 REv 0 250TON HXI 700HP ©TESCO CORPORATION, 2007
135


sabok



SKID, TANK, COMPLETE, D4P CusTOM PARTS LISTS

SKID, TANK, COMPLETE, D4P

TR

2
[
,
e

7

Eé g

Tile

D4P
By Date |ICD/ECN# Description . . e No. 1-730624-1.ai Todel D4P

Rev.

0 | VNL| 060823 Issued for manufacture . Dwg No | - Fov oy [Seet

1| LJW]|070320112-0053 | Item 8 revised to #7 TE scoa Do l 730%% w2| ,JWO f3
2 | VNL|070626 |142-0018 | Changed items 3, 7 060823 ‘ VNL

©TESCO CORPORATION, 2007 250TON HXI 700HP 880087 REV 0
136



CusTOM PARTS LISTS SKID, TANK, COMPLETE, D4P

To Hot Ol #
Shuttle

—— D4P

Rev.| By | Date [ICD/ECN# Description T 730624-2.ai |™* D4P

0 | LJW |070320 |112-0053 |Issued for manufacture N = Bwg 1o ) - EIE

1 | LJW|070320|112-0053 |Hoses renumbered TEscom (VTS |7306D§:t Cm%d‘ Ep;ﬁ)fS
070320 | Tuw |

2 | VNL |070626 |142-0018 |Refer to sheet 1

880087 REv 0 250TON HXI 700HP ©TESCO CORPORATION, 2007
137



SKID, TANK, COMPLETE, D4P CusTOM PARTS LISTS

Parts List =
Part# 730624

TESCO
Drawing # 1-730624 Rev. 2 Page 3 of 3

File # 1-730624.xls Refer: 2 lllustrations
Drawing Title: Tank Skid,D4P

Item# Tesco# Qty Description
1 3303 1 SKID, TANK, CAT

2 3307 1 Assy, Oil Tank,D4P

3 1120088 2 Decal, Tesco Hydraulic Oil ISO68,5"x2",Red

4 730618 1 Kit, Tank Skid Final Assembly,D4P

5 730619 1 Kit, Oil Tank Final Assembly,D4P

6 730620 1 Kit,Auxiliary & Circulating Pump Instl,D4P

7 1420068 1 Assy, Cooler, GHT532,Hyd Oil,D4P

*8 731143 796 L Oil,Hyd,ISO 68,Tesco

100 1120101 1 Kit,Hoses, Hyd, Tank Skid,D4P

101 16746 1 Hose,Hyd, 100R2-AT,#16x38",FJICx90°FJIC
102 15021 1 Hose,Hyd, 100R2-AT,#16x91",FJICxFJIC
103 3374 1 Hose,Hyd, 100R2-AT,#8x85", FJICxFJIC
104 4376 1 Hose,Hyd, 100R2-AT,#4x22", FJICxFJIC
105 3360 1 Hose,Hyd, 100R2-AT,#16x23",FJICxFJIC
106 17396 1 Hose,Hyd, 100R2-AT,#20x120",FJICxFJIC
107 5476 1 Hose,Hyd, 100R2-AT,#8x18", FJICxFJIC
108 16777 1 Hose,Hyd, 100R2-AT,#32x115",FJICxFJIC
109 1120102 1 Hose,Hyd, 100R2-AT,#24x75",FJICxFJIC

* - [tem not shown in Illustration

©TESCO CORPORATION, 2007 250TON HXI 700HP 880087 REV 0
138



CusTOM PARTS LISTS SKID, TANK, COMPLETE, D4P

This page has been left blank intentionally.

880087 REv 0 250TON HXI 700HP ©TESCO CORPORATION, 2007
139


sabok



COOLER Assy, GHT532, HYD OIL, D4P

CusTOM PARTS LISTS

COOLER AssY, GHT532, HYD OiL, D4P

Note: Some items may not be shown for clarification purposes.

Rev.| By

Date

ICD/ECN#

Description

0 |VNL

070625

142-0018

Issued for manufacture

TESCO

Assy, Cooler,
GHT532, Hyd Oil, D4P

" 1-1420088-1.ai " D4P

®

W | 14200688 | 0 |shss< 1of2

Date Drawn Checked [ Aopd.
070625 | UNL |

©TESCO CORPORATION, 2007

140

250TON HXI 700HP

880087 REV 0



CusTOM PARTS LISTS

COOLER Assy, GHT532, HYD OiL, D4P

Part # 1420068

Parts List |
HE

Drawing # 1-1420068 Rev. 0 Page 2 of 2 TESCO
File # 1-1420068.xls Refer: 1 lllustration
Drawing Title: Assy,Cooler,GHT532,Hyd Oil,D4P
Item# Tesco# Qty Description
1 0085 2 Fitting, Pipe,Reducer,6000-psi, 1-1/4"FNPTx2"MNPT
2 0092 3 BUSHING,HEX,FS,2"X1/2"
3 0125 2 Fitting, Pipe,90°Elb,2000-psi,2",FNPT
4 0173 3 Fitting, Pipe, Tee, 2000-psi, 2" FNPT
5 1142 2 Hose,Hyd, 100R1-AT,#32x11.5" MNPTxFJIC
6 12100 2 Fitting, Hyd, Plug,Hex Hd, 1-1/4"MNPT
7 1338 4 Fitting, Pipe,Nipple,Sch80,2"MNPTxClose
8 2091 1 Fitting, Pipe, Cross, 2000-psi,2",FNPT
9 3877 1 Fitting, Pipe, Bushing, Hex, 1/4"FNPTx2"MNPT
10 1420046 1 Cooler, GHT532,250psi/250°F,230/460VAC,D4P/D6P
11 9159 3 PLUG,PLASTIC, 1/2" MNPT
12 9160 1 PLUG,PLASTIC, 1/4" MNPT

880087 REV 0

250TON HXI 700HP ©TESCO CORPORATION, 2007
141



KIT,TANK SKID FINAL ASSEMBLY,CAT3412,D4P

CUSTOM PARTS LISTS

Kit,Tank Skid Final Assembly,CAT3412,D4P

58
AN
W - ee oo
20—+
Typ. 8 places
yp. 8 p 56—
44 ©
Typ. 8 places 9—
Tifle R R
Kit, Tank Skid
- TESCO Final Assembly,
—_— CAT3412, D4P
Rev] By | Date [1CD# Desaription . . CORPORATION "™ 1-7306181.ai [~ DaP
0 LW |041223 Issued for manufacture Dwg. No. ) Fev o [Sheet
1 VNL | 050615 | JMS-41 | Transformed into lllustrator format o l 7306013 Check%d‘ ‘lngf 7
2 | VNL|060328 | OM-039 | Refer sheet 4 041223‘ LW

©TESCO CORPORATION, 2007

142

250TON HXI 700HP

880087 REV 0



CusTOM PARTS LISTS

KIT, TANK SKID FINAL ASSEMBLY,CAT3412,D4P

1
Typ. 4 places

s
—®
_

51
Typ. 4 places a

46 //‘E
Typ. 4 places

gf* 44 Typ. 4
9 places

18

- 51
\\\8 Typ. 4 places

Date |ICD#

g
z

.| By Description

LW
VNL
VNL

041223
050623
060328

Issued for manufacture
Transformed into lllustrator format
Refer sheet 4

JMS-41
OM-039

N =|o

B TEsco
. . CORPORATION

Kit, Tank Skid
Final Assembly,
CAT3412, D4P

"1 7306182.a [ D4P
"% 1730618 [V 2[" 20f7

Date Orawn Checked [Appd.
041223 | LW

880087 REV 0

250TON HXI 700HP

©TESCO CORPORATION, 2007
143



KIT,TANK SKID FINAL ASSEMBLY,CAT3412,D4P

CusTOM PARTS LISTS

Typ. 4 places
20 .
\\\
s6-_ f
e
. 24
g’/ /19 Typ. 2 places
i o .{/’
| | > N
I ! ! \
i ! ! 27
1 1 < |
| N
: N
: \\\
| | CN
} | AN
: : YN
| 1 AN
| | 8 51
§§~ 44 Typ. 2 places
~ Typ. 4 places
Tifle . .
Kit, Tank Skid
- TESCO Final Assembly,
_— CAT3412, D4P
Rev| By [ Date [ICD# Desoription D CORPORATION |™™ -730618-3ai [~ D4P
0 LW | 041223 Issued for manufacture Dwg Mo | - Rev. o [Shee
1 | VNL|050623 | JMS-41 |Transformed into lllustrator format VTS |7306D1W8n Chwzm gu?f7
2 | VNL[060328] OM-039 |Refer sheet 4 041223| LW

©TESCO CORPORATION, 2007
144

250TON HXI 700HP

880087 REV 0



CusTOM PARTS LISTS KIT, TANK SKID FINAL ASSEMBLY,CAT3412,D4P

Weld Plate to
MODINE Cooler
/
= ,
53
,///
13-
Typ. 2 places
Typ. 4 places =
46 b
& 48
\g T~ Typ. 2 places
10
™~ ;4 Typ. 4 places
Tifle . .
Kit, Tank Skid
- TESCO Final Assembly,
— CAT3412, D4P
Feu] By T Date Ticbi [ ____Deseripon . . CORPORATION [™ ™ 1-7306184.ai [~ D4P
ssued for manufacture Dwg No ) - Rev. Sheet
1 | VNL|050623 | JMS-41 |Transformed into lllustrator format (VT ! 730?13 Chwzgdl :!'v?f 7
2 | VNL[060328 | OM-039 |Deleted item 50 041223 | LW

880087 REV 0

250TON HXI 700HP

©TESCO CORPORATION, 2007
145




KIT,TANK SKID FINAL ASSEMBLY,CAT3412,D4P

CusTOM PARTS LISTS

41

10

Typ. 2 places -

yp.2p 48
Typ. 2 places
12
AN

42 Typ. 4 places
e

s

!

1
Typ. 4 places

B TEsco

‘ ‘ ‘ ‘ CORPORATION

Rev.| By Date | ICD# Description

0 LW | 041223 Issued for manufacture

1 | VNL|050623 | JMS-41 |Transformed into lllustrator format
2 VNL | 060328 | OM-039 | Refer sheet 4

Tile

Kit, Tank Skid
Final Assembly,
CAT3412, D4P

o TG

1-730618-5.ai [©~  D4P

0 | 730618 o |Shccw 5of7

Tee D Theoked Aopd
041223 | LW |

©TESCO CORPORATION, 2007
146

250TON HXI 700HP

880087 REV 0



CusTOM PARTS LISTS

KIT, TANK SKID FINAL ASSEMBLY,CAT3412,D4P

Parts List -

Part # 730618 . .

Drawing # 1-730618 Rev. 2 Pages 6-7of 7

File # 1-730618.xIs Refer: 5 lllustrations
Drawing Title: Kit,Tank Skid Final Assembly,CAT3412,D4P

TESCO

Item# Tesco# Qty Description

1

© O N OO O A W N

AW W W W WwWww W WWNDNDNDDNDDNDNDNDNDDNDNDNN=_ 2 A4 A 2 Q2R A A
QO © O N O O A WN A O © 0O NO A AN WN 2O © o NO O AN N 2o

0033
0067
0070
0115
0223
0230
0442
0961
0965
0968

0983
0987
0990
1004
1007
1010
1013
1019
1073
1300
13670
13721
13723
13849
13852
13920
13921
1489
1502
1998
2021
2084
2784
3301
3304
3311
3314
3318

1

A 2 W= N =

e e L S T ) T N N N S N N Y

VALVE,PILOT OPERATED RELIEF,F/AUX PUMP,CP2102
METER,FLOW,UNI-DIR,3500PSI,50GPM,1.25
THERMOMETER,BIMETAL,0-250,1/2

ELBOW,PIPE,45 DEG,2000#,1"
FTG,HYD,STR,1-1/4MORBX1-1/4MPT
FTG,HYD,STR,1/2MORBX1/2MPT
CAP,DUST,HYD,BLACK,F/FF FEM QUICK CPLG,1
NUT,HEX,PLTD,NC,GR8,3/8"
NUT,HEX,PLTD,NC,GR8,5/8"
NUT,HEX,PLTD,NC,GRS8,1/2"

Not used

Not used

CAP,GR8,NC,PLT,1/2 X 1-1/2

CAP,GR8,NC,PLT,1/2 X 3

CAP,GR8,NC,PLT,1/2 X 2

CAP,GR8,NC,PLT,3/4 X 3-1/2

CAP,GR8,NC,PLT,3/8 X 3

CAP,GR8,NC,PLT,3/8 X 2

CAP,GR8,NC,PLT,3/8 X 1-1/4

CAP,GR8,NC,PLT,5/8 X 2
WASHER,FLAT,ALLOY,Z/DC,1/2"

NIPPLE, THR,SCH80,1"XCL
WASHER,FLAT,ALLOY,USS,GR8,3/4"
WASHER,FLAT,ALLOY,USS, 3/8"
WASHER,FLAT,ALLOY,USS, 1/2"
ASSY,BRACKET,QUICK COUPLING,AIR COOLER,16V2000,DD
ASSY,BRACKET,QUICK COUPLING,OIL TANK SKID,16V2000
BRACKET,SUPPORT,LEFT,FLOWMETER,D6P,16V2000
BRACKET,SUPPORT,RIGHT,FLOWMETER,D6P,16V2000
FTG,HY,STR,1-1/4MORBX1-1/4MJIC
FTG,HYD,STR,1/2MORBX1/2MJIC
COUPLING,QUICK,FF,FEMALE,1X1FNPT
BODY,CARTRIDGE,2 WAY,#8 SAE

COUPLING, THR,FS,3000#,1-1/4"X1

HOSE,HYD,2 W,#32 X 72" W/FJIC

ASSY,20KVA, TRANSFORMER,HS/HC

ASSY,CIRC/AUX PUMP,460V
ASSY,GUARD, TEMP GAUGE,4"X2-3/4"
ASSY,COVER,PRESSURE GAUGE

BRKT, SUPPORT, OIL TO FAN

880087 REV 0

250TON HXI 700HP

©TESCO CORPORATION, 2007

147



KIT,TANK SKID FINAL ASSEMBLY,CAT3412,D4P CusTOM PARTS LISTS

Parts List ]
Part # 730618 . .

TE
Drawing # 1-730618 Rev. 2 Pages 6-7of 7 sco

File # 1-730618.xls Refer: 5 lllustrations
Drawing Title: Kit,Tank Skid Final Assembly,CAT3412,D4P

Iltem# Tesco# Qty Description

41 3320 1 STAND, COOLER CABLE, 2 PC

42 3628 4 CAP,GR8,NC,PLT,3/8 X 4-1/2

43 3653 8 CAP,GR8,NC,PLT,5/8 X 3-1/2

44 3687 24  WASHER,LOCK,ALLOY,PLTD,5/8"

45 4348 1 ASSY,MOUNT,MAIN CONTROL PANEL,D4P/D6P

46 4815 8 CAP,GR8,NC,PLT,5/8 X 2-3/4

47 5175 1 GAUGE,CBM,200PSI,2-1/2,U-CLAMP

48 5881 4 Washer,Lock,Helical Spring, 1/2",Alloy,Pld

49 6208 1 METER,REV FLW,OIL,BI-DIR,SS,5000PSI,100GPM,RD

50 e ... Not used

51 7135 18 WASHER,LOCK,ALLQOY,PLTD,3/8"

52 7213 1.5 FT PIPE,BLK,A106,SCH80,1"

53 7230 1 BRACE,CONTROL PANEL,D6P

54 7855 4 WASHER,LOCK,ALLOY,PLTD,3/4"

55 . ... Not used

56 9232 24  WASHER,FLAT,ALLOY,Z/DC,5/8"

57 0096 1 BUSHING,HEX,FS,2"X1-1/2"

58 0296 1 FTG,HYD,STR,2MPTX2MJIC

59 16792 1 VALVE,CHECK,INLINE, 1-1/2FNPT,65PSI

60 1303 1 NIPPLE, THR,SCH80,1-1/2"XCL

61 1071 4 Washer,Lock,Helical Spring, 1/2",Stl,Pld

62 720195 2 Nut,Hex,Lock, Spiralock, Flg, 1/2"-13SPL,Gr8,Pld

63 0028 1 VALVE,CHECK, 1-1/4"FNPT,6",5 PSI,OAL,F/AIR COOLER

64 0088 1 Fitting, Pipe,Reducer,3000-psi,1"FNPTx1-1/4"MNPT

65 0304 1 Fitting,Hyd,45°Elb,#16MJICx#16MNPT

66 0241 1 Fitting,Hyd,90°Elb,#20MNPTx#20MNPT

67 0365 1 Fitting,Hyd, Tee, #20MNPT-Runx#20FNPTx#20FNPT
©TESCO CORPORATION, 2007 250TON HXI 700HP 880087 REV 0

148



CusToM PARTS LISTS TRANSFORMER AssY, 380/480V, 120/208V, 20KVA, D4P/D6P

TRANSFORMER AssY, 380/480V, 120/208V, 20KVA, D4P/D6P

‘ 1-3/4 HOLE L 267

‘ 134 1-3/8 HOLES |
o | e A
¥ i

RS O |:|

19'/8

2634
13/, = =

SIDE VIEW W/ TOP COVER CUT OFF FRONT VIEW W/ TOP COVER RIGHT SIDE VIEW

B-PHASE WIRING  A-PHASE WIRING  C-PHASE WIRING

1 Fl i bled

[e2] fe2

r
I

]

|  riia

! 480V PRIMARY

| ﬁF-m
| | — 380V PRIMARY

! ml_;l_| alarxLaJ Blu-LQJ “"“LE_I '

| I

1 I BED .

| : ﬁ T

I e ——————————————— — GREEN, 120/208Y SECONDARY

CONNECTION DIAGRAM

Jor T ez Cable,Bo8TFIg,600V, 110G i) — pv— e oL

9] 4 [uzi Cable,B08*rig,600¥, 110C,", 5C 19 [ T sH OGENERIC [ 0k | [ resco

8| 2 |39 |Bushing, Elac,! -, Plostic 18 | AKX ======== + 0.03 —

7| 1 | 3962 |Buahing, Elac,1-1/4", Plaatic 17 | - HEXK ------- + 0,01 . . CORPORATION
[ 1SS0 FOR MANLF ACTURE 6| 2 |3957 {M&E'—'ﬁ 1 St 16 HCI R KK + D.0DS

E B [ i DESCRPTION 8] 1 |39s9 Nut, Lock,Elsc, 1-1/4" St iE ANGLE. + 0.5
. . i sy N . oo AL 2 13956 |RIng, S$eoling,Elec,l’ 14 0. CHE. IF.:-lH. ABED.
cormont @ Jscs comumaion, s, mromarion,ft i scctntt 1 NST 11 3aia Ring, Sediing£lec,-1/# G .
TESCO CORPOAATION. THIS DOCUMENT SHALL NOT BE USED. COPIED OR REPRODUCED 2 | 14598 Camnactar,Cable,90 Elb, 1" SR,(0.625°-0.750") 12| 5 |S086 |Lug,Elac,Mach,®6-"2/0,IC,1Hole,1/ 4™
oL ed e Aty wannen 1o onreios D |1 [ 4095 Connector,Cable,30_Elb, 1-1/4° SR,11,065"-1,2057 i 1 (24 [Transformer, Dlst,380-480-120s200v,20nva3-onpox] ' ASSY, TRANS,20KVA,380/480-120/208V 50/60Hz (HCI)
PRINTS AND GOPIES SHALL BE RETURNED UPON JOB COMPLETION LNLESS OTHERwise [ETEM) OTY PART NO. MFR DESCRIPTION M| OTY PART NO. WFR. DESCRIPTION TESCO = TNITS THELT SCALE JTILE = REY.
SPECIFIED IN WAITING BY TESCO CORPORATION. MA TE BI Al s 1 s'r PART No. 3301 I HAWE 93]00] 59-b3| 0
880087 REV 0 250TON HXI 700HP ©TESCO CORPORATION, 2007

149



TRANSFORMER AssY, 380/480V, 120/208V, 20KVA, D4P/D6P CusTOM PARTS LISTS

This page has been left blank intentionally.

©TESCO CORPORATION, 2007 250TON HXI 700HP 880087 REv 0
150


sabok


sabok


CusTOM PARTS LISTS

This page has been left blank intentionally.

880087 REv 0 250TON HXI 700HP ©TESCO CORPORATION, 2007
151


sabok



CIRCULATION/AUXILIARY PUMP AssY, 460V CusTOM PARTS LISTS

CIRCULATION/AUXILIARY PumP Assy, 460V

NOTES:

. Install pump (item 8) onto bell housing (item 3) and fasten.

. Install coupling half (item 5) onto pump and set gap at 3/16" and tighten set screw.

. Slide coupling half (item 4) onto motor shaft (item 7) along with the coupling insert (item 6),

do not tighten set screw.

Install pump/bell housing assembly onto motor.

. Slide coupling half (item 4) and coupling insert (item 6) toward pump, make sure that the
insert is fully engaged into both coupling halves. Slide coupling half (item 4) back to allow
1/16" float of insert.

6. Tighten the motor coupling half set screw and install guards.

W =

o

1 Typ. 2 places
9 Typ. 2 places

9 Typ. 4 places

Title:
- Auxiliary Pump,

Assy,460V,60Hz
Rev.| By | Date |ICD/ECN# Description . . T 23304-1.a0 Wodel
1 [LJW| 061221 | 109-0012 | Issued for manufacture

Do Te | 3304 My |Shse\ 1of2

o
T E s c ° 1291 |mm|,_nJW Thedked |Appc

©TESCO CORPORATION, 2007 250TON HXI 700HP 880087 REV 0
152



CusTOM PARTS LISTS CIRCULATION/AUXILIARY PuMP Assy, 460V

Parts List

TESCO | Part # 3304 |
Drawing # 1-3304 REV. 1
File # 1-3304.xIs Refer: 1 lllustration

Drawing Title: Assy., Circ/Aux Pump, 460V

Item# Tesco# Qty Description
1 0983 2 CAP,GR8NC,PLT,1/2X 1-1/2

2 0988 4 CAP,GR8,NC,PLT,1/2 X 1-1/4
3 1768 1 BELL HOUSING,SEALUM, 5-3/4"
4 1825 1 COUPLER,HALF,7S,1-3/8
5 1826 1 COUPLER,HALF,7S,1
6 1830 1 Coupling, Sleeve, Quadra-Flex, 7, JEM
7 2159 1 MOTR,WEG, 10HP, 230/480V, 1800, XP
8 2746 1 PUMP,GEAR, 1/2,P300C586LDZA0532
9 5881 6 WASHER,LOCK,ALLOY,PLTD,1/2"
880087 REv 0 250TON HXI 700HP ©TESCO CORPORATION, 2007

153



KIT, OIL TANK FINAL ASSEMBLY, CAT3412, D4P CusTOM PARTS LISTS

Kit, Oil Tank Final Assembly, CAT3412, D4P

Kit, Oil Tank Final
- TESCO Assembly, D4P

Rev| By | Date | ICD# Description ‘ CORPORATION ["™1-730619-1.ai [~ _D4P

o] LW 041223 Issued for manufacture Dwg Mo | - Fev o [oheet

1 VNL | 050414 | LSW-59 |Deleted items 4, 5, 11 T I 730%,1?” omidl Aldef 2
2 | VNL|060629 | YFR-001 | Transformed into lllustrator format 041223 | LW |

©TESCO CORPORATION, 2007 250TON HXI 700HP 880087 REvV 0
154



CusTOM PARTS LISTS

KIT, OIL TANK FINAL ASSEMBLY, CAT3412, D4P

Part # 730619

Parts List ]

Drawing # 1-730619 Rev. 2 Page 2 of 2 TESCO

File # 1-730619.xIs Refer: 1 lllustration
Drawing Title: Kit,Oil Tank Final Assembly,D4P

Item# Tesco# Qty

Description

1

© O N O O A W N

[
(=]

0070

0072

0242
730458

0425
1772
2435
2700
3461

1

4
1
3

- - - A =

THERMOMETER,BIMETAL,0-250,1/2
THERMO,304,S/S,1/2X3/4X6.0 LAG
FTG,HYD,ELB,90D, 1/2MPTX1/2MPT

Switch, Temp,WP,80°F-205°F,SPDT

Not used
COUPLING,QUICK,FF,FEMALE,3/8X1/2FNPT
SWITCH,LEVEL,MURPHY,1-1/2NPT
HEATER,TANK,480V,1.6KW,1 PH

BREATHER, 3/4" NPT, ABF3/10
CAP,DUST,HYD,BLACK,F/FF FEM QUICK CPLG,3/8

880087 REV 0

250TON HXI 700HP ©TESCO CORPORATION, 2007
155



OIL TANK ASSEMBLY, D4P

CusTOM PARTS LISTS

OIL TANK ASSEMBLY, D4P

Note: Some items may not be shown for clarification purposes.

Rev.| By | Date |ICD# Description
0 | VNL|050504 Issued for manufacture
1 VNL| 060630 | YFR-001 | Added items 16, 18, 34, 37

TESCO

CORPORATION

Tile

ASSY,
OIL TANK, D4P

e o

1-3307-1.a ™ D4P

D W | 3307 iy ‘shea 1ofd

Date Drawn Checked [Appd.
050504 | VNL |

©TESCO CORPORATION, 2007

156

250TON HXI 700HP

880087 REv 0



CusTOM PARTS LISTS

OIL TANK ASSEMBLY, D4P

Typ. 4 ,
places ./

Note: Some items may not be shown for clarification purposes.

Typ. 2 places 46
36

@
b gg Typ. 8 places

B Tesco

Rev. By | Date |ICD# Description
0 | VNL|050504 Issued for manufacture
1 | VNL| 060630 | YFR-001 | Refer sheet 1

. . CORPORATION

Tile

ASSY,
OIL TANK, D4P
1330728 [ D4P

ot 1.3307

] ‘éheu 2ofd

Date Drawn
050504 ‘ VNL

Checked [Aoed

880087 REV 0

250TON HXI 700HP

©TESCO CORPORATION, 2007

157



OIL TANK ASSEMBLY, D4P

CusTOM PARTS LISTS

Part# 3307
Drawing # 1-3307

Parts List 1]
H B

Rev. 1 Pages 3-40f4 TESCO

File # 1-3307.xls Refer: 2 lllustrations
Drawing Title: ASSY, OIL TANK, D4P

Item# Tesco# Qty Description

1

© ®© N O O A W N

W W W W W W N DNDNDNDNDNDNDNDNDND= = 2 2 2 2 a2 2
GO AN WN 2O © ONOOOa RN WN=_O© NN WO

0008
0009
0013
0015
0016
0085
0086
0092
0096
0109
0111
0125
0140
0147
0170
0173
0225
17169
0297
0304
0420
0465
0531
0536
0713
0988
1013
10632
1073
1300
1303
1307
15766
0325
1317

8

A KA 0NN AN DN AU DRNDNDN=UI DN NDMARANANDDNDMADNDDNDARA

-
o))

12

N =

Valve, Ball, 2-Way, 2000-psi, WOG, 1-1/4"FNPT
Valve, Ball,2-Way, 2000-psi, WOG, 3/4"FNPTx3/4"FNPT
Valve,Ball, 2-Way, 2000-psi, WOG, 1"FNPTx1"FNPT
Valve, Ball,2-Way, 2000-psi,WOG, 1/2"FNPTx1/2"FNPT
Valve, Gate, 200-psi WOG, 2"FNPTx2"FNPT,Brass
Fitting, Pipe, Reducer,6000-psi, 1-1/4"FNPTx2"MNPT
Fitting, Pipe, Reducer,6000-psi, 1"FNPTx2"MNPT
BUSHING,HEX,FS,2"X1/2"

Fitting, Pipe,Bushing,Hex, 1-1/2"FNPTx2"MNPT,FS
Fitting, Pipe,45°Elb,2000-psi,2",FNPT

Fitting, Pipe,45°Elb,2000-psi, 1-1/4",FNPT

Fitting, Pipe, 90°Elb,2000-psi,2",FNPT

Fitting, Pipe, 90°Elb,2000-psi, 1",FNPT

Fitting, Pipe, 1/2"Hose Endx1/2"MNPT,Pld

Fitting, Pipe, Tee,2000-psi, 1",FNPT

Fitting, Pipe, Tee,2000-psi,2",FNPT

Fitting, Hyd, Str,#24MORBx#24MNPT

Fitting, Hyd, Str,#24MJICx#32MNPT

Fitting, Hyd, Str, #20MJICx#20MNPT

Fitting, Hyd,45°Elb,#16MJICx#16MNPT
Disconnect, Quick, Coupler, 72Series, 1"x1"FNPT
Fitting, Pipe,90°Elb, 150-psi, 1/2"FNPTx1/2"MNPT
Union,Hammer,2000-psi CWP, 1-1/4"xThd,FIG206
Union,Hammer,2000-psi CWP,2"xThd,FIG206
Clamp,Hose, Worm-Gear,5/16" to 3/4"
Screw,Cap,Hex Hd, 1/2"-13UNCx1-1/4",Gr8,Pld
Screw,Cap,Hex Hd, 3/8"-16UNCx1-1/4",Gr8,Pld
Washer, Flat, Type A,Narrow,3/8",Hardened,Pld
Washer, Flat, Type A,Narrow, 1/2",Hardened, Pld
Fitting, Pipe, Nipple, Sch80, 1"MNPTxClose

Fitting, Pipe, Nipple, Sch80, 1-1/2"MNPTxClose
Fitting, Pipe, Nipple,Sch80, 1-1/4"MNPTxClose
Fitting, Pipe, Nipple,Sch80, 1-1/4"MNPTx5"Lg
Fitting,Hyd, 90°Elb,#32MJICx#32MNPT

Fitting, Pipe, Nipple, Sch80, 1/2"MNPTxClose

©TESCO CORPORATION, 2007

158

250TON HXI 700HP

880087 REv 0



CusTOM PARTS LISTS

OIL TANK ASSEMBLY, D4P

Part# 3307
Drawing # 1-3307

Parts List [ ]
HE

Rev. 1 Pages 3-40f4  TESCO

File # 1-3307.xls Refer: 2 lllustrations
Drawing Title: ASSY, OIL TANK, D4P

Item# Tesco# Qty Description

36
37
38
39
40
41
42
43
44
45
46
47
48
49
50
51
52
53
54
55
56

1338
1340
1347
1370
1372
1375
15417
2083
2091
2422
2707
3322
3343
4695
4915
6353
6374
720193
7730
9784
0283

8
10

1
1
3
2
1
2
1
2
6
1
2
1
F
2
1
4
1
8
2

Fitting, Pipe, Nipple, Sch80, 2"MNPTxClose
Fitting, Pipe, Nipple, Sch80,2"MNPTx2-1/2"Lg
Fitting, Pipe, Nipple,Sch80, 3/4"MNPTxClose
Fitting, Pipe, Plug, Hex Hd,2"MNPT,FS

Fitting, Pipe, Plug, Hex Hd, 1"MNPT

Fitting, Pipe, Plug,Hex Hd, 1/2"MNPT
FLOAT,SIGHT GLASS LEVEL INDICATOR,MCH SKID
Fitting, Pipe, Coupling, Full, 3000-psi, 1-1/2",FNPT
Fitting, Pipe, Cross, 2000-psi,2",FNPT
Filter,Return Line, Cartridge,300psi, 100gpm
STRAINER,MAGNETIC,HYD.,2" NPT
TANK,OIL,CAT

CLAMP,OIL TANK FILTER

Plug, Quick Disconnect,Coupler,72-Ser, 1", Yellow
Hose,Braided, 3/4"ODx1/2"ID,PVC, Clear

Fitting, Pipe, Nipple, Sch160,3"MNPTxClose
SUPPORT FRAME,D4P OIL TANK
Nut,Hex,Lock, Spiralock, Flg,3/8"-16SPL, Gr8,Pld
Fitting, Pipe, 90°Elb,2000-psi,3",FNPT
Nut,Hex,Lock,Nylon, 1/2"-13UNC, Gr8,Pld
Fitting, Hyd, Str, #8MJICx#8MNPT

880087 REV 0

250TON HXI 700HP

©TESCO CORPORATION, 2007

159



KIT, Aux & CIRCULATING PUMP INSTL, CAT3412, D4P

CusTOM PARTS LISTS

Kit, Aux & Circulating Pump Instl, CAT3412, D4P

Typical 2
Places <

A4

0 04/12/23 LW

Issued for manuf:

facture

1 05/04/14 VNL LSW-59

Refer sheet 2

TESCO

[Title

Kit,Auxiliary & Circulating Pump Instl,

CAT3412,D4P

File No.

Sheet

Drawn

Model

1-730620-1.doc 1of4 LW D4P
Dwg No. Date Rev |Checked Appd
1-730620 04/12/23 1 |

©TESCO CORPORATION, 2007
160

250TON HXI 700HP

880087 REV 0



CusTOM PARTS LISTS KiT, Aux & CIRCULATING PuMP INSTL, CAT3412, D4P

" Kit,Auxiliary & Circulating Pump Instl,

- CAT3412,D4P

REV DATE BY IcD DESCRIPTION - . File No. Sheet Drawn Model
0 | o W ssued for manufacture 1-730620-2.doc 20f4 LW | D4P
4 | os04n4 VNL LSW-59  Jitem 10 replaced with 22 TESCO Dwg No. Date Rev [Checked  [Appd
1-730620 04/12/23 1
250TON HXI 700HP ©TESCO CORPORATION, 2007

880087 REV 0
161



KIT, Aux & CIRCULATING PUMP INSTL, CAT3412, D4P CusTOM PARTS LISTS

(\T

*’

7

Tite | . . .
Kit,Auxiliary & Circulating Pump Instl,
- CAT3412,D4P

REV DATE BY IcD DESCRIPTION . . File No. Sheet Drawn Model

0 04112123 LW issued for manufacture 1-730620-3.doc 3of4 LW | D4P

1| osi0ana VNL LSW-50 |Refer sheet2 TESCO [DwNo Date Rev |Checked  JAppd.
1-730620 04/12/23 1

©TESCO CORPORATION, 2007 250TON HXI 700HP 880087 REvV 0

162



CusTOM PARTS LISTS

KiT, Aux & CIRCULATING PuMP INSTL, CAT3412, D4P

Part # 730620

Parts List =

TESCO

Drawing # 1-730620 Rev. 1 Page 4 of 4

File # 1-730620.xls Refer: 3 lllustrations
Drawing Title: Kit,Auxiliary & Circulating Pump Instl,CAT3412,D4P

Iltem# Tesco# Qty

Description

I3 © N AW

W W W W NN NN DNDNDNDNNDNDNN=SQU A 2O 2 2 2
W N O © O NO O AN WN=S_UOOW O NOO OGO N wNDN

0026
0089
0093
0099
0143
0170
0254
0283
0287
0322
0323
0394
0402
0759
0960
0961
1013
10632
10634
11467
1300
0280
1350
1989

4935

6206
7135
7353
8404
1011
1007

1

SN NN NN A DNODODN = QO QAN Qa2 N AN

N

VALVE,INLINE CHECK, 1"FNPT,5PSI CRACKING
BUSHING,HEX,FS,1"X1/2"
BUSHING,HEX,FS,1"X3/4"
BUSHING,HEX,FS,1"X1/4"
ELBOW,PIPE,90 DEG,2000#,3/4"
TEE,THR,2000#,NPT, 1"
FTG,HYD,ELB,90D, 1/4MPTX1/4FPT
FTG,HYD,STR,1/2MPTX1/2MJIC
FTG,HYD,STR,1IMPTX1MJIC
FTG,HYD,ELB,90D,3/4MPTX1MJIC
FTG,HYD,ELB,90D, 1/4MPTX1/4MJIC
CAP,DUST,HYD,BLACK,F/FF MALE QUICK CPLG, 1
FTG,HYD,CAP,1JIC,STEEL
SWITCH,ASCO,PRES,XPPR,200-3500
NUT,HEX,PLTD,NC,GR8,1/4"
NUT,HEX,PLTD,NC,GR8,3/8"
CAP,GR8,NC,PLT,3/8 X 1-1/4
WASHER,FLAT,ALLOY PLTD,GRS8,3/8
WASHER,LOCK,GR8,PLTD,ALLOY,1/4
WASHER,FLAT,ALLOY PLTD,GRS,1/4
NIPPLE, THR,SCH80,1"XCL
FTG,HYD,STR,3/4MPTX1MJIC

NIPPLE, THR,SCH80,3/4"X3"
COUPLING,QUICK,FF,MALE,1X1FNPT
NOT USED
CAP,GR8,NC,PLT,1/4 X 1-1/4

NOT USED

SUPPORT,AUX PUMP PLUMBING,D4P/D6P
WASHER,LOCK,ALLOY,PLTD,3/8"
GAUGE,CBM,3000PSI,2-1/2,1/4MNPT,LF
MOUNT,SWITCH OIL TANK AUX,D6P
CAP,GR8,NC,PLT,3/8 X 1-1/2
CAP,GR8,NC,PLT,3/8 X 3

880087 REV 0

250TON HXI 700HP ©TESCO CORPORATION, 2007

163



CuUsTOM PARTS LISTS

Box, ELECTRICAL SHUTDOWN, HI-TEMP

BoX, ELECTRICAL SHUTDOWN, HI-TEMP

o | esorzo [Z2x
‘pddy| pasosyp| ney areqg ontmal  @DSAL
Y/N dd Lo} 0P L-¥¥/9-| panss| 3d 61/80/20 0

[opopy umelq Bayg)| ‘ON 9|l4 . . NOILIROS3a adl A8 3Lva AT
NOILdIY0S3d #00S3L | 'ALO | #N3LI

dW3L-H'NMOQALNHS 031308 I VOrL'MOVIE AINNILMILTIIM | 6080 | oV L

il Z/L-S4'ITONIS dNH.2/L TV X0d 680 3 4

Lb2°0 oS Varl-ev0SzSW ITVINGL LSNA'dvD 1980 4 €

P n@m\.ﬁ ...v.%u 1A TNV LTIN P L LIISYD 7880 4 14

m.:.-\.mhwtm L JION wmuw.v_‘<NO_‘MW_O._\/_M_H_T_M_Z<Q.|_|ZDO_>_ wwmo l S

NMOG LAHS dS-SvLVZ0LESW'ITVINIANYA INNOW | /680 ! 9

om\_\/,_ww uom_wzm o1 (2 P1# I LIHM QINNIL MIL IHIM 008¢ dv /

~  S1ON 335 (1 ONOT LI7UYITOT/LYNIMHS LV3H | 9607 [ WiV 8

WCE/9'SS8 8L ON'XIH LNN €62/ ] 6

Z/LXZE/9'SS'NSLHIOH aH ANY'MIHDS €861l 8 0l

als‘aalvidze/o# MO0 T dIHSYM 1892 8 Ll

4, axeL (g
L 3ION 338 (3

D, el (Z
L 3ION 33S (3

880087 REV 0

250TON HXI 700HP

©TESCO CORPORATION, 2007

164



CusTOM PARTS LISTS Box, ELECTRICAL SHUTDOWN, HI-TEMP

This page has been left blank intentionally.

880087 REv 0 250TON HXI 700HP ©TESCO CORPORATION, 2007
165


sabok



CusTOM PARTS LISTS

Box, ELECTRICAL SHUTDOWN, HI-TEMP LOOP

BoXx, ELECTRICAL SHUTDOWN, HI-TEMP LooP

0

Aoy

E%_ poxosyy

€¢/80/¢0
sjeg

L9l

‘oN Bmg

V/N ad

19po umesq

1oous|

Lol 0P’ L-9¥ /9|

ON @lid

dO0O1

dNTL-H ‘NMOALNHS “TvIIy¥L10313 'XOg

3Nl

00§31

a3nss|

3d

£2/80/20

0

NOILJRIOS3A a;

B

A8

ava

=Y

$20 ozs
leuy 3uo

yroows 9oBLNS pulo :daid
Buiresbug :p JION

NOILdI4OS3a #00S3L | 'ALD | #IN3ALI
VOLMOVIE GINNIL'MILTHIM 6080 v I
Z/L-S4'FM1ONIS gNH.Z/L TV X0d 6780 3 4
VarlL-£v0SZSW'ITVINIS' LSNA'dVI 1980 I €
LA TINV LTIN 7L# LINSVO 880 3 14
dS-SvLvZ0L €SN TTYIN 1INV LNNOW 1680 l S
PL# ILIHM QINNIL'MILTHIM 008¢ i=TA4 9
ONOT L7 HVITD'Z/L MNINHS LVIH 960V =TA L
WCE/9'SS8'8L ON'XIHLNN £6¢. 14 8
Z/LXZE/9'SS NS LHIOH ' AH ANY‘MIHIOS £8S1L 14 6
alS‘a3aLvd ZE/O# MO0 T HIHSYM 189¢ 4 oL

NAMOQ LNHS
"dINTL HOIH

d001.0, xel (g
L J1ON 3F3S (I

880087 REv 0

250TON HXI 700HP

©TESCO CORPORATION, 2007

166



CusTOM PARTS LISTS Box, ELECTRICAL SHUTDOWN, HI-TEMP LOOP

This page has been left blank intentionally.

880087 REv 0 250TON HXI 700HP ©TESCO CORPORATION, 2007
167


sabok



CusTOM PARTS LISTS

Box, ELECTRICAL SHUTDOWN, COOLING FAN

BoOX, ELECTRICAL SHUTDOWN, COOLING FAN

_ 0 €2/80/20 JAZAH

‘pddy paxosyn| ney ajeq oN Bmg

VIN id Lo} 0P| -LY L9
|epopy umesq 199ys “ON 3ll4

NV4 ONIT009 ‘NMOALNHS ‘0313 ‘X0d

3

02531

FC0 Pz
euy jJuodq

poows 8oens puls deid
Buineibuy ;L JION

a3nss|

EL)

€2/80/20

0

NOILdRIISIA a1

A8

ava

A3

NOILdI40S3d #00S3L | 'ALD | # 3Ll
VOPL'MOVIE QINNIL'MILTHIM 6080 v }
Z/1-S4'ITONIS'@NH.Z/L TV XOE 680 b [4
varl-€¥0SZSIN‘ITVINIL LSNA'dVD 1980 } €
LN TNV LTIN'PL# LINSVYD 7880 b 4
dS-S¥LVZ0LESW TTIVIN ANV INNOW 1680 } S
yL# ILIHM AINNIL MILTHIM 008€ div 9
ONOT LAY HVITIT/L MNIYHS LV3IH 960y v A
.C€/9'SS8'8L 'ONXIH'LNN €62, 4 8
T/LXTE/9'SS'NSLHEON AH ONY'MINOS | €85¥L 14 6
A1S'a3LVId e/ MO0 T HIHSYM 189¢ 4 0l

NV4 ONIMO0D
OVA 0ZL A

x0l (g

LJIONTFIS (1

880087 REv 0

250TON HXI 700HP

©TESCO CORPORATION, 2007

168



CusTOM PARTS LISTS Box, ELECTRICAL SHUTDOWN, COOLING FAN

This page has been left blank intentionally.

880087 REv 0 250TON HXI 700HP ©TESCO CORPORATION, 2007
169


sabok



CusTOM PARTS LISTS

Box, ELECTRICAL SHUTDOWN CIRC/PUMP

BoXx, ELECTRICAL SHUTDOWN CIRC/PuUmP

0

Ay

3%_ paxosyn

€2/80/20 8¥.19-|

ojeq ‘oN B °o“uh

VIN 3d

[9pol umelq

dINNd/J¥I9'NMOALNHS 0313X09

Lol 0p"}-8FL9
19943 ON 34 . -

|

roows eoeuns puio daid

AR
jeuy Juo4

Buineibuz | JION

a3anss|

3d

€2/80/C0

NOILROSIA as1

A8

aiva

NOILdI40S3d #00S3L | 'ALD | #IN3LI
VOV MIVIE GINNIL'MILTHIM | 6080 dv b
Z/L-SATTONIS'ANH.Z/LIVX0E | 6180 b [4
VarL-£v05gSIN‘ITVINTS'LSNA'dVD 1980 b €
LN TNV LTIN'Y L LIISYD | 7880 I 14
dS-S¥LVZ0LESIW'ITVINTINY INNOW 1680 I G
yL#ILIHM GINNILMIL TIIM | 008E <TAd 9
ONOT LIPHVITIT/LMINIGHS LVIH | 960¥ oY A
W€/9'SS8'8L'ON'XIH'LNN (312 |4 8
Z/LXTE/9'SS'NSLHFOH AH ANY'MIH]S | €85¥L 14 6
01S‘'a3LV1d ZE/9% MO0 T HIHSYM 189¢ 14 0l

diind
ONILYINDHIO

4.

L 3ION 33S (4

Jxey (¢

OVAOZL 3. XL (Z]
LIIONFIS (1

880087 REv 0

250TON HXI 700HP

©TESCO CORPORATION, 2007

170



CusTOM PARTS LISTS TORQUE SYSTEM

CHAPTER 4: TORQUE SYSTEM

This chapter contains the parts lists and accompanying illustrations for the torque system com-
ponents of the 250TON HXI 700HP top drive system.

The illustrations are drawn from the off driller’s side point of view.

880087 REv 0 250TON HXI 700HP ©TESCO CORPORATION, 2007
171



TORQUE BUSHING, 72", c/w HYDRAuULICS, EMI 400 CusTOM PARTS LISTS

TORQUE BUSHING, 72", c/w HYDRAULICS, EMI 400

Note: Some items may not be shown for clarification purposes.

" Torque Track

" Torque Track

A
EMI 400 Extend Frame Mount —

Tile

Torque Bushing, 72",
C/W Hydraulics,
B TEsco  Hycrau

Rev| By | Date | ICD# Description CORPORATION |~ 731144-1.ai |~ EMI 400
A | VNL | 060307 Issued for manufacture 0w e 731144 A ‘Sheet 1of1

Checked

B
s [

e

Date Drawn
060307 | VNL

©TESCO CORPORATION, 2007 250TON HXI 700HP 880087 REV 0
172



CusTOM PARTS LISTS TORQUE BUSHING, 72", ¢/w HYDRAuULICS, EMI 400

Detailed Bill of Material 731144 Rev A
Torque Bushing,72",C/W Hydraulics,EMI 400
Item Qty Units Part Number Description
1 2 EA 292 Fitting,Hyd,Str, #6MJICx#6MNPT
2 4 EA 316 Fitting,Hyd,90°Elb,#6 MJICx#6MNPT
3 2 EA 368 Fitting,Hyd, Tee #6 MJICx#6MJICx#6MJIC
4 1 EA 411 Quick Disconnect,Coupler,3/8" x 3/8" FNPT,74 Series
5 1 EA 418 Quick Disconnect,Nipple,3/8" x 3/8" FNPT,74 Series
6 2 EA 926 Cylinder,Hyd,Sngl Stage,2.5"Bore,1.25"Rod,24"Stroke
7 4 EA 4333 Nut,Hex,Lock,Nylon,3/8"-16UNC,Gr8,PlId
8 4 EA 1010 Screw,Cap,Hex Hd,3/8"-16UNCx2",Gr 8,PId
9 1 EA 731145Rev A Torque Bushing,72",No Hydraulics,EMI 400
10 0 EA ...
11 4 EA 2361 Pin,Safety,1/8"Wire-ODx3-1/8"Usable-Lg
12 4 EA 3384 Pin,Extend Arm,1.5"ODx6-1/4"lg
13 1 EA 3460 Cap,Quick Disconnect,Nipple,74-Ser,3/8"
14 1 EA 3461 Cap,Quick Disconnect,Coupler,74-Ser,3/8"
15 4 EA 4024 Nut,Hex,Slotted, 1"-8UNC,Gr2,Modified
16 1 EA 980013 Rev A Frame,Extend, Torque Bushing,EMI 400
17 2 EA 820111 Rev A Arm,Extend,Adjustable,EMI 400
18 0 EA ...
19 0 EA ...
200 1 EA 17109 Kit,Hoses,Hyd, Torque Bushing,HMI/EMI
201 EA 3419 Hose,Hyd,100R2-AT #6x56",FJICXFJIC
202 EA 3465 Hose,Hyd,100R2-AT #6x34",FJICXFJIC
203 EA 3567 Hose,Hyd,100R2-AT #6x8",FJICxFJIC
204 EA 3619 Hose,Hyd,100R2-AT #6x70",FJICXFJIC
880087 REv 0 250TON HXI 700HP ©TESCO CORPORATION, 2007

173



TORQUE BUSHING, 72”, No HYDRAULICS, EMI 400

CusTOM PARTS LISTS

TORQUE BUSHING, 72”, NO HYDRAuULICS, EMI 400

Note: 1. Some items may not be shown for clarification
purposes.
2. Apply Loctite 242 or 243 to threads and
conical seat of item 10 and torque to 1000 LBS
before installing locking pin (item 12).

Install Shims (items 7 and 8) as needed

Q
Q Q
/,Fvﬁ ©
| YAl —
(Y~ SR
W@z
Q < [/ /,/«D
Q \ ( @
~N S
\)
B Q
47 o
Q} g
o 9
)
0 Q
Q Q
\)
14 0 5
TN -

19 e >0
Typ. 4 places \‘\W

ﬁ\“
//

/

7

Date |ICD/ECN# Description

—

17474

4
/

{

3

-

e

P

Y

@
=

N

¢

=)

[ O R N S A S S B B B A R

(

22N

N

20 15 2
Typ. 4 places

11

-12 Typ. 2
|10 places

)l

A |VNL

060307

Issued for manufacture

1 |VNL

070502

097-0042

Added items 2, 15, 19, 20, changed 4, 7, 8,17, 18

®

TESCO

Torque Bushing, 72",
No Hydraulics, EMI 400

Flo o

Wode!

1-731145-1.ai
e 1-731145

Date’ Drawn
060307 | VAL

EMI 400
Rﬁ,v1 |§hser 1 Of2

Checked ‘ADM

©TESCO CORPORATION, 2007

174

250TON HXI 700HP

880087 REv 0



CusTOM PARTS LISTS

TORQUE BUSHING, 72”, No HYDRAULICS, EMI 400

Item# Tesco# Qty

Part# 731145
Drawing # 1-731145

Parts List ]
HB

Rev. 1 Page 2 of 2 TESCO

File # 1-731145.xls Refer: 1 lllustration
Drawing Title: Torque Bushing,72",No Hydraulics,EMI 400

Description

1

© ® N OO O A W N

L T N N e S G e W G N 3
S © ©® N O O A W N O

1010
1092
13721
980011
3493
3831
3832
3833
3834
18109
3835
810003
3836
4333
7841
8951
980009
980010
3467
970147

8
28

8

1

AN O R O O NN N

AN O
@ o O

A AN 2

Screw, Cap,Hex Hd,3/8"-16UNCx2",Gr8,Pld

Pin, Cotter,5/32"ODx1-1/2"Lg,Pld

Washer, Flat, Type A,Wide,3/8",Hardened, Pld

Plate,Front, 72"Torque Bushing,EMI 400

Screw, Cap,Hex Hd,3/4"-10UNCx3-1/2",Gr8,PId,Dr Thd
BRACKET, TORQUE BUSHING,SHIM RETAINER

Shim, Torque Bushing, Std, 1/8"Thkx4"Wx72"Lg

Shim, Torque Bushing, Std, 1/16"Thkx4"Wx72"Lg
LINER,BACK,UHMW,3/4X2-3/4X72, STD TORQUE BUSHING
Stem,Breakaway Mount, Cylinder
LINER,SIDE,UHMW,3/4X8X72,STD TORQUE BUSHING
Pin,Spring, Coiled,3/16"ODx1"Lg

LINER,FRONT PLATE,UHMW,3/4X12X72,STD TORQUE BUSH
Nut,Hex,Lock,Nylon,3/8"-16UNC, Gr8,Pld
Nut,Hex,Lock,Nylon,3/4"-10UNC, Gr8,Pld

Screw, Cap,Hex Hd, 7/8"Wide HD,3/8"-16UNCx1-1/2",Pld
Plate,Side,DS,72"Torque Bushing,EMI 400

Plate,Side,ODS, 72"Torque Bushing,EMI 400

Screw, Cap,Hex Hd,3/4"-10UNCx4",Gr8,PId,Dr Thd

Adjuster, Torque Bushing, Side Plate

880087 REV 0

250TON HXI 700HP

©TESCO CORPORATION, 2007

175



TORQUE BUSHING, 72”, No HYDRAULICS, EMI 400 CusTOM PARTS LISTS

This page has been left blank intentionally.

©TESCO CORPORATION, 2007 250TON HXI 700HP 880087 REV 0
176


sabok



CusTOM PARTS LISTS HOSE REEL/SERVICE LOOP

CHAPTER 5: HOSE REEL/SERVICE LOOP

This chapter contains the parts lists and accompanying illustrations for the 250TON HXI
700HP top drive Hose Reel and Service Loop.

880087 REvV 0 250TON HXI 700HP ©TESCO CORPORATION, 2007
177



HOSE REEL/SERVICE LOOP, 225-FT, CONT SwvL, D4P CusTOM PARTS LISTS

HoSE REEL/SERVICE LooP, 225-FT, CONT SwvL, D4P

=
=
&
&
&
@
©
&

- "Hose Reel/Service Loop,
225-ft, Cont Swvl, 2-Hose,

D4P
Rev. LB‘}/W Date ICD/ECN#‘ — Descr\pftion e 701071-1.a | D4P
0 070222 | 142-0007 |Issued for manufacture ® Dwg No 721071 Fev. 0 ‘Shem 1of3
TESCO
070222 | LJW ‘

©TESCO CORPORATION, 2007 250TON HXI 700HP 880087 REV 0
178



CusTOM PARTS LISTS

HOSE REEL/SERVICE LOOP, 225-FT, CONT SwvL, D4P

Date

ICD/ECN#

Description

0 | LJW

070222

142-0007

Issued for manufacture

weHose Reel/Service Loop,
225-ft, Cont Swvl, 2-Hose,
D4P

File o,

721071-2.ai

T Dap

"ot 721071

"o7o022 [ Tuw

"0 |sneew 20f3
Gi

hecked Appd.

880087 REV 0

250TON HXI 700HP

©TESCO CORPORATION, 2007

179



HOSE REEL/SERVICE LOOP, 225-FT, CONT SwvL, D4P CusTOM PARTS LISTS

p ]
Parts List T

Part# 721071
TESCO

Drawing # 1-721071 Rev. 0 Page 3of3

File # 1-721071 .xls Refer: 2 lllustrations
Drawing Title: Hose Reel/Service Loop,225-ft,Cont Swvl,2-Hose,HXI,D4P

Item# Tesco# Qty Description

1 13887 1 KIT,SHIP LOOSE ITEMS,D6P, 16VV2000,DD
2 1420011 1 Service Loop,225-ft Ig,HXI,D4P
3 731077 1 Hose Reel,Cont Swivel,c/w Controls,D4P
©TESCO CORPORATION, 2007 250TON HXI 700HP 880087 REV 0

180



CusTOM PARTS LISTS HOSE REEL/SERVICE LoOOP, 225-FT, CONT SwvL, D4P

This page has been left blank intentionally.

880087 REvV 0 250TON HXI 700HP ©TESCO CORPORATION, 2007
181


sabok



SERVICE LOOP, 225-FT LG, HXI, D4P CusTOM PARTS LISTS

SERVICE LOOP, 225-FT LG, HXI, D4P

-—— 103

~ Ship Loose

" Service Loop,
] 225.11g, D4
HXI, Ensign

By | Date |ICD/ECN# Description . . 2142001 1-1.ai DaP
11420011 [ 2™ 1 of 2

Rev.

0 | LUW|[070222 | 142-0007 | Issued for manufacture ®
1 LJW| 070601 | 111-0054 | ltem 19,21,22 replaced T E sco o e Sreaod e
2 | VNL|070627 | 111-0056 | Replaced items 18 with items 19, two plcs 070222 | LJW |

©TESCO CORPORATION, 2007 250TON HXI 700HP 880087 REV 0

182



CusTOM PARTS LISTS

SERVICE LOOP, 225-FT LG, HXI, D4P

Part# 1420011

. ]
Parts List HE

TESCO
Drawing # 1-1420011 Rev. 2 Page 2 of 2
File # 1-1420011.xlIs Refer: 1 lllustration
Drawing Title: Service Loop,225-ft Ig,HXI,D4P, Ensign
Item# Tesco# Qty Description
1 0293 1 Fitting, Hyd, Str,#12MJICx#16MNPT
2 0294 1 Fitting, Hyd, Str,#20MJICx#16MNPT
3 0331 2 Fitting, Hyd, Str,#20MJICx#20MJIC
4 0335 2 Fitting, Hyd, Str,#12MJICx#12MJIC
5 0387 1 Plug, Quick Disconnect,Coupler,78-Ser,1"
6 0389 1 Cap, Quick Disconnect,Nipple, 78-Ser, 1"
7 1420010 2 Flange, Companion Face,2"NPTx2"C62
8 2008 1 Disconnect, Quick,Nipple, 78Series, 1"x1"FNPT
9 2427 2 Grip,Cable,3260Ib,(2.50"-2.99"),1 Eye,Lace Closing
10 2895 1 Disconnect, Quick,Coupler,78Series, 1"x1"FNPT
11 4576 1 Grip,Cable, 1610Ib,(1.50"-1.74"),1 Eye,Lace Closing
12 4889 1 Grip,Cable,3260Ib,(2.00"-2.49"),1 Eye,Lace Closing
13 Not used
14 1420008 2 Cover Plate,Protective,C62,2"
15 7597 4 Fitting, Pipe, Nipple,Sch160,2"MNPTx2-1/2"Lg
16 7644 2 ASSY,ELBOW,2X45DEG,H/REEL,HCI
17 11298 2 KIT,FLANGE,SPLIT,C62,2"
18 8764 6 Fitting, Pipe, Coupling, Full,6000-psi,2"FNPT
19 7456 4 VALVE,FULL PORT BALL,5000PSI,2"NPT
20 17740 2 Fitting,Hyd,90°Elb,Cont Swvl,2"FNPTx2"FNPT,6000psi
21 7897 2 Union,Hammer, 15000-psi CWP,2"xThd,FIG1502
22 1370 2 Fitting, Pipe, Plug,Hex Hd,2"MNPT,FS
100 1420013 1 Kit,Hoses,Hyd, Service Loop,HXI,D4P
101 1133 3 Hose,Hyd, 100R2-AT,#20x900",FJICxFJIC
102 5317 3 Hose,Hyd, 100R2-AT,#12x75",FJICxFJIC
103 8385 6 Hose, Fwd/Rev,5000-Ib,#32x75',Service Loop,D6P
104 1420014 35ft Hose,Hyd, 100R13,#32,5000-psi,Parker
105 1420015 6 Fitting,Hose End, Crimp, Str,#32-C62x#32Hose
106 1420016 2 Fitting,Hose End,Crimp,90°EIb,#32-C62x#32Hose

880087 REV 0

250TON HXI 700HP ©TESCO CORPORATION, 2007

183



HosE REEL, CONT SWIVEL, c/w CONTROLS, D4P

CusTOM PARTS LISTS

HoSE REEL, CONT SWIVEL, c/w CONTROLS, D4P

Rev.

By

Date

ICD#

Description

VNL

051206

Issued for manufacture

///
Vs B Tesco
. . CORPORATION

Hose Reel,
c/w Controls, D4P

" 731077-1ai " D4P

T | 731077 AT 1 of 1

Dare Drawn Chadked A 7
051206 | UNL | ooz [P/ E

©TESCO CORPORATION, 2007

184

250TON HXI 700HP

880087 REV 0



CusTOM PARTS LISTS

HosE REEL, CONT SWIVEL, ¢c/w CONTROLS, D4P

Detailed Bill of Material

Item Qty
1

-
oo
AN = A Al A A WWAa A A AaAaNNANIAN AW AW NN AN

Units
EA
EA
EA
EA
EA
EA
EA
EA
EA
EA
EA
EA
EA
EA
EA
EA
EA
EA
EA
EA
EA
EA
EA
EA
EA
EA
EA
EA
EA

ASSY
EA
EA
EA
EA
EA
EA

Part Number
8

135
215
281
283
287
297
303
394
421
425
442
964
968
988
1047
1077
1300
1496
15474
731078 Rev A
1835
1836
1989
1998
2618
2771
3323
3328
3335
3460
3461
3808
5881
6352
720498

731077 Rev A
Hose Reel,Cont Swivel,c/w Controls,D4P

Description
Valve,Ball,2-Way,2000-psi,WOG,1-1/4"FNPTx1-1/4"FNPT
Fitting,Pipe,90°Elb,3000-psi,1",FNPT
Fitting,Hyd,Str,#20MNPTx#20FJIC
Fitting,Hyd,Str,#12 MNPTx#12 MJIC

Fitting,Hyd, Str,#8MJICx#8MNPT
Fitting,Hyd,Str,#16MJICx#16MNPT
Fitting,Hyd,Str,#20MJICx#20MNPT
Fitting,Hyd,45°Elb,#20MJICx#20MNPT

Cap,Quick Disconnect,Nipple,FF-Ser,1"

Quick Disconnect,Nipple,3/8"x 1/2" FNPT,74 Series
Quick Disconnect,Coupler,FF,3/8" x 1/2" FNPT,74 Series,Sleeve Lock
Cap,Quick Disconnect,Coupler,FF-Ser,1"
Nut,Hex,3/4"-10UNC,Gr8,PId
Nut,Hex,1/2"-13UNC,Gr8,Pld

Screw,Cap,Hex Hd,1/2"-13UNCx1-1/4",Gr8,PId
Screw,Cap,Skt Hd,1/2"-13UNCx2"
Washer,Flat, Type A,Wide,1/2",Low Carbon,Pld
Nipple, Thr,SCH80,1"xCL

Fitting,Hyd,Str,#10 MORBx#8 MJIC
Chain,Roller,60-1Rx15FT

Skid Assy,Hose Reel,Cont Swivel, D4P

Link,Off Set,60-1R Roller Chain
Link,Connecting,60-1R Roller Chain

Quick Disconnect,Nipple,FF Series,1" x 1" FNPT
Quick Disconnect,Coupler,FF Series,1" x 1" FNPT
Sprocket,3/4" Pitch,Single - Type QD,20 Teeth
MOTOR,HYD.CHAR-LYNN,104-1143
Mount,Hydraulic Motor

Tightener,Chain,3/4" x 6" Long

Reel Motor Control Assy,HMI,ECI/EMI

Cap,Quick Disconnect,Nipple,74-Ser,3/8"
Cap,Quick Disconnect,Coupler,74-Ser,3/8"
Bushing,QD,SDS 1.00" Bore

Washer,Lock,Helical Spring,1/2",Alloy,PId
Fitting,Pipe,Nipple,Sch80,1"MNPTx2-1/2"Lg
Kit,Hoses,Hyd,Controls,Hose Reel,D6P

880087 REV 0

250TON HXI 700HP ©TESCO CORPORATION, 2007
185



CuUsTOM PARTS LISTS

TENSIONER, CHAIN, SERVICE LOOP

TENSIONER, CHAIN, SERVICE LOOP

0 | leg/eo/zo0z 8zee-

Ea(_ posooup| oy sieg onevol  @DSAL

ded 3'd Lo} 00p'0-1-gzee| a3nss| 3d |vesereo] 0

49 X uPIE'NIVHD ‘NILHOIL B

s

uopduasaqg #0983 | AJO | way

W& 849 "ON "dL1d 'X3IH 'LNN | #960 3 2

OXP/E'ALTdON'AOTTIV “dHL ‘a0d 3 4

6000.LS 1od se G1'Tg 0083 Jured

ruonedyrdads yureg

O A

880087 REV 0

250TON HXI 700HP

©TESCO CORPORATION, 2007

186



CusTOM PARTS LISTS TENSIONER, CHAIN, SERVICE LOOP

This page has been left blank intentionally.

880087 REvV 0 250TON HXI 700HP ©TESCO CORPORATION, 2007
187


sabok



REEL MOTOR CONTROL Assy, HMI, ECI/EMI CUSTOM PARTS LISTS

REEL MoOTOR CONTROL Assy, HMI, ECI/EMI

G
Assembly,
Note: Some items may not be shown for clarification purposes. - T E s c o Reel Motor Control,
HMI, ECI/EMI
Rev.| By Date | ICD# Description . . CORPORATION [™"|-3335-1.ai Model EMI
DN e T las 1T 1o
011001 ‘ VNL ‘

©TESCO CORPORATION, 2007 250TON HXI 700HP 880087 REV 0
188



CusTOM PARTS LISTS REEL MOTOR CONTROL Assy, HMI, ECI/EMI

Parts List

TESCO [ Part # 3335 |
Drawing # 1-3335 Rev. 1 Refer: 1 lllustration
File # 1-3335.xls Page 2 of 2

Drawing Title: Assembly, Reel Motor Control, HMI, ECI/EMI

Item# Tesco# Qty Description

1 16245 1 VALVE,RELIEF,100-250 PSI,VENT/ ATMOSPHERE
2 0128 1 Fitting, Pipe, 90°Elb,2000-psi, 1/2",FNPT
3 0230 4 Fitting, Hyd, Str, #8MORBx#8MNPT
4 0235 2 Fitting, Hyd, Str, #8MNP Tx#8MNPT
5 0248 2 Fitting, Hyd, Str,#16MNPTx#8FNPT
6 0258 2 Fitting, Hyd,90°EIlb,#8MNPTx#8FNPT
7 0284 1 Fitting, Hyd, Str,#6 MJICXx#8MNPT
8 0361 1 Fitting, Hyd, Tee, #8FNPTx#8FNPTx#8FNPT
9 0380 2 Fitting, Hyd, Tee, #8FNP Tx#8FNPTx#8MNPT-Br
10 0394 1 Cap, Quick Disconnect,Nipple,FF-Ser,1",Black
11 0421 1 Disconnect,Quick, Nipple, 74Series, 3/8"x1/2"FNPT
12 0425 1 Disconnect,Quick, Coupler,74Series, 3/8"x1/2"FNPT
13 Not used
14 0442 1 Cap, Quick Disconnect,Coupler,FF-Ser,1",Black
15 1068 2 Washer,Lock,Helical Spring, 1/4",Stl,Pld
16 1314 1 Fitting, Pipe,Nipple,Sch80, 1/2"MNPTx3"Lg
17 1315 1 NIPPLE, THR,SCH80,1/2"X5"
18 1989 1 Disconnect,Quick, Nipple, FF-Series, 1"x1"FNPT
19 1998 1 Disconnect,Quick, Coupler,FF-Series, 1"x1"FNPT
20 2021 2 Body, Cartridge, Relief,2 Way,#8 SAE
21 2194 1 VALVE,DIR. CONTROL,MANUAL
22 2788 1 Fitting, Hyd,90°Elb,#6MJICx#8MORB
23 2902 1 Valve, Relief,Bi-Dir,Cart, 10 gpm,600-3600 psi
24 3460 1 Cap, Quick Disconnect,Nipple,74-Ser,3/8",Black
25 3461 1 Cap, Quick Disconnect,Coupler,74-Ser,3/8",Black
26 3501 2 Fitting, Hyd, Str,#8MORBXx#8FNPT-Swv/
27 3695 2 Screw, Cap,Hex Hd, 1/4"-20UNCx2-1/2",Gr8,Pld
28 5087 1 INSERT,CONTROL MOUNT
29 5096 1 Hose,Hyd, 100R2-AT,#6x14",FJICxFJIC
880087 REvV 0 250TON HXI 700HP ©TESCO CORPORATION, 2007

189



REEL MOTOR CONTROL Assy, HMI, ECI/EMI CUSTOM PARTS LISTS

This page has been left blank intentionally.

©TESCO CORPORATION, 2007 250TON HXI 700HP 880087 REV 0
190


sabok



CusTOM PARTS LISTS DRILLER’S PANEL

CHAPTER 6: DRILLER’S PANEL

This chapter contains the parts lists and accompanying illustrations for the Driller’s Panel
components of the 250TON HXI 700HP top drive.

880087 REvV 0 250TON HXI 700HP ©TESCO CORPORATION, 2007
191



DRILLER’S PANEL CusTOM PARTS LISTS

This page has been left blank intentionally.

©TESCO CORPORATION, 2007 250TON HXI 700HP 880087 REV 0
192


sabok



CusTOM PARTS LISTS

DRILLER’S PANEL, 24 VDC, 30.5MM, RELAY Loaic, 250-HXI-700

DRILLER’S PANEL, 24 VDC, 30.5mMM, RELAY Logic, 250-HXI-700

= me® ©® ® A | b
[e] (%] b
.
—
~ MAX TORQUE
D.c. POWER) | A\ A
CALUTION CLOGED
|| + (&)
TESCO DRILL MAX
TORQUE
OFF ON
IATOR
OPEN _ CL 47 @
0 O DRILL MAX
| | i I [TORQUE RANGI
@ @ | AT | © B stq HIGH 1
! ENGINE PIPE HANDLER |
@ siow _ FasT| |umock  Lock  Rev @ @
@ O 46 MUD LOGGER
R
E£5.D. AUX PUMP || {BREAK OUT) OFF oM
CAUTION REV. FWD. OFF oN
o
B ® ® . D
. J \. J I
. J
P P d==oy
C-JH-on [(U==S i E=1D)
(39  @IG8) Tye. - -
2 30110 AB__ |SWITCH, PADLOCK FOR Z OR 3 POS. 74| 12 966 WIELAND _|BLOCK, TERMINAL WK4/L, 600V, RED
| 4 30094 AB SWITCH, PUSH BUTTON, BLACK, FLUSH HD 23| 2 3969 WIELAND [TERMINAL END PLATE, TYPE WK4 E/U
10 10004 AB SWITCH, 2 POS., MAINTAINED, SHORT HANDLE 22| 18 0752 P&B RELAY, 24VDC, ZONE 2, 2 FORM C, 3A o o T TANDARD TOLERANCES:
9 0086 AB__ |SWITCH, 3 POS., SPRING RETURN, LONG HANDLE 21| 2 3796 P&B  |CUBE, TIMER, 20-65V, 2 FORM C, 8 PIN DRARN £ ROECT  ~eNERIC X6, XK e % Yig - TESCO
8 0098 A SWITCH, PUSH-PULL_BUTTON, RED, MUSHROOM 20[ 1 720732 ENTRELEC |MODULE, ANALOG ISOLATOR, 24V, V/A SIGNAL ,CL.1, DIV.Z XX + 0.03
7 730243 A SWITCH, 3 POS., MAINTAINED, LONG HANDLE, W/KE7 CAM [19] 1 2440 WEILAND _|RELAY, S5, 24VDC, 3A KAXX - t 0.0 .. CORPORATION
] “I EI] ISSUED FOR WANUFACTURE MODEL
0 %m ELEVATOR, LINE TILK SHITCHES 70 LoWG FADLE, CORMEETOR 10 T | & 130087 A SWITCH, 3 POS., LH SPRING RETURN, LONG HANDLE 18] 3 4279 FITTING, HYD, 90° ELB, *6MJICx*6MJIC-BLKHD HXI RELAY LOGIC KAKAX - + 0.005
¥] BY el Kos DESCRIPTION 5| 2 730138 A LIGHT, PILOT, RED, INCANDESCENT, 24VAC/DC 17 13505 HAWKE _|GLAND, CABLE, EX, STR,V2" ANGLE ------- + 0.5
— a| 2 0139 A LIGHT, PILOT, AMBER, INCANDESCENT, 24VAC/0C 1€ 770571 HAWKE _|GLAND, CABLE, EX, STR, 174" . CHK. E. CHK. APFD.
B o iy or2 B 2 I3 0137 AB___|LIGHT, PILOT, GREEN, INCANDESCENT, 24VAC/DC 15 730085 B |SWITCH, 3 POS., MAINTAINED, LONG HANDLE
TESCO CORPORATION. THIS DOCUMENT SHALL NOT BE USED, COPIED OR REPRODUCED | 2 0689 ELECTR TEC |OVERLAY, DRILLER PANEL, 91000922 14 130082 AB SWITCH, 3 POS., MAINTAINED, SHORT HANDLE '
IN WAOLE O N PART.NOR SHALL BE REVEALED IN ANY WANNER 70 outsioe [y o888 ACE__[ENCLOSURE, DRILLER PANEL, 91000321 13[4 | 730080 AB_[SWITCH, 2 POS., MAINTAINED, KEY REMOVAL " HX] DRILLER’S PANEL, DEVICES LAYOUT (30.5MM)
PRINTS AND COFIES SHALL BE RETURNED UPON JOB COWFLETIDN UNLESS oTWERWISE JITEM| OTY PART NO. MFR. DESCRIPTION TEM| OTY PART NO. MFR, DESCRIPTION TESCO TNITS SHEET SCALE  [FILE REV.
SPECIFIED IN WRITING BY TESCO CORPORATION, MATERI| A I§ T PART No. TTOGBTI INCHES 10F3 | 1:4 MAME 91000920.be| | l

880087 REV 0

250TON HXI 700HP

©TESCO CORPORATION, 2007
193



DRILLER’S PANEL, 24 VDC, 30.5MM, RELAY Loaic, 250-HXI-700

CUsSTOM PARTS LISTS

1
i 59
1
1
i 22
1
1
1
| 29
‘
1
1
i 21 3BxBLOCK
1 S8XBLOL
! - - " 17xBL 10xBK 12xRD 20x8 @
1 T B8 : - ! . . r
} o . BE BEEEEE : (-]
; - BEEEE -
} BEEEEE
’ @)
1 P ey
} ’?’ﬂ}. i ﬁ.\], .
| S
H (Y o &
fl | & & O v [
i o E | o
H o= =
a0 = s (19 -
! @, N EIaN .
\ PE O "y
| S 22
i &
1
€56 R | |
VIEW A-A L] : VIEW B-B
) )
@ @ oo :
Y i
1
(esa] |
I - !
! | NO i
L ' NC :
TYP- L‘\‘T@:uf :
(o] !
1
|g!gh@ T f'x\ =il gglhiﬁ] I Jat | [a=t :
T (1 g NO [0 | 23 f foe [1 e NO o (1 at NO [ [] sl NO (e NO!
© d On OO e o BB BLO @O B!
@ So=0 Il =0 =07 [o=o] o= 2|[So=w) o [Soe !
1
o o]
. n n n n I
TYP. [ oo} w0 | i !
N NG @ =) =] f Lt 1
) F@z’y _EH OO, |
W ITT W T AT =0 |
. [mew]
az] 2 15058 | HAWKE RING, SEALING, ELEC, /", EX 60 |
a2 14779 | WIELAND |LABEL CARRIER 59/ 1 | 770809 CORD, DRILLERS, F",BRAKE HANDLE
40| 1 770964 P&F  [FREQUENCY CONVERTER, 1-CHANNEL s8] 1 170703 CORD, DRILLERS, *G", MUDLOGGER
39 1 16526 T4B  |PLUG, SKT HD, DOME SHAPE,/:' NPT, SS 57 1 170808 CORD,DRILLERS, *D*, NUDPUMP_INTLOCK
38 1 170662 AB__ |SWITCH, PUSH BUTTON, AMBER, ILLUMINATED 56/ 1 | 710807 CORD,DRILLERS, C" DRWRKS INTERLOCK
37 3 0664 SEAL, STAT-0, BONDED, 9/16 55 1 770699 ASSY,CORD 'B*, 37/14, 10", 11/9STN, MALE
36 6 15055 HAWKE _|NUT, LOCK, ELEC, 3", EX. 54 1 770698 ASSY,CORD "A", 37/14,10°, 11/95T, FEMALE
35 6 15057 HAWKE  |RING, SEALING, ELEC, 2", EX. 53 1 | 7110176 |PHOTOMETAL|TAG SET, PHOTOMETAL, DRILLER PANEL
34 5 0845 T4B  BUSHING, ELEC., /3", PLASTIC 52) 1 | 730748 KIT, MISCELLANEQUS, DRILLER PANEL - e
3] 2 3795 | PaB  |BASE, CUBE, TIMER, 8 PIN 51 1 | 1770660 CORD, DRILLERS, E* " ELN ~" GENERIC -TESCO
32| 6FT 3967 WEILAND |SLOTTED DIN RAIL (TS385) | EIE] 3975 P&B  |RELAY, BASE, IDEC
. R ETII 0823 | WEILAND |END CLAMP 49| 2 0751 P&B_ |RELAY, 24VDC, BPIN, DIV.2 - CORPORATION
%—WMW 30 18 730135 AB  |CONTACT, NC, CLASS 1, DIV. 2, STACKABLE a8 2 | 3962 | T&B  |BUSHING, ELEC, 1%, PLASTIC v HXI RELAY LOGIC . .
fev, &Y mawn_io- DESCRIPTION 29| 23 730134 AB__ |CONTACT, NO, CLASS 1, DIV. 2, STACKABLE a1 1 770341 DYNALCO [DIGITAL INDICATOR - RPM
. B ; — o — — 28 2 4051 WIELAND | TERMINAL END PLATE, TYPE WK4/U 46 1 770705 DYNALCO |DIGITAL INDICATOR - FT. LBS. 0. CHiK |_r_5..<_
COPYRIGHT 1@ TESCO CORPOMATION, ALL INFORMATION IN TIS DOCUMENT 15  FRINT] 0820 | WIELAND |BLOCK, TERMINAL WK4./U, 600V, BLACK a5 4 | 0825 | WEILAND |[PLATE, PARTITION, WK4/U
2093 | WIELAND |BLOCK, TERMINAL, DBL, 300V, W/3A DIODE 44] 3 | 0405 FITTING, HYD, CAP, *6FJIC, STEEL - ’
OE RewenieD N 0824 WIELAND |BLOCK, TERMINAL WK 4/U, 600V, BLUE a3 2 15056 HAWKE _ [NUT, LOCK, ELEC, 1%y, EX "« HX] DRILLER'S PANEL, DEVICES LAYOUT (30.5MM)
PRINTS AND © HALL BE RETURNED LPON JOB COU PART NO. MFR, DESCRIPTION Ew oTY | PART No. MFR. DESCRIPTION T TNITS SEET T v
SPECIFIED [N WALTING BY TESCO CORPORATION. MATERIALS LIST PART No. ?TOGBTI INCHES 20F3 114 |\wr 91000920.bel | 1

©TESCO CORPORATION, 2007
194

250TON HXI 700HP

880087 REv 0



CusTOM PARTS LISTS

DRILLER’S PANEL, 24 VDC, 30.5MM, RELAY Loaic, 250-HXI-700

DRILLER'S PANEL
(SIDE VIEW) - NOT TO SCALE

.

)

| -\\\ \

HEATER
OFF ON

e

0 ELN o | | 1SSUED FOR MANUFACTURE

1L _IITNTM_W:M ELEVATOR, LINK TILK SWITCHES TQ LOMG HAMDLE, CONNECTOR TO HAWKE
DESCRIPTION

| D

- b oty |

PART NO.

MFR.

DESCRIPTION

PART NO.

MFR.

o
.. CORPORATION

- STANDARD TOLETRANCES:
DRAWN ELN PROJEC GENERIC ¥x, KKK
AHX 1
- ALK +
HXI RELAY LOGIC AAHHK -
ANGLE +
-

D. CHK. |'.E"<.

"< HXI DRILLER’S PANEL, DEVICES LA

YOUT (30.5MM)

DESCRIPTION

MATERIALS LIST

TESCD

PART No.

770687 ncurs | 3or3 | na |we 91000920.bel [ 1

880087 REV 0

250TON HXI 700HP

©TESCO CORPORATION, 2007
195



DRILLER’S PANEL, 24 VDC, 30.5MM, RELAY Loaic, 250-HXI-700 CusTOM PARTS LISTS

This page has been left blank intentionally.

©TESCO CORPORATION, 2007 250TON HXI 700HP 880087 REv 0
196


sabok


CusTOM PARTS LISTS

This page has been left blank intentionally.

880087 REvV 0 250TON HXI 700HP ©TESCO CORPORATION, 2007
197


sabok



KIT, MISCELLANEOUS, DRILLER’S PANEL, HCI

CusTOM PARTS LISTS

KiT, MISCELLANEOUS, DRILLER’S PANEL, HCI

Typ.a 27 T— 9
places 28 - T
&
Typ. 4
places
Title
- Kit, Miscellaneous,
Drillers Panel, HCI
F;ev \?&/L o?gﬁg ICD/ECN#I diDescnp;lor: ‘ ‘ T 730748-1.a) | HCI
{ issued 1or manuracture Dwa. No. Rev. Sheet
T [LJW 060725 |MVR-017 | Refer to sheet 2 TESCO@ 1780748 cmg' 1o i3
2 | VNL [070206 [127-0024 |Refer sheet 2 050413 l VNL
©TESCO CORPORATION, 2007 250TON HXI 700HP 880087 REV 0

198




CusTOM PARTS LISTS

KIT, MISCELLANEOUS, DRILLER’S PANEL, HCI

17
16
\\F\ ~ 7
N
(\ Qg s 17
21 TP
-
A E)
/dé// | A
S\
/TN
A N o6
/ 22 Stud weld
//
,//
/
7
e
&
7 /
,’r/;/ 4 C
L s
. 20
Stud weld
7" apart.
//// \\
P
/Typ.2 19,
/ places 16 \% \
/
(\\ Q‘Ef\% \
“\\\% P \\
\ . .
) - = o
/ N \
/ N\
( — 15(b|ack)18. X \
\
\ Ttaged
/ —17 /
/ /
// 16 //
) //
/ /
Y,
Typ. 2 places -
Note: Remove the }’
red insulation /
\\ around the lug /
,\\ ’ /
\\\\\ /// e
i3
- Kit, Miscellaneous,
Drillers Panel, HCI
Rev.| By | Date |ICD/ECN# Description "N | 730748-2.a) | HCI
0 | VNL | 050413  PWE-999 | Issued for manufacture g No. ) Fev. , [Shest
1 |LJW | 060725 [MVR-017 | Deleted items 1 through 8 TE scog Tae ! 7307;}3 cnecicl EpuOf 8
2 | VNL 070206 [127-0024 | Added item 12, 14, 18 050413 | VNL ‘

©TESCO CORPORATION, 2007
199

250TON HXI 700HP

880087 REV 0



KIT, MISCELLANEOUS, DRILLER’S PANEL, HCI

CusTOM PARTS LISTS

Parts List [ ]
Part# 730748 . .

Drawing # 1-730748 Rev. 2 Page 3 of 3 TESCO

File # 1-730748.xls Refer: 2 lllustrations
Drawing Title: Kit, Miscellaneous,Drillers Panel, HCI

Item# Tesco# Qty Description

1 Not Used

2 Not Used

3 Not Used

4 Not Used

5 Not Used

6 Not Used

7 Not Used

8 Not Used

9 16260 1 GUARD,HEATER,EXPANDED METAL,DRILLER PANEL
10 3802 3 JUMPER,WIELAND, 12 PT COMBINED

11 4364 1 MOUNT WELDMENT,DRILLERS CONTROL PANEL

12 9375 2 HEATER,STRIP,50W,24V,F/DRL.PNL

13 0961 A/R  NUT,HEX,PLTD,NC,GR8,3/8"

14 16298 AR WIRE,RED,14AWG/41 STRAND, 125DEG C,GTF

15 16299 AR WIRE,BLACK,14AWG/41 STRAND, 125 DEG C,GTF

16 11467 AR WASHER,FLAT, 1/4, TYPE A,NARROW (SAE),HARDENED,PLD
17 0960 A/R  NUT,HEX,1/4-20UNC,GR8,PLD

18 16295 A/R  LUG,RING,BLUE,#14,FOR #8 STUD

19 16294 A/R  NUT,WING,14-20UNC,PLTD
20 16293 A/R  STUD,WELD,1/4-20UNC X 2 LG,SS
21 16296 A/R  LANYARD,CLEAR,INSULATED,1/16,STEEL WIRE
22 14872 AR CRIMPS,F/3/32 LANYARD CABLE,INSULATED
23 16152 A/R  FERRULE,WIRE,18AWG,WHITE (500/BOX)
24 14868 A/R MARKERS,WIRE,4-SPLIT,BRADY
25 14565 A/R  FERRULE,WIRE,16AWG,RED(100/BOX)
26 16297 A/R  STUD,WELD,1/4-20UNC X 3/4 LG,SS
27 16792 AR CAP,GR8,HEX,NF,PLT,3/8 X 1-1/2
28 10632 AR WASHER,FLAT,3/8, TYPE A,NARROW (SAE),HARDENED,PLD
29 7135 AR WASHER,LOCK,HELICAL SPRING,3/8,ALLOY,PLD
30 6550 A/R  Marker,6mm,Blank, 10/Strip,Enlarged, F/Terminal
31 0816 AR Jumper,Screw, 70P,F/Terminal, WK 4/U, Plated

©TESCO CORPORATION, 2007 250TON HXI 700HP 880087 REV 0

200



CusTOM PARTS LISTS PART NUMBER INDEX

PART NUMBER INDEX

0668 Charge-Manifold, Filter Assy, Type B, D2P/D4P, 98

3040 Piston/Cylinder Assembly, Grabber, 20

3284 Assembly, Pressure Pilot Control Valve, 110

3304 Circulation/Auxiliary Pump Assy, 460V, 152

3307 Oil Tank Assembly, D4P, 156

3328 Tensioner, Chain, Service Loop, 186

3335 Reel Motor Control Assy, HMI, ECI/EMI, 188

6744 Box, Electrical Shutdown, Hi-Temp, 164

6746 Box, Electrical Shutdown, Hi-Temp Loop, 166

6747 Box, Electrical Shutdown, Cooling Fan, 168

6748 Box Elec Shutdown Circ Pump, 170

8408 Reservoir/Filter Assy, Painted, 80

13392 Collar, Load, EMI, 250-HXI-700, 12

590224 Motor Manifold, 250-HXI-700, 30

720358 Inspection Assy, Oil Condition, Pump Drive, D2P, 84
720457 Grabber, 9 in. Assembly (One-Piece Clamping Box), 18
721070 Power Unit, Hyd, Std Amb, 480 VAC, 12V2000, 250-HXI-700, 74
721071 Hose Reel/Service Loop, 225-ft, Cont Swvl, D4P, 178
730610 Kit, Filter Manifold & Pump Assy, CAT3412, D4P, 104
730612 Kit, Charger Filter, CAT3412, D4P, 108

730613 Kit, Hot Oil Shuttle, CAT3412, D4P, 112

730614 Kit, Case Drain Plumbing, CAT3412, D4P, 114

730618 Kit,Tank Skid Final Assembly, CAT3412,D4P, 142
730619 Kit, Oil Tank Final Assembly, CAT3412, D4P, 154
730620 Kit, Aux & Circulating Pump Instl, CAT3412, D4P, 160
730624 Skid, Tank, Complete,D4P, 136

730748 Kit, Miscellaneous, Driller’s Panel, HCI, 198

730770 Kit, Hoses, Hyd, Pump Skid, CAT 3412, D4P, 118
730785 Nut, Load, 250-EMI-400/250-HXI-700, 14

731077 Hose Reel, Cont Swivel, ¢/w Controls, D4P, 184
731144 Torque Bushing, 72", ¢/w Hydraulics, EMI 400, 172
731145 Torque Bushing, 72" No Hydraulics, EMI 400, 174
731245 Kit, Pump Installation, 12V2000, D4P, 124

770763 Panel Assembly, Electrical, 12-Station Manifold, 250-HXI-700, 55
1100001 Top Drive, ¢/w Swivel Yoke, 250-HXI-700, 4
1100002 Gearbox Assembly, 250-HXI-700, 6

1100007 Kit, Grabber Leg, 250-HXI-700, 16

1100020 Kit, Swivel Yoke & Counterbalance, 250-HXI-700, 22
1100021 Kit, Bonnet, Gooseneck, Washpipe, 250-HXI-700, 26
1100022 Kit, Motor Manifold, 250-HXI-700, 28

1100023 Kit, Accessories, 250-HXI-700, 32

1100024 Manifold Assembly, 250-HXI-700, 48

1100047 Kit, Auxiliary Hydraulics, 250-HXI-700, 34

1100073 Kit, Motor, Rotate, Pipe Handler, 250-HXI-700, 60
1100086 Kit, Lock Pipe Handler, 250-HXI-700, 62

1100091 Kit, Mudsaver Valve, 250-HXI-700, 66

1100094 Assembly, Grabber Lift Manifold, 250-HXI-700/350-EXI1-600, 58
1100112 Kit, Torque Arrest, 250-HXI-700, 68

1100113 Kit, Link Tilt, 250-HXI-700, 70

880087 REvV 0 250TON HXI 700HP ©TESCO CORPORATION, 2007
201



PART NUMBER INDEX CusTOM PARTS LISTS

1120000 Kit, Pump Drive Lubrication, 12V2000, D4P, 92

1120001 Kit, Lube System, 12V2000, D4P, 78

1120002 Kit, Hoses, Engine Skid, 12V2000 D4P, 82

1120053 Skid, Engine Complete, 12V2000-R1238K40, D4P, 250-HXI-700, 76
1120079 Pump Skid, 12V2000, D4P, 250-HXI-700, 88

1120080 Power Unit w/o Eng Skid, Hose Reel, Service Loop, D4P, 250-HXI-700, 86
1310001 Kit, Transducer, 250-HXI-700, 50

1320065 Manifold 12 Station, 250-HXI-700, 52

1410018 Manifold, Filter, Mk2, 101

1420011 Service Loop, 225-ft Lg, HXI D4P, 182

1420012 Kit, Filter Manifold & Charge Filter Instl, HXI, D4P, 94

1420068 Cooler Assy, GHT532, Hyd Oil, D6P, 140

1100006 Kit, Pipe Handler, 250-HXI-700, 10

1100086 Kit, Lock Pipe Handler, 250-HXI-700, 62

24020157 Pumpdrive, 1:1.18 Ratio D4P, 127

91000920 Driller’s Panel, 24 VDC, 30.5mm, Relay Logic, 250-HXI-700, 193
93000315 Panel, Main Control D4P/D6P, 129

93100159 Transformer Assy, HCI, 149

©TESCO CORPORATION, 2007 250TON HXI 700HP 880087 REV 0
202



	Custom Parts Lists Unit 530
	Copyright and Disclaimer
	Revision Information
	Table of Contents
	Chapter 1: About This Document
	Chapter 2: Top Drive Parts Lists
	Top Drive, c/w Swivel Yoke, 250-HXI-700
	Gearbox Assembly, 250-HXI-700
	Kit, Pipe Handler, 250-HXI-700
	Collar, Load, EMI, 250-HXI-700
	Nut, Load, 250-EMI-400/250-HXI-700
	Kit, Grabber Leg, 250-HXI-700
	Grabber, 9 in. Assembly (One-Piece Clamping Box)
	Piston/Cylinder Assembly, Grabber
	Kit, Swivel Yoke & Counterbalance, 250-HXI-700
	Kit, Bonnet, Gooseneck, Washpipe, 250-HXI-700
	Kit, Motor Manifold, 250-HXI-700
	Motor Manifold, 250-HXI-700
	Kit, Accessories, 250-HXI-700
	Kit, Auxiliary Hydraulics, 250-HXI-700
	Manifold Assembly, 250-HXI-700
	Kit, Transducer, 250-HXI-700
	Manifold 12 Station, 250-HXI-700
	Panel Assembly, Electrical, 12-Station Manifold, 250-HXI-700
	Assembly, Grabber Lift Manifold, 250-HXI-700/350-EXI-600
	Kit, Motor, Rotate, Pipe Handler, 250-HXI-700
	Kit, Lock Pipe Handler, 250-HXI-700
	Kit, Mudsaver Valve, 250-HXI-700
	Kit, Torque Arrest, 250-HXI-700
	Kit, Link Tilt, 250-HXI-700

	Chapter 3: Power Unit
	Power Unit, Hyd, STD AMB, 480 VAC 12V2000, HXI
	Power Unit, Hyd, STD AMB, 480 VAC 12V2000, HXI
	Kit, Lube System, 12V2000, D4P
	Reservoir/Filter Assy, Painted
	Kit, Hoses, Engine Skid, 12V2000, D4P
	Inspection Assy, Oil Condition, Pump Drive, D2P
	Power Unit, w/o Eng Skid/HR/SL, Relay Logic, HXI
	Pump Skid, 12V200, HXI, D4P
	Kit, Pump Drive Lubrication, 12V2000, D4P
	Kit, Filter Manifold & Charge Filter Instl, HXI, D4P
	Charge-Manifold, Filter Assy, Type B, D2P/D4P
	Manifold, Filter, Mk2
	Kit, Filter Manifold & Pump Assy, CAT3412, D4P
	Kit, Charger Filter, CAT3412, D4P
	Assembly, Pressure Pilot Control Valve
	Kit, Hot Oil Shuttle, CAT3412, D4P
	Kit, Case Drain Plumbing, CAT3412, D4P
	Kit, Hoses, Hyd, Pump Skid, CAT3412, D4P
	Kit, Pump Installation, 12V2000, D4P
	Pumpdrive, 1:1.18 Ratio, D4P
	Panel, Main Control D4P/D6P
	Skid, Tank, Complete, D4P
	Cooler Assy, GHT532, Hyd Oil, D4P
	Kit,Tank Skid Final Assembly,CAT3412,D4P
	Transformer Assy, 380/480V, 120/208V, 20KVA, D4P/D6P
	Circulation/Auxiliary Pump Assy, 460V
	Kit, Oil Tank Final Assembly, CAT3412, D4P
	Oil Tank Assembly, D4P
	Kit, Aux & Circulating Pump Instl, CAT3412, D4P
	Box, Electrical Shutdown, Hi-Temp
	Box, Electrical Shutdown, Hi-Temp Loop
	Box, Electrical Shutdown, Cooling Fan
	Box, Electrical Shutdown Circ/Pump

	Chapter 4: Torque System
	Torque Bushing, 72”, c/w Hydraulics, EMI 400
	Torque Bushing, 72”, No Hydraulics, EMI 400

	Chapter 5: Hose Reel/Service Loop
	Hose Reel/Service Loop, 225-ft, Cont Swvl, D4P
	Service Loop, 225-ft lg, HXI, D4P
	Hose Reel, Cont Swivel, c/w Controls, D4P
	Tensioner, Chain, Service Loop
	Reel Motor Control Assy, HMI, ECI/EMI

	Chapter 6: Driller’s Panel
	Driller’s Panel, 24 VDC, 30.5mm, Relay Logic, 250-HXI-700
	Kit, Miscellaneous, Driller’s Panel, HCI

	Part Number Index

